EILESN R, ARDERSSN

-gﬁ?"sa?* to Q%&g?e

Qﬁ#&ﬁ?&ﬁﬁﬁ? OF LAND U?‘&?E&?EQN

CITY AND COURNTY OF MOMN
BEE SOUTH KING STREETY
MONOLULY, HAWAI 98813 & {308} %23.4432

MICHARL M. MOELROY

AR SERELC YO R
ROBERT B, JONES
DEPYYY BIRECTOR
_ LUT/aanoanis u
March z, 1984 LU /B8R ZR0(LM)
Ms, Letitia ¥, Uvehara, Interim Diractor
Office of Environmental Juality Control
ita%a o7 Hawaii
550 Halekauwila Street, Boom 201
Honeluly, Hawaii 26872

Jear HMs, Uyshara:

Revised Environmental mpact
Waimanalo Mab€§W§tw?
punty of He mpia7a 3
im

5
Public Works
»éﬂa*ﬁﬁ 3§§ upo ERE

that the above iz an acceptable £18 do DCument
- 13, %ﬁsg and the ?wv??sﬂmen?aﬁ Sommission -
EIS Regulations,

The major unresolved issues are the propesed efflyent irrigation
system and the sroposed Composting facility., The only ares of
major concern is the effiuent irrigation system, The applicant
addresses this cancern adequately in the £7%, ‘

Other approvals will b= required in order to implement the proposed
project. These are Tigted in Section £ of the atlached Accepntance
Renort. '
If there ara any questions, pleass contact Larens Makd af gur

5FF at Bo7.nano
sta?vt at B27-5340

O
[}
G

]

“

wm
(783
o
[
o)
s
413

~f
]

rgd
Ay
.




DEPARTHENT OF LAND UTILIZATION (DLY)
LUl/84-240(14)
March 2, 1984

CHAPTER 343, MRS

LNVIRONMENTAL TMPACT STATEMENT (E18)
HATMANALO WASTEWATER FACILITIES

CITY AND COUNTY OF HONOLULU
DEPARTHENT OF PUBLIC WORKS (ppW
WATMANALO, HODLAUPOXO, CAHY, HAWATI
TAX UAP KEY: 4.1

S

e

Background

The EIS was prepared Tor the DPY by YWilsen Okamoto and Asso-
ciates, Inc., The DPY proposes to improve the wastownter
facility system in the Haimanalo District, at woolaupoko,
Oahu, Hawaii., It 9is identified as Tax Hap Key 4-1. This
document describes the anticipated environmental impacts of
inplementing the proposecd projects. See Exhibit A.

The overall objectives of the proposed Waimanalo Wastewater
facilities are:

T. 7o eliminate public health problems associated with the
waimanalo Sewage Treatwent Plant (STP) and individual
on-site treatment facilities;

70 dmprove existing plant operations in a cost-effective
and environmentally compatible manner: and

S To fulfill the wastewater facility reguirements of
Waimanalo through the vear 2005,

The Waimanalo STP, located mauka of Kalanianaole {ighwavy,
presently serves approximately one-third of the district's
population. The remaining two-t4irds are served by oan-site
treatment facilities, which consise chiefly of cesspools.

esigned for an average flow of 1.1 million gallons
s actual plant capacity is limited by the acti-
rocess to 0.7 mgd. Currently, the plant is
noaverage rate of 0.2 mgd, which, in terms of
.

f

per day

ty, is considered to he its maximum performance
Tevel. The effluent quality is consistently lower than the
tPA standards for secondary treatment.



ACCEPTANCE REPGRT
Page 2

A major problem at the plant is the inadequate performance of
the three existing injection wells used for effluent disposal.
The structural condition of the wells has deteriorated. This
1s compounded by the fact that the wells cannot be properly
maintained due to lack of equipment. The wells were rehabil~
itated in May - June 1982. Ho information on the wells!
effectiveness subsequent to this action was available for
inclusion in the £EIS. An attempt was made to encase one of
the wells, but this resulted in its complete cave-in.

Waimanalo has had a significant number of cesspool failures,
Problem aveas include the Waimanalo 3each Tots, the Department
T ltawaiian Home Lands {DHHL) subdivision mauka of the beach
ots, DHHL "dry sewer" area, Flamingo Street, and scattered
farm lots in the upper Yaimanalo Valley. "Dry sewer” refers
to areas which have installed sewer Tines, but have not been
tonnected to the STP for effluent disposal. See Exhibit D,

ot 3

Defective cesspools may create public health nazards, genarate
odors, and contaminate groundwater supplies, if they are not
pumped to restore operating efficiency. The proposed project
would sewer all the abovementioned problem areas except the
agricultural areas, such as rlamingo Street and the farm lots
in the valley. These areas will continue to utilize cesspools.,
Also, the Makai Range Pier and Sea Life Pari will continue to
use their existing aerobic units for sewadge disposal,

Primarily, improvements are proposed to be constructed at the
existing Waimanalo STP, and within or adiacent to existing
road rights-of-way. A nominal amount of additional land may
se required for the proposed 1ift station in the vicinity of
the Bell Street and Xalanijanaole Highway intersection.

The proposed infrastructure modifications at the plant consist
of the replacement of existing equipment with ten or less vears
of remaining Tife, a septic receiving tank, air-Tift return
siudge pumps, sand filter, equalization basin, flotation thick-
ener, backwash tank conversion, a minimum of 2 new injection
wells, and a compost facility. . .



Proposed inp"avewents to the sewer system are the HWakapuu
Interceptor Sewer Sections ] and 2, an interceptor sewer line,
and the Bell 5t eﬂt sewage 11ft station and force main. A
powtisn of the Bell Street force maTn and the sewage 1ift
station will be within the Special Management Area.

The State Land Use designations in the Waimanalo district are
Urban, Agriculture, and Conservation. The Waimanalo STP is
within the Urban District. The other proposed infrastructure
improvements, which include the interceptor sections and force
main, arce located within the Agriculture and Urban Districts.

The City and County of Honolulu's ﬁnVG@DDment Plan for Koolau-
poko designates the plant as a Public Facility. The other
improvements will be installed in or along areas designated
residential, commercial, parks and recreation, and agriculture.
The corresponding Public Facilities Map indicates the Makapuu
Interceptor Sections 1 and 2 in the 2 - § year category for
funding. Presently, the zoning is not consistent W1th the
apprOVed Development Plan. Changes to the zoning maps have
been proposed, but are not vet adopted. Current zoning for
the STP 1is R—G Residential. It is proposed to he rezonad to
the A53-1 Agricultural District. Existing zoning for the rest
of the proposed improvements are R-3, R-4 and R-% Residential,
and B-2 Business Districts. Some of these areas may also be
rezoned.

The plant is Tocated within Flood Zone AQ, an area of shial lov
flooding with an average depth of 1 foot. It will be subject
to the requirements in the Cowmprehensive Zoning Tode ?aog
Hazard Districts under the Flood Fringe district,

The total cost for the propesea wastewater faC1}1L1 s is esti-
mated to be §5.5 mitli in 1282 dollars These costs will he
agportioned asmong the raJeraT tate, aﬂd Sity governments and
affected proparty owners. HNo time frames Tor the infrastruc-
ture modificaticns and improvements have been established,

Procedures
1. ﬁn EIS Prep
antal Qiai

aration Hotico w
1

?332 under ti
3
U

a
iy Commission (EQC of
he Register of Chapter 3432, HRS Documents.

tributed to all interested ’ de?ai State, and
nty agencies, and one pr 1V¢t“ ut11zty company.

5 published in the "Environ-
\l 1
} §

luiletin” Naovember 27,

o

i

I

This was di
Sity and Lo



ACCEPTAN
Page 4

Ar

oon

oa

CE REPORT

for December 23,
were received un
twenty-twe (22

which the applicant

The deadline for public review was set
1237, Comments from consulted parties
January 10, 1383, Durwnj this period,
parties subﬁitted Wwritten comments, to
responded in writing.

il

and
The
How-
A Tist

The Draft EIS was received by the JLY on Jdune 5, 1933
a notice aapeareu in the June 8, 19383 "EqQC Bulletin.
deadline for public review was set for July 5, 1983
gver, commEﬂts were accepted until July 15, 1932,
of reviewers {s attached.

Twenty-eight (23} parties replied to the Draft EIS. he
applicant made point-by-point responses to all substantive
comments by August 10, 1933.

1584, A

DLU received the Revised EIS on January 23,
in' on February

notice was published in the "0EQC Bulletin®
1984,

8}
s

of Concern

Only one issue regarding the pFOpGSed project was identified

hy ¢

r"“i

il

ommenting parties as an area of concern.

uent ITrrigation System

Goth

wWeye

to
and

fInre

Service and the State DLNDR
effluent proposed to
wash oy Teach into

Hildlife
treated

5 may

the U.S5. Fish and

concerned that the
rrigate agriculture Tan
aguatic habitats.

soived Issues

The

DY op
1h5

part
Park
unc
inie

iy
]

]

U7 et b =~
<l by 1DV
— T

2 —htun

L

aertain

two unresoived issues - the

tation system and the proposed compost-

. éﬂt irrina?ion system is proposed as

E ded Plan and Waimanalo Agriculture

Tthough the mp?pmen at1eﬁ of these projects is

time, If dmplemented, offluent disnosal by
serve as the standby mothod.

Ravi
osed
facii
Gf the

i&n,

EEEE L e T
S sl a5 P

latmanaio ¥

this
ITs will

ction 5

.
i

™
Y

1ng Tacaxl*w must be studied to determine
marke V1H‘ the compost as a soil conditioner,
unfe 1&} the sludge will be disposed of

N O3
of
o he

<

(2 R

-ty ™3
. T

e O3
B £

c
it

-
13

v
S e wE R ]

IS
oy

[
b Ll

o
P Y Qe

w—t s B4
oy

—
pro3
ok
o)

ng

+



ACCE

Page

PTANCE REPORT

5

Issues to be Subsequently Addressed by Other Approvals,

1. Coastal Zone Management Certification from the State
bepartment of Planning and Econemic Development,

i

- A Hotice of Intent to Drill Approval from the State DLNR:

>}

3. Historic Sites clearance from the JLER, Historic
Preservation O0ffice;

i

Permit for construction within State rights-of-way fron
the Department of Transportation;

(O]

. Approval for a waste disposal facility from the Board of
Water Supply;

Special Management Area Use Permit fronm DL,
b

o

~d

. Flood Hazard District Development Approval from DLU; and

Construction Permits (Building, Grading, Grubbing,
Stockpiling) from the DPW and Building Department.

e

RESPONSE
he applicant made adequate point-by-point responses to all
comments which were included in the Revised LIS

'

The Revised £IS is determined to be acceptable under the
procedures established by Chapter 243, HRS, and the 0ENC-EI
lcqulations. This determination does not imply a favorable
recommendation on the applicant's request for any subseguent
approvals which are required.




IR .
oy 50103 .ﬁ%ﬂm\

' ;wm,ﬁ%m.tﬁﬁg\\.. : s s g
- .\\ B 2 M»m&»w &
P maBEY
: Basey |

e d

ODg BiEpRLsE § &
AMKRSry ORSRASN -

NIy IR HO LA
Gisdaons 2E0E iy Poaa

NV BDHOd HOLE RN
oedicea noon e mEEN

g depy AREOIA @,@
) SVAHY GIEIMIS Q3S0JOHd

i L
S

ONI SALVIDOSSY B
e e . VIHY O3HIMIS AHQ ONILSIXI

UYL

Y34V QIHAMIS DNILSIXE

AR R

NYTd ALNIOWS . I

OTVYNVAIYAA @C___.mw_xm @ ﬁ@WOQO.\_&

[z |Sealy palemes

£
:
!

EXHIBIT A




5ieied
A
<
Z
Y
3

o
X

WAIMANALO WASTEWATER FACILITIES
ENVIRONMENTAL IMPACT STATEMENT

(B W W W W W W W W W or .

o
>

=
&

DIVISION OF WASTEWATER MANAGEMENT

DEPARTMENT OF PUBLIC WORKS ¢ CITY AND COUNTY - OF "HONOLULU
PREPARED BY : WILSON OKAMOTO & ASSOCIATES, INC.

5



g

i e

o m——

T ey

AT mE T TN T T pi, — EEE—— T S L0 5 L

i~

L T

-3

-

i1

. -

-3

o T

2
-

i

Y

n
;!

t:

gy

&

Fot

REVISED ENVIROMMENTAL IMPACT STATEMENT

WAIMANALO WASTEWATER FACILITIES
(TMK: 4-1)

Koolaupoko, Oahu, Hawaii

This Environmental Document is Submitted

Pursuant to Chapter 343, Hawaii Revised Statutes

Proposing Agency:
Division of Wastewater Management
Department of Public Works
City and County of Honolulu

Accepting Authority:
Governor, State of Hawaii
and
Department of Land Utilization
City and County of Honolulu

Responsible

Official: . Date:
MICHAEL J. CHUN
Director and Chief Engineer

Prepared by:
WILSON OKAMOTO & ASSOCIATES, INC.

1/4/84




TABLE OF CONTENTS

Chapter

= SUMMARY

: 1. INTRODUCTION . «. « ¢ & « » s s o = s & o s =

- 1.1 Purpose of the EIS .+ ¢ & o = o « « o &

- 1.2 ObJeCtivesS .+ v v o o o « o o o o o o

_j 1.3 Planning Ar€a « « « « o s o = o s o o =

- 1.4 Project Background . . . ¢ « o « ¢ «

j 1l.4.1 Faci}ity qunging'Process . .
1.4.2 Public Participation Program.

j 2. PROJECT DESCRIPTION .+ o o ¢ o« o ¢ o 2 o o o

2.1 Existing Wastewater Facilities. . .
2.1.1 Waimanalo Sewage System. . .
2.1.2 On-site Treatment Facilities

L

L]

2.2.2 On-site Treatment Facilities

-

2.3 Proposed Action . . . « « « + & . o
2.3.1 Waimanalo Sewage System. . .
2.3.2 On-Site Treatment Facilities
2.3.3 Capital Costs . . « « & o+ =«

.} L

3. DESCRIPTION OF THE ENVIRONMENTAL SETTING
3.1 Physical Environment. . . . « « . .
3.1.1 Climate « « « o o o s o
- 3.1.2 Geology ¢ « « ¢ o o s s .
o 3.1.3 SOLILS o o o o + o o o & o
T 3.1.4 Topography. + « « « o «
- 3.1.5 Hydrology . « ¢ « o o o
; ;J 3.1.6 Water Quality . . . . . .
3.1.7 Coastal Waters. . « . «
3.1.8 Flood Hazard. . « « o« = o
~ 3.1.9 Air Quality + + o« « « o =«
. 3.1.10 Noise LevelS. + « « o o o«
3.1.11 Flora and Fauna . . « « =
—~t 3.1.12 Historic and Archaeoclogica
__{ SiteS v v v 4 ¢ 0 4 s .

o He o ¢ ¢ s s s s ¢ s s

2.2 Performance of the Existing Facilities.
2.2.1 Waimanalo Sewage Treatment Plant

******



L2 tJ

L-Jd L)

o

(-2

(..J)

L2

Lo Ld L)

o

eem e b T e

Chapter

3.1.13 Wetlands. . . . . . e

3.1.14 Agricultural Lands of
Importance. . . . .

3.1.15 Recreational and Open
Space Resources ., . . .

ocioceconomic Characteristics . . .
Demographic Data. . . .

3.2

Existing Land Use . . . .
Land Ownership. . . . . .

3.3 ubli¢c Facilities and Services.
" Water Supply. . . « .
RoadwaysS. . . . .
Solid Waste D1sposal.

3.4 Electrical Power . .

wWwwwhw Wwwwwhn

RELATIONSHIP TO LAND USE PLANS, POLICIES
CONT ROLS L] L L] L] - * L] [ ] L] L] L] - L] L] - L

4.1 State Land Use Districts . . . . .
4.2 Oahu General Plan . « « « ¢ « o« & &
4.3 Koolaupoko Development Plan . . . .
4.4 2Zoning. « & ¢ ¢ 4 e o 2 e s o 8 s

4,5 Coastal Zone Management Program and
Special Management Area. . « « o «

Economic and Social Profile

o
1
2
3
4
5 Proposed Projects in Waimanalo.
i
1
2
3

r

L] - L]

¢« & & a @
[ * L [ ] L ]

POTENTIAL IMPACTS AND MITIGATION MEASURES. . .

5.1 Primary Impacts . . . .
5.1.1 Typical Short—Term Impacts .
5.1.2 Long~Term Impacts . . . . .

5.2 BSecondary Impacts . ¢ « ¢ ¢ « o o &

UNAVOIDABLE ADVERSE IMPACTS . . . . . .

6.1 Construction Activities . . . . . .

6.2 On-Site Treatment FPacilities. . . .

43
43
43
43
44

45
46
46
49
55
57
57
57



Y R G

LJ i

L}

10.

11,

12.

13.

14.
APPENDIX

ALTERNATIVES - - L] - - » L] L ] L] - L] L] - - L]

7.1 Waimanalo Sewage Treatment Plant .
7.1.1 Treatment System . . . . . .
7.1.2 Effluent Disposal . . . . .
7.1.3 Sludge Disposal . . . . . .

7.2 Unsewered Area . . .
7.2.1 On-Site Treatment Facilitles

(No Action) . . . .

7.2.2 Optimum Operation of Existing
and New Cesspools . . .

7.2.3 Alternative On-Site Treatment

Systems . . . .

7.2.4 Expansion of the Sewer System

RELATIONSHIP BETWEEN LOCAL SHORT-TERM

USES OF THE ENVIRONMENT AND THE MAINTENANCE

AND ENHANCEMENT OF LONG~TERM PRODUCTIVITY

IRREVERSIBLE AND IRRETRIEVABLE COMMITMENTS
OF RES OURCES L ] - L L] L - L 3 - L] L] L] - - L] -

GOVERNMENTAL POLICIES WHICH OFFSET ADVERSE
ENVIRONMENTAL IMPACTS . & & + v o « o o &

SUMMARY OF UNRESOLVED ISSUES + . « . o . .
LIST OF NECESSARY APPROVALS . v o o & o «
ORGANIZATIONS AMD PERSONS CONSULTED . . .
REFERENCES o v v 4 « o o o o o o o o o o »

A. Environmental Impact Statement
Comments and Responses

" 5 0 @
wn
<o

- - 65

« « 69



RO S S T T S Y T VOOt N G R T T Y

ik

! i ]

.
]

| -

!

R

Table No.

1-1
2~-1

2-2

2-3

3-6

3-7

4-1

4-2

LIST OF TABLES

Table Title

Facility Planning Process. . . . . . . .

Waimanalo Sewage Treatment Plant Liquids
and Solids Handling Process . . . . .

Proposed Sewered Subareas in the

Waimanalo Planning Area . . . . . . ..

Capital Costs for the Proposed
Waimanalo Wastewater Facilities . . .,

Characteristics of Scil Types Found in
the Waimanalo Planning Area. . . . . .

USGS Water Quality Data for Waimanalo
Stream (Station No. 16249000). . . . .

Short-Term Water Quality Data for
Waimanalo and Incaole Streams. . . . .

Historic Places in the Waimanalo
Planning Area. . +« v o « o o o o o o o

Existing Recreational and Open Space
Resources in the Waimanalo Planning
Area . - L - L ] L] L] - - L ] L] L] L ] L] L J - .

Population and Housing Data for the
Waimanalo Planning Area (Census Tract
No. 113) - L] L ] L ] - - L] L ] - L ] L ] L] - L ] L]

Population Projections for the Waimanalo
Planning Area Between the Years 1985
and 2005 - - L ] L ] L] - - - L] L] - L J - L] -

Existing Land Use Within the Waimanalo
Planning Area (Census Tract No. 113)
as of December 1979. . . . . . . . . .

State Land Use Districts in the
Waimanalo Planning Area as of 1975 . .

City Zoning Within the Waimanalo
Planning Area (Census Tract No. 113)
as of December 1979. . . . . « . . . .

Summary of Primary Long-Term
Environmental Impacts for the Proposed
ACtion L] L] - L] - - L] - L] L] - L - L] L L]

Alternative Treatment Processes . . . .

Page

11

17

21

25

26

31

33

34

35

38

43

45

50

60

P R,



\ L L2 G2 Gd G G0 Gd LJ wd Lo ledoeed L ey o wnd o s

Figure No.
1l

= W

w @ ~3 o W

10
11
12
13
14
15
16
17

18
19
20
2l

LIST OF FIGURES

Figure Title

Planning Area. . « « « s & ¢ = &

Follows Page

Oahu Sewerage Districts. . « « « + « &

Proposed & Existing Sewered Areas. . .

Existing Waimanalo Sewage Treatment

Plant Site Layout., . « « « « &

Waimanalo STP Schematic Flow Diagram .

Cesspool Problem Areas . « « « »
Proposed Sewered Subareas . . .
CIimate L] - - * - L ] L] . - L] L] - L]

Ge°l°gy L] - . L ] - . L] » - L - - L]

Generalized Geologic Cross-section

SOil L ] - - L] L] - - L] -* - L ] - L ] -
Slope. - - - L] L] - - L L ] - L ] L] L ]
Hydrolog¥e. « + o = o« o o s o o o«

Flood/Tsunami Inundation Areas .

Archaeological & Historical Sites.

Agricultural Lands of Importance .

Existing Land Use & Proposed
Developments . « ¢ + o ¢ o « &

State Land Use Districts . . . .

Koolaupoko Development Plan. . . .

» -

gzoning & Special Management Area . . .

Schematic of Waimanalo Ocean OQutfall .

- L) 1
- L] 2
- L) 6

s o 6

- L 10

.« « 18

. o« 20
. o 22
o o 23

. o« 32

. o 37
. » 43




-——e-

{

)

Lo L.

(..A

-

(-1

N

L...l

I

(—J L.

L

[_.J e

L

L)

|
|

FOREWORD

This Revised Environmental Impact Statement (EIS) has been
prepared for the City and County of Honolulu, Department of
Public Works, Division of Wastewater Management to disclose
information about the pfoposed Waimanalo wastewater
facilities. The preparation of this document is pursuant to
Chapter 343, Hawaii Revised Statutes, and the Environmental
Quality Commission Rules and Regulations.

The Environmental Impact Statement Preparation Notice
appeared in the EQC Bulletins dated November 23, 1982 and
December 8, 1982. The deadline for requests to be a consulted
parfy was December 23, 1982,

The Draft EIS was filed with the Office of Environmental
Quality Control on June 8, 1983, and the public review period
ended on July 8, 1983.

T e e e R e A AT 8 b n e [T e e A L et L et ek e d Eoae e o e e e



L.

Vot
ronee

L

L.t

L.

(..

—d

. .

(.

L]

SUMMARY

The Waimanalo community is currently served by the
Waimanalo Sewage Treatment Plant (STP) and individual on-site
treatment facilities (e.g., cesspools). The Waimanalo STP
services approximately .one—third of the Waimanalo community. A
major problem at the plant is the 1limited capacity of the
injection well system used to dispose of treated plant
effluent. Cesspools are used by the remaining two-thirds of
the Waimanalo population. Over the years, a high number of
cesspool failures has been documented.

The overall objectives of the proposed Waimanalo
wastewater facilities are:

o to eliminate public health problems associated
with the Waimanalo STP and individual on-site
treatment facilities:

o to improve existing plant operations in a
cost-effective and environmentally compatible
manner; and

(o} to fulfill the wastewater facility requirements
of Waimanalo through the year 2005.

The proposed Waimanalo wastewater facilities will
include:

1, Waimanalo Sewage System
a. Sewer System

o Makapuu Interceptor Sewer Sections 1
and 2

o Bell Street Sewage Lift Station and
Force Main

o Unsewered Subareas 1 to 6 (648 housing
units)

o Existing DHHL Dry-Sewered Area (276
housing units)

o Future DHHL Development (367 housing
units)

b. Treatment System

o Replacement of existing equipment with
ten or less years of remaining life
Septage receiving tank

o
o Air-lift return sludge pumps

[



—~

LU TR G T V) R

(-]

Sand filter

Equalization basin
Flotation thickener
Backwash tank conversion

0000

c. Effluent Disposal

o New injection wells

o Irrigation reuse (dependent upon
implementation of Waimanalo Watershed
Plan and Waimanalo Agricultural Park)

d. Sludge Disposal

o) Composting (dependent upon market
feasibility study)
o Land disposal

2. On-site Treatment Facilities
a. Cesspools (agricultural areas of Waimanalo)

b. Aerobic Units (Makai Range Pier and Sea Life
Park)

POTENTIAL IMPACTS AND MITIGATION MEASURES

SHORT-TERM PRIMARY IMPACTS:

Short-term primary impacts will be generated by
construction of the proposed wastewater facilities. Typically,
construction activities will affect air quality, erosion
potential, traffic, noise levels, safety, access, aesthetics,
and resource areas. These impacts will be mitigated through
the strict adherence to governmental regqulations and the
implementation of appropriate control measures.

Since construction activities will be primarily
located at the existing STP site, and within or adjacent to
existing road rights-~of-way, the expected short-term
environmental impacts should not be significant, Generally,
construction-related impacts will be temporary and confined to
the immediate area surrounding the construction site.

LONG-TERM PRIMARY IMPACTS:
Waimanalo Sewage System

Sewer System. Impacts related to the operation and
maintenance of the proposed sewer system are expected to be
minimal since the sewer lines will be buried and located within
existing urban areas. Expansion of the sewer system to
residential areas presently experiencing cesspool problems will

,,,,,



4

(L.J

()

have a significant beneficial impact. There will also be
financial impacts upon property owners within designated Sewer
Improvement Districts.

Treatment System. Overall, the proposed treatment
modifications and improvements are expected to have a
beneficial environmental impact due to improved plant
operations and the higher quality of effluent produced. Since
these modifications and improvements will be contained within
the existing STP site, other environmental impacts are not
expected to be significant.

Effluent Disposal - Injection Wells, Generally, the
impacts of the proposed injection wells are not anticipated to
be significant. The new set of wells will be able to
adequately handle the projected effluent flow, and thus, will
eliminate the overflow problems associated with the existing

wells,

Effluent Disposal - Irrigation Reuse. The overall
environmental impact of using treated effluent for irrigation
is not expected to be adverse if applicable governmental
regulations are followed. In the event any serious problenms
arise, effluent irrigation can be discontinued and the

injection wells used as the sole means of effluent disposal.

Sludge Disposal - Composting. The proposed central
composting facility 1is not expected to result in significant
adverse impacts since it will be located within the existing
Waimanalo STP site. Because the composting process wili
produce a pasteurized product, the use of this compost material
will not pose any ervironmental problems. Environmental and
public health hazards will be significantly reduced by strict
adherence to pertinent governmental regulations and
implementation of additional precautionary measures as required
during compost application. Composting may contribute %o the
protection of important agricultural lands if the compost is
used for agricultural purposes.

Sludge Disposal - Land Disposal. There appears to be
no serious environmental problems associated with the existing
method of sludge disposal at the Kapaa Sanitary Landfill,
Continued disposal of sludge at Kapaa is not expected to pose
any future environmental problems. The amount of sludge to be
produced at the Waimanalo STP will only constitute a small
proportion of the total volume of solid waste at the landfill
so the environmental impact will not be significant.

On-Site Treatment Facilities
Cesspool failures in the unsewered areas will continue

to pose a public health hazard and odor nuisance. Another
adverse impact is the potential contamination of a Board of

iii



J

.-

Water Supply well. There also will be an economic impact upon
individual cesspool owners and the City and County of Honolulu
associated with cesspool pumping.

SECONDARY IMPACTS:

Secondary impacts associated with the proposed
wastewater facilities are not expected to be significant. The
proposed facilities will not stimulate growth itself, but is
intended to be supportive of the growth determined by the Oahu
General Plan and Koolaupoko Development Plan.,

" ALTERNATIVES

The following alternatives were developed and
evaluated for the Waimanalo STP.

Treatment System:

o No Action
o Energy Reduction Options
D

Effluent Disposal:
No Action-
Ocean Outfall Disposal
Surface Water Disposal
Leach Field
Evaporation Ponds

0000

Sludge Disposal:

o Incineration
o Ocean Disposal

Unsewered Area:

On—-site Treatment Facilities (No Action)
Optimum Operation of Existing and New Cesspools
Alternative On-site Treatment Systems

Expansion of the Sewer System

00O

iv

2 UL £t e Aot LA TRER LA o T AR T T drT m——



-

G

73 02y €3 ¢

e e e et L AR S e,

1.

INTRODUCTION

NS A - |

T

-
1
L —

—

BN

£ v, e 1



CHAPTER 1
INTRODUCTION

1.1 PURPOSE OF THE EIS

This Environmental Impact Statement (EIS) is an
informational document which discloses the environmental and
socioeconomic effects of the proposed Waimanalo wastewater
facilities. Mitigation measures to minimize potential adverse
impacts, and alternatives are identified,

1.2 OBJECTIVES

The Waimanalo community is currently serveqd by the
Waimanalo Sewage Treatment Plant (STP) and individual on-site
treatment facilities (e.q., cesspools), The Waimanalo sTp
services approximately one-third of the Waimanalo community. A
major problem at the plant is the 1limited capacity of the
injection well System used to dispose of treated plant
effluent, Cesspools are used by the remaining two-thirds of
the Waimanalo population. Over the years, a high number of
cesspool failures has been documented.

The overall objectives of the proposed Waimanalo
wastewater facilities are:

o to eliminate existing public health problems
associated with the Waimanalo STP and individual-
on-gite treatment facilities;

o to improve existing Plant operations in a cost
effective and environmentally compatible manner;
and

o to fulfill the wastewater facility requirements
of Waimanalo through the year 2005.

1.3 PLANNING AREA

Waimanalo is situzted in the southernmost portion of
the judicial district of Roolaupoko on the windward side of
Oahu. As shown in Figure 1, the Waimanalo Planning area is
bounded by Reolu Hills on the north, Waimanalo Bay on the east,
Makapuu Point on the south, and the Koolau Mountain Range
ridgeline on the west. There are approximately 7,000 acres
within the Planning area.

The planning area comprises a portion of the
Waimanalo/Hawaii Kai Sewerage District designated in the 1971
Water Quality Program for Oahu_with Special Emphasis on Waste




N e Triie MALiTE P T AT 3o £ o m AT Py R e s SILE T S s fas m St e

NP U —— ettt

v b owean .

“ uoptig

*ONE ‘SALVIDOSSY 2
OLOWVNO NOSIM
AWIOECH 0 ALDD ¥ ALD
SHHOM™ DI18Nnd 40
1NIWIHVAIT

ey

NVd ALIDVA
OTYNYWIVM

e ST s TN s TN N e TN it Y s T vt Y SO B A B A




o e —————. e b ot e

[

L.}

-J

L_)

Disposal prepared by Engineering-Science, Inc.; Sunn, Low, Tom
& Hara, Inc,; and Dillinghan Environmental Co. The Waimanalo/
Hawaii Kai Sewerage District is one of seven sewerage districts
established for the entire Island of Oahu, as shown in Figure
2. The Koolau Mountain Range separates the Waimanalo area from
the Hawaii Kai portion of the sewerage district. This geo-
graphic barrier reguires that an independent wastewater system
be situated in each subarea.

1.4 PROJECT BACKGROUND

1.4.1 Facility Planning Process

The proposed@ wastewater facilities were developed
during the facility planning process established by the Federal
Construction Grants Program. This Program consists of a
three-step process adopted in 1972 by the Clean Water Act (PL
92-500).

The Facility Plan is the first step (Step 1) in the
process, followed by detailed design (Step 2), and then by
construction (Step 3). a fundamental purpose of this process
is to assure that federally funded facilities are
environmentally sound and cost effective,.

The Construction Grants Program provides federal
assistance for eligible sewage treatment works. The UD,S.
Environmental Protection Agency (EPA) has made a grant to the
City and County of Honolulu for 75 percent of the cost of
preparing the Waimanalo Facility Plan. The remaining 25
percent will be proviged by the State Department of Hawaiian
Home Lands (DHHL).

Facility planning involves the preparation of plans
and studies to demonstrate the need for the proposed faci-
lities. Technical, econonmic, environmental, institutional, and
social considerations are included in the systematic evaluation
of feasible alternatives to arrive at the selected plan. The
process involved in Preparing a PFacility Plan is outlined in
Table 1-1. Upon completion of Step 1, the City and County of
Honolulu may proceed to Steps 2 and 3, depending upon the
availability of Ffunds. .

1.4.2 Public Participation Program

The public participation program for the Waimanalo
Facility Plan was designed to disseminate information and
receive input from an informed public. The program included
three public meetings and a public hearing, the use of a
mailing 1list for correspondence with interestegd parties,
distribution of informational material, and availability of
reference documents for public review.



"ONI ‘S3LVIDOSSY %
OlOWVXO NOSTIM

SNHOM J118nd JO

\ 1 - AVE VIVAYH 5,

A -
S ERHY0 VHINGD
) adeeny W

ol

AINIWLHY430 1261 Ainp Tesodsiq aisem e SNy Pt Z t ob%
10 sIseydwy Yum nyep o) . X
ZM”__@_??._._“,._.__@W(MH_ weiBoug ANjeny) J2)epA Byt WwoLd * : -

dD
2] Slouisiq ebesemeg nyeo |

SANVYISI
NYIIVMYH

[N R S T U Rt A SV S ) SR SV S DO B S




o

i
e b e

D.

TABLE 1-1
FACILITY PLANNING PROCESS
Identification of Effluent Limitations

Assessment of Current Situation
+ Existing Environment of the Planning Area
2. Existing Wastewateyr Flows and Treatment Systems
3. Infiltration and Inflow .
a. State Certification
b. Infiltration and Inflow Analysis
c. Sewer System Evaluation Survey and Rehabilitation
d. Sewer Maintenance Program and Sewer Use Ordinance
4. Performance of Existing Systems

Asgessment of Future Situation

1. Demographic, Economic, and Land vse Projections
2. Forecasts of Plowg and Wasteloads

3. Flow and Wasgte Reduction

4. Future Environment Without the Project

Development of Alternatives
l. Optimum Operation of Existing Facilitjes
2, Regionalization, Individual Systems ang Small
Wastewater Systems
3. Evaluation of Systems
a. Best Practicable Waste Treatment Technology
b. Innovation and Alternative Technology
c. Evaluation of Sewer Alignments
d. Ultimate Disposal of Residuals
e. Combined Sewer Overflows and Stormwater Discharges
£. Municipal/Industrial Treatment
9. Phased Conatruction
h. Multiple Purpose Projects

Evaluation of Alternatives

I. Evaluation of Monetary Costs
&. Sunk Costs
b. Present Worth and Equivalent Uniform Annual Costg
C. Cost Escalation Factors for Energy bge
d. Innovative and Alternative cCost Preference
2. Multiple Purpose Projects

2. Financial Impact Evaluation

3. Environmental Evaluation

4. Evaluation of Reliability

S. Evaluation of Energy Requirements

6. Evaluation of Implementability

7.  Bvaluation of Recreational Opportunities

8. Comparison of Alternativeg

9. Views of the Public and Concerned Interasts

Selection of Plan

l. Justification for Plan Selection

2. Description of Selected Plan

3. Design of Selected Plan

4. Cost Estimates for Selected Plan

6. Environmental Inpacts of Selectad Plan
a. Description of Impacts
b. Mitigating adverge Impacts

Analysis of Implementation Arrangements

1., Institutional Responsibilitieg

2. Civil Rights Compliance

3. Site Availability

4. Operation and Maintenance Requirements
5. Pretreatment Program

6.  Implementation Steps

Source: U.s. Environmental Protection Agency. Facilitieg

Planning 1981- Muniripal Wastewater Treatment. March
1881.




Under the EPA's Construction Grants Program for
municipal sewage treatment works, the facilities planning
process must provide for, encourage, and assist public
participation. The public was provided information and
opportunities for involvement in the following areas:

(1) the assessment of local water gquality problems
and needs; ;

(2) the identification and evaluation of various
sites for wastewater treatment facilities and of alternative
treatment technologies and- systems including those which
recycle and reuse wastewater (including sludge), use land
treatment, reduce wastewater volume, and encourage multiple use
of facilities;

(3) the evaluation of social, economic, and
environmental impacts; and

(4) the resolution of other significant facilities
planning issues and decisions.

A two-tier public participation program has been
established by the EPA for municipal wastewater management,
because wastewater facilities may vary in complexity and impact
upon the community. The "pasic Public Participation Program”
is intended for less complex projects, which anticipate only
moderate community impacts. The "Full-Scale Publiec
Participation Program" applies to more complex projects which
anticipate potentially significant community impacts. The
Waimanalo Facility ¥?lan has been designated to comply with the
Basic Program.

The Basic Program requires a series of three public
information meetings and a public hearing during the facility
planning process. The first public meeting is held at the
initiation of the planning process to notify the public about
the nature and scope of the proposed plan. The first meeting
for the Waimanalo Facility Plan was held on June 2, 1980. The
second public meeting is held early in the planning process
while existing and future situations are assessed, and
alternatives  are identified and screened, but  before
alternatives are selected for evaluation. This second meeting
was held on March 16, 1982. The third meeting is held when
alternatives are largely developed, but before an alternative
or plan is selected. This third meeting was held on January
18, 1983. After an alternative is selected and while it is
being further developed, a public hearing is held before it is
adopted in final form. The public hearing for the Waimanalo
Facility Plan was held on June 15, 1983.



- L

l.._)

—

-

L

EPA requires a response to questions and comments
voiced by the public during this process, "Responsiveness
summaries" have been prepared for the second ang third public
meetings, and the public hearing. These reports summarize
major items of concern brought out for discussion, and
Lesponses to these concerns Ffrom the City and County of
Honolulu Department of Public Works, Further, all persons
attending the public hearing received (by request) a summary of
questions and concerns that were raised, which included the
City's responses. Individuals who cffered comments personally,
received letters which specifically addressed their concerns,
along with the summary of questions and responses,

A mailing list of interested persons, organizations,
and public agencies was compiled early in the Planning process,
and periodically updated. These parties were notified and
consulted throughout Preparation of the Facility Plan and
Environmental Impact Statement. Additionally, informational
material was disseminated at  the public gatherings angd
reference materials were made available for review,

e e e e e b et e e A e e e g s e e




[

[

¢

IS 2 O3 3y 3 & 3 1y £y '3 Ty Ty

PROJECT DESCRIPTION

LT LN T L AL v e R e b L S XV,



I

L.t

L]

]

.1

1

1

I y
[N

CHAPTER 2

PROJECT DESCRIPTION

2.1 EXISTING WASTEWATER FACILITIES

2.1.1 Waimanalo Sewage System

2.1.1.1 Sewer System

The sewage treatment plant presently serves 828
housing units in Waimanalo. This represents approximately
3,400 residents or one-third of the 1980 Waimanalo population.
The entire service area is situated northwest of the treatment
facility within four separate developments: State Core
Development, Banyan Tree Development, Waimanalo Village, and
Hale Aupuni Subdivision. The service area also includes
Waimanaleo Elementary and Intermediate School, Waimanalo State
Recreation Area, and some commercial development. Existing
sewered areas in Waimanalo are shown in Figure 3.

Sewage generated from these areas 1is conveyed along
Kalanianaole Highway to¢ the Waimanalo STP. The existing
trunkline varies from 12 to 24 inches in diameter. There is
also a 12~inch force main and pump station along the highway.

A portion of the existing State Department of Hawaiian
Home Lands (DHHL) developed area has a "dry" sewer system
presently in place. The sewer lines are installed, but cannot
be utilized until these lines are connected to the Waimanalo
Sewage Treatment Plant.

2.1.1.2 Treatment and Disposal

. The Waimanalo STP was constructed by the State of
Hawaii to service the State Core Development. It was put into
operation in 1972. The City and County of Honolulu
subsequently assumed control of the plant and its operation.

The 1ll.2-acre plant site is situated mauka of
Kalanianaole Highway in the vicinity of the "village Market" in
the pine grove. A layout of the plant site is provided in
Figure 4.

The Waimanalo STP provides secondary treatment of
sewage using the "Rapid Bloc" activated sludge process. a
schematic flow diagram of the treatment and disposal process is
shown in Figure 5. Components of this process are described in
Table 2-1.



D I N T N I AR :
- R P - B A S

s LR AT/ E DR . A i
R . . ~

S
)
Y.

[ § .;_--!—."

Lo ustes

L

YA 30404 i
U3S040td aens 8%? oooo

L HY 30604
apon HOLOOHIIN Nagm

o~

H H\ lll.... “
(Fjovan amawas asosu .
“INI "SIUVIDOSSY B o
OLOWYHO NOSTM Y3HY OZ3HAM3IS AHO DNLLSINT
OWVIONTH 30 5 ISV § AL

SHHOM Q1T8Nd 40
INFNIHY43a VIHY O3tEM3IS DNLLSIE

FT. 7L
e

NYId ALTIDVA
OTYNVYNIYW

¢ |SEaly palomag Bunsixg  pesodo.d




YNVL SHIGTIO0N 350078 (2]
5028 356n75 QluIn03 (1)
YINERT SvD I swm ()

(WVoILvoD? Toyanas) ,

STIIM NOUDTIV OFon/on.) B) i

STTIM MOIIINI INFT33T () i
(AWOLYHOSY) ONY 721410] DNITTING NOILY W 1SININGY {5 ! \_
¥3SITIQ Auwrvivd (€) \.. ;s

ONIGNNG T0INDD Y I13INT (%)

¥NV1 1IVINGD INTHOTHD (2) ! :

INITHNR HOIYNIIOTHY (3) \ \

(P 2USAS,2018 Orgwy,) SYKYL INIILLIS ONY MOUYYIY (5) 5 \
INIGURY IN 01 () H mu . -

WYY Anvrina §) |
ININNG wItdtenI0wiv () .
(NONYIS 13T INIGAIIN ONIGUNG T0d 10005 (1)

Sohi ot o

s by

GN3D37 , . i

Yoy ' .«.
"0UJ'S8)RI00SSY TIW'D Ry i
*Ag 03Hvd3Iud

‘ONI ‘S3LVIQOSSVY %
QLOWVIO NOSTIM

SYHOM onand do
INIWIHYdIQ

NVId ALNIDvL
OTVNVINIVM

¥ | INOAEeT 8lg ueld Juswiesl] ebemag Ofeuewiepy bunsixg

[ S S A e S o TS oot AR e N toue B s I

|
—— e b i s



JIVHOVI

1NVIYNUIANS

~ TU4-GNYT OL

@38 DNIAHA 39anis

NOIL

-t
STI13M NOILD3rNT OL

“YNIHOTHD

ANVL
ONIaI10H
390N1S

)

H31s53914
AUVINIYd

iid
Joanis

MOTIHIAO

,0018 -
y  [wanuvau
- le—{| u31auvID AUYWING -1 AHY
S Al_ -NIWI3d
aldvy, )
-

"ou)'sajelossy JWD

“Ag Q3dvd3ld

"ONI ‘S31VIJ0SSVY 2
OLOWVXO NOSTIM

SHHOM J18Nnd 40

ANIWIHVYLI]

NVd ALITIOVd
OTYNVYINIVM

c

- wedbeig m

3IDANTS Q3LYAILOY QI LISYM

0l4 OljBWaYOS d1S ofeu

BuIe M

NOILVLS
diind

————
LNINT4NT

; ! _

; |

!

N |




—

()

IR S B

A

[

[}

TABLE 2-1

WAIMANALO SEWAGE TREATMENT PLANT
LEQUIDS AND SOLIDS HANDLING PROCESS

COMPONENT

Pump Station

LIQUIDS HANDLING PROCESS:

Preliminary Treatment

Primary Clarifier

“Rapid Bloc" System

Chlorination
Injection wells

SOLIDS EANDLING PROCESS:
Sludge Pit

Primary Digester

Sludge Holding Tank

Sludge Drying Bed

Landfill

DESCRIPTION

Pumps raw Sewage, supernatant £rom
sludge holding tank, and leachate
from sludge drying beds to the Air
Degritter Building for pretreatment.

o Alr Degritter - removes grit and
other readily settleable materfals.

© Comminutor - grinds solids into
smaller, more uniform pieces.
Degritted sewage can be bypassed
around the comminutor to a bar
screen where larger-sized objects
are removed from the sewage.

Removes settleable material,
including waste activated sludge
recirculated €from the “Rapid Bloc”
system,

o Complete Mix Aeration Tank =
allows micro—-organisms to
aerobicgally digeast suspended
organic material.

o Final Clarifier - 3ettles out
micro~organiams.

Disinfects plant effluent prior to
disposal in on-site injection wells.

Allows plant effluent to permeate
through 2 subsurface stratum.

Recelves the Settieable solids from
the primary clarifier.

Micro-organisms anzerobically digest
the gas-mixed sludge.

Provides settling of the digested
aludge producing a thickened sludge
and supernatant.

Dewaters the digested sludge on sand
beds,

Dewatered sludge i3 trucked to the
Rapaa Sanitary Landfill site.

[T P PP P



(—.]

[...]

!

L.

2.1.2 On-site Treatment Facilities

All known on-site treatment facilities in the
Waimanalo area are cesspools, with the exceptions noted below,
Approximately two-thirds of the Waimanalo population are served
by cesspools.,

The number of existing cesspools within the planning .

area was approximated as the number of housing units not
connected to the Waimanalo Sewage Treatment Plant. Each
unsewered housing unit was assumed to have an individual
cesspool. Based on the most current existing land use map
prepared by the City and County of Honolulu Department of
General Planning (December 1979), there are approximately 1,360
cesspools in Waimanalo.

Other types of on-site systems operating within the
Waimanalo planning area include small-scale aerobic units.
These units are presently used at Sea Life Park and Makai Range
Pier. Treated effluent from Sea Life Park is discharged with
untreated salt water into injection wells situated on the park
site. A leach field located mauka of Kalanianaole Highway is
used to dispose of the effluent from Makai Range Pier,

2.2 PERFORMANCE OF THE EXISTING FACILITIES

2.2.1 Waimanalo Sewage Truzatment Plant

The plant was originally designed for an average flow
of 1.1 million gallons per day (mgd). Presently, the actual
plant capacity is limited by the activated sludge process at
0.7 mgd. An average wastewater flow of 0.2 mgd is currently
received at the Waimanalo STP. This uses approximately 35
percent of the existing capacity of the plant,

The treatment plant is considered to be operating at
its maximum performance level in terms of effluent quality.
Effluent concentrations of suspended solids and five-day
biochemical oxygen demand are consistently lower than the EPA
standards for secondary treatment.

The major problem at the Waimanalo STP is the
inadequate performance of the three existing injection wells
used for effluent disposal. 1In recent years, it has become
increasingly difficult to maintain the injection capacity of
these wells. As a result, the wells have periodically
overflowed. ‘

The reduction in well capacity is primarily due to two
problems. First, the structural condition of the wells has
deteriorated, as evidenced by material from the upper layers

e e ia Ae s e ey me R P



being deposited into the lower part of the well. Second,
neécessary well maintenance cannot be performed due to the lack
of proper equipment to routinely back-flush the wells.

In response to these problems, the existing injection
wells were rehabilitated from May to July, 1982. This involved
back-flushing each well and removing accumulated materials from
the bottom of the wells, At this time, it is difficult to
determine the degree to which these rehabilitation efforts
increased the capacity of the wells. An attempt was also made
to encase one of the wells (No. 9a). This procedure failed ang
Precipitated a complete cave-in of the well, a maintenance
program and another injection well to replace the caved-in well
have been proposed by the State Department of Land and Natural
Resources., Detailed information about these proposals is not

2.2.2 On-site Treatment Facilities

There has been a significant number of cesspool
failures reported in Waimanalo. Based on the City and County
of Honolulu cesspool pumpage data from July 1975 to June 1981,

rate may be higher bacause these records only document those
cesspools that were pumped by the City. Private companies can
also be contracted for cesspool pumping and the City does not
document the services rendered by such companies,

General areas of significant cesspool failuregs are
identified in Figure 6. Problem areas include cesspools which
have been pumped by the City more than five times per Year, on
the average. Residential areas which have experienced a large

DHHL subdivision mauka of the Beach Lots, and DHIL "dry
Sewered" area. In the agricultural area, failures have
occurred in the vicinity of Flamingo Street and Scattered farm
lots in the upper valley,

Defective cesspools overflow and/or back up household
Plumbing creating a public health hazard. Pumping is required
to remove the accumulated sewage in the cesspool and restore
operation of the system, Among the potential problems
associated with cesspool failures are Public health hazards ang
nuisances {e.g., odor generation).



T N 5107 wiel
A T Paleyesy
L .,.....

’ ’

UOISIAIDQNS THHO o
SI07 yoesg ojeuew|em

"

‘ONI "SIIIDOSSY 2
OLOWYX0 NOSTIM ok
DYNONOM 40 A 11D ¥ A LD Jeal Jad sawy) UBl axnu 10
SHHOM DI8Nnd JoO §ggu_a&nEm=ﬁ mmm._m>_<

INIWLHYd3q V3HY W31804d

=

S

NVId ALMIDVS
OTVYNVYIIVM

9] sealy wsjgoig joodssan

S R e T CT Y T 1 )

kil



A AT = 3 = e oy Tt 8 e = 5 g e e 7 e

[,

It appears that cesspool failures are primarily
attributable to poor soil conditions. The permeability of
soils in the upper regions of Waimanalo 1is generally low.
Along the coastal areas, there are fine sands which are easily
clogged by the solid materials contained in sewage.

The performance of the aerobic units at Makai Range
Pier and Sea Life Park could not be assessed because monitoring
data is presently not available.

2.3 PROPOSED ACTION

2.3.1 Waimanalo Sewage System

2.3.1.1 Sewer System

The proposed sewer system will be expanded toward
Makapuu, as shown in Figure 7. The proposed sewered area
includes existing residences which have experienced cesspool
failure problems or are likely to develop problems, and future
developments. Existing commercial developments within the
area, Waimanalo and Kaiona Beach Parks, and Blanche Pope
Elementary School will also be sewered.

An additional 1,300 housing units will be sewered by
the year 2005. With these additions, the total sewer system
will include 2,120 housing units or about 8,730 people. A list
of the proposed areas to be sewered is presented in Table 2-2.
Approximately three-fcurths of the existing defective cesspools
identified in Waimanalo (see Section 2.2.2) will be connected
to the proposed sewer system.

Expansion of the sewer system will include the Makapuu
Interceptor (see Figure 7) and other sewerlines. The proposed
gystem also will require a force main and low capacity sewage
lift station to service the low-lying area located toward
Makapuu (see Figure 7, Areas 5 and §). .

The proposed sewer system improvements will be
installed within existing road rights—-of-way or easements. A
nominal amount of additional land may be required for the lift
station in the vicinity of the Bell Street and Kalanianaole
Highway intersection.

10



o IR
PR R
Wisg

i
Samnp e Pt | UM S
A

[ -
1.0, ty
—_—

m.%fm\\\\\ ondiiSem

ONI 'SILVIDOSSY %
OLOWVAO NOSTIM

WYIOROM 40 & LRNO! a

SXUOM. JH8nd 40 23 y .

_ ANINIHVE0 NIVW 30H0d 133815 138 pobob Jr S o
o { Y : - .

g DO HIM3S HOLdIADHILN eesese Y au.ar... ./@ f@ //,.

=Y 2 NOILD3S NN N .
4 "HAMIAS HOLIOHILN NNl YW oooso e % ,...f,...:.:r
NV3d ALIIOV . LNouozs =
OTYNYWIVM HAMIS HOLd32HILN (VYN

sealeqng palomag pasodold
L

oo T sy Dy ry ey oy ory oy oy o e vl

e



()

(]

{3

]

1

(_:

a1 -

TABLE 2 - 2

PROPOSED SEWERED SUBAREAS IN THE
WAIMANALO PLANNING AREA

No, of
Subarea Housing Units
EXISTING RESIDENCES:
1 (DHHL) 122
2 (Private) 177
3 (Private) 178
4 (DHHL) 73
5 (DHHL) 64
6 (Private) 34
Dry-Sewered Area (DHHL) 276
Subtotal 924
FUTURE DEVELQOPMENT:
DHHL 367
Total 1,291

2.3.1.2 Treatment System

By the year 2005, the Waimanalo STP is expected to
receive an influent flow of 0.70 mgd. This estimated flow
projection was based on (1) the total service area of about
2,210 housing units, (2} an occupancy rate of 4.12 persons per
housing unit as determined by the 1980 census, and (3) a
wastewater generation rate of 80 gallons per capita per day.

The capacity of the Waimanalo STP will not be exceeded
by the projected wastewater flows through the year 2005. The
facility is in excellent condition and all existing unit
processes could remain in service through the 25-year period
encompassed by this plan, provided that equipment are replaced
as required and minor modifications are made. All major
equipment associated with existing processes which ~ were
estimated to currently have a remaining life of less than ten
years should be replaced. None of the existing unit processes
require structural repairs. The proposed modifications include
a septage receiving tank that will allow the operator control
over the introduction of cesspool pumpage to the treatment
processes, and installation of air-lift return sludge pumps in
the final clarifiers to allow the operator more direct control
over sludge return for the activated sludge process. With
these modifications and equipment replacement, the plant would

11



be able to produce an effluent characteristic of 2 secondary
treatment plant, i.e., an effluent BODs and SS concentration
of 30 mg/l.

Additional treatment improvements are required for the
new injection wells proposed for the Waimanalo STP (see Section
2.3.1.3). These improvements will enhance well performance and
reliability, as well as improve overall Plant operations,

First, an effluent sand filter will be added to the
existing plant, This filter is intended to reduce the quantity
of suspended solids introduced into the wells that are capable
of clogging the receiving stratum, and to provide a means of
treating backwash water periodically removed from the wells,
Effluent filtration will follow chlorination to minimize
bacterial growth on the filter media.

An aerated equalization basin is another proposed
improvement. The purpose of this basin is to equalize plant
influent flow, attenuating peak flows. Plant operation is more
efficient when the flow is uniform. The equalization basin
will follow the aerated grit chamber in the treatment process.,

The final requirement for injection well disposal is a
Storage tank for the backwash water produced during well
maintenance. Backwash water will be pumped to this storage
tank for removal of settleable materials prior to filtration.

A waste activated sludge thickener is proposed to
lessen the demand for primary clarifier capacity, and allow the
conversion of an existing clarifier into a storage tank. Waste
activated sludge from the "Rapid Bloc" system would be pumped
directly to the flotation thickener rather than recirculated
through the primary clarifier.

2.3.1.3 Effluent Disposal

A new set of injection wells is proposed as the
pPrimary method for plant effluent disposal. Use of the plant
effluent for irrigation purposes is also possible, but is
dependent upon implementation of the Waimanalo Watershed Plan
and Waimanalo Agricultural Park Plan (see Sections 3.2.5.1 and
3.2.5.2, respectively).

(a) New Injection Wells
At least three new injection wells will be required
for the Waimanalo plant. The exact number will depend upon the

actual injection capacity which will be determined by field
pumping tests. The new wells will be situated in the vicinity

12



R IRV P

of the existing wells (see Figure 4). Each new well will be
equipped with a backwash pump for maintenance purposes.

The Waimanalo STP site 1is both geographically and
hydro-geologically favorable for injection well disposal.
Geographically, the site is favored because it lies makai of
the Board of Water Supply "no pass" line and State Department
of Health proposed Underground Injection Control (UIC) line
(See Figure 9). The site elevation is close enough to sea
level so that potable water supplies will not be affected by
subsurface discharge. Geologically, the site is favorable for
deep well injection due to the presence of an injection
interval permeable limestone layer at depths of approximately
70 to 200 feet, which is connected to the ocean., This layer is
confined by impermeable strata above and below it.

The present wells have been in service since 1972.
The age of these wells, in addition to their present condition
and current operational difficulties, favor the construction of
new wells over rehabilitation. It is reasonable to expect that
with proper maintenance, the useful life of the new wells will
be greater than the ten years obtained from the existing wells.

Rehabilitation would involve reboring the wells, and a
regular aeration and/or back-flushing maintenance program. The
disadvantages of rehabilitation are: (1) cave~ins that have
occurred in all wells require that the wells be rebored and (2)
the permeability of the receiving stratum near +the wells
characteristically decreases with long~term use. Reboring will
escalate rehabilitation costs close to costs which would be
incurred from new well construction, The decrease 1in
permeability at the existing well sites would vyield lower
injection rates in rehabilitated wells than obtained from new
wells within the same stratum. The existing wells could serve
a3 an emergency back-up to the newly constructed wells,

(b} Irrigation Reuse

The proposed effluent irrigation system was developed
as part of the Waimanalo Watershed Plan and Waimanalo
Agricultural Park Plan by the U.S. Department of Agriculture,
Soil Conservation Service: State Department of Land and Natural
Resources; and Windward Oahu Soil Conservation District. These
agencies will be responsible for construction and maintenance
of the proposed irrigation system, Irrigation reuse is
proposed as the secondary effluent disposal since the injection
wells would still be required during periods when either
weather or crop conditions preclude irrigation. Additionally,
implementation of the watershed and agricultural park plans are
uncertain at this time.

13



]

(]

L3

Tt s e =

Irrigation reuse of effluent affords an ideal

' opportunity to both conserve the Island of Oahu's water supply

and reduce effluent disposal costs (i.e., operation and
maintenance costs for the injection wells) . The treated
effluent will be used to furrow irrigate bananas, orchards, and
certain nursery crops. Effluent produced by the wWaimanalo
plant is considered to be of acceptable quality for irrigation
purposes., There is sufficient lang area in Waimanalo such that
the entire plant flow could be utilized over the planning
period, except during wet weather periods when crop irrigation
would not be necessary. The plant would utilize the injection
wells as a standby disposal method if the effluent irrigation
System is implemented.

The Waimanalo Watershed Plan proposes to irrigate
approximately 68 acres of farmland in Waimanalo with the
treated effluent. The areas to be irrigated are located
Seaward of the Board of Water Supply "no pass" line within the
vicinity of the sTP,

In general, the Plan proposes that chlorinated
Secondary treated effluent be pumped from the Plant site to one
cell of a two-cell reservoir located on State land at an
elevation approximately 60 feet higher than the Waimanalo sTP
site. The transfer pumps would be 1located on the sewage
treatment plant site, Bach reservoir may accommodate a volume
of processed STP effluent equal to approximately two or three
days of plant production. From the reservoirs, effluent can be
drawn on demand for irrigation by the users. 7o discourage
algae growth in the reservoir, operation will be rotated with
one cell of the reservoir in service while the other is emptied
and dried.

2.3.1.4 Sludge Disposal

Composting and land disposal are Proposed for handling
digested and dewatered sludge produced by the Waimanalo STP.
Primarily, the pProposed sludge disposal method is composting,
however, a marketing study is required to determine the
economic feasibility of using compost material as a soil
conditioner, This study will be conducted prior to
implementation of the composting proposal. If composting is
not found to be feasible, the Sludge will continue to be
landfilleq. BEven if the proposed composting facility is
developed, landfilling will serve as a standby disposal method
in the event of Operational problems.

(a) Composting

Composting would produce a soil conditioner that may
be utilized by nurseries, parks, golf courses, etc. The

14



marketing study will determine the exact users of this compost
material. Composting would convert the problem of sludge
disposal into beneficial resource recovery and a potential
revenue generator. Furthermore, composting would eliminate the
dependence of the treatment plant on landfills for disposal.

Since Waimanalo produces a small amount of sludge, a
regional facility is envisioned that will compost the sludge
produced at both the Waimanalo and proposed centralized
Kaneche-Kailua €facilities. There is adequate space available
along the western boundary of the Waimanalo plant for this
proposed compost facility. Composting the sludge from
Kaneohe-Kailua will eliminate the handling problems currently
experienced at the Kapaa landfill because of the "pudding-like"
consistency of this material.

The composting operation will produce 3,900 cubic
yards per year of a stable humus-like organic material that can
be conveniently stored and easily spread on land as an organic
supplement (i.e., so0oil conditioner and nutrient source £or
plants and 1lawns). The aerated static pile method of
composting is proposed for the Waimanalo plant, The sludge
undergoes decomposition by thermophilic organisms whose
activity elevates the sludge temperature to 60°9C (140°F) or
more. In the aerated static pile, the heat produced destroys
pathogenic bacteria or organisms and results in a product which
is essentially pasteurized.

(b) Land Disposal

Currently, the sewage sludge <generated at the
Waimanalo facility is trucked to the Kapaa landfill in Kailua.
Approximately 0.3 tons per day of sludge is presently generated
at the Waimanalo STP., This is expected to increase to 0.8 tons
per day by the year 2005.

Although complaints have been raised by the landfill
operating personnel concerning problems with handling
mechanically dewatered sewage sludge, the sludge £from the
Waimanalo sludge drying beds has a relatively low moisture
content, and does not contribute to this problem. Therefore,
sludge disposal at Kapaa can continue and represents the least
costly method if ultimate disposal of the sludge is sought.
When the Kapaa landfill site is completely filled, the next
closest landfill will be used.

2.3.2 On-site Treatment Facilities

On-site treatment facilities such as cesspools will
continue to be used in the agricultural areas of Waimanalo,
Presently, there are about 440 cesspools in these areas. Some
of the agricultural lots have experienced significant cesspool
problems (see Figure 6). However, it is too costly to service

15



Y B

N

..

L.l

1

et 14 Pt i m e = 2 s

these areas because of their low density. An analysis of
existing cesspools in Waimanalo (see Section 2.2.2) indicates
that approximately one-fourth of the defective cesspools are
located in the unsewered agricultural area.

In the unsewered area, cesspool failures will continue
to be a problem and require pumping by the City and County of
Honolulu or private companies. No remedial measures will be
implemented to extend the useful 1life of cesspools that
presently malfunction or may malfunction in the future, Over
time, the failure rate of cesspools may be expected to
increase, particularly those located in unsuitable areas (i.e.,
poor soils). In extreme cases, cesspools may become
permanently inoperable, serving only as holding tanks.

For new developments in the agricultural area, it is
likely that cesspools will continue to be used. The State
Department of Health Administrative Rules {Chapter 57, Private
Wastewater Treatment Works and Individual Wastewater System)
govern the types of systems that will be permitted.

The aerobic units at Makai Range Pier and Sea Life
Park will also continue to be used.

2.3.3 Capital Costs

The total construction cost for the proposed
wastewater facilities is estimated to be approximately $4.7
million (1982 dollars), as presented in Table 2-3. In
addition, the total equipment cost, including the replacement
costs for existing equipment with ten or less years of
remaining life, is estimated to be $1.8 million (1982
dollars). These costs will be proportioned among the Federal,
State, and City governments, and affected property owners.

16

T e ra b 8 e o an . v e




TABLE 2-3
CAPITAL COSTS FOR THE
PROPOSED WAIMANALO WASTEWATER FACILITIES

Cost Items (1982 Dollars)

Construction Equipment

WAIMANALO SEWAGE TREATMENT PLANT

Treatment System and Effluent
Disposall 925, 0002/ 1,639,0002/

(Central Composting Facility)3 1,071, 0002/ 154,0002/
EXPANSION OF THE SEWER SYSTEM

Makapuu Interceptor Sewer

Section 1 800, 000 --

Section 2 600,000 --
Bell Street Sewage Lift Station and

Force Main 80,000 -

Proposed Sewered Subareas4

1 éDHHL) 202,000 --

2 (Private) 294,000 --

3 (Private) 292,000 -

4 (DHHL) 154,000 -

5 EDHHL) 171,000 --

6 (Private) 99,000 -

Proposed DHHL Developmentd - -

4,688,000 1,793,000

1Additiona11y,-an effluent irrigation system will be Jointly financed
by the U.S. Soil Conservation Service and State of Hawaii. The
estimated construction cost is $12.8 million (Waimanalo Watershed Plan
and Environmental Impact Statement).

2Includes cost for electrical, instrumentation, and pipe line.

3Deve10pment of facility is dependent upon outcome of market
feasibility study. .

4Cost includes installation of sewerlines complete in place, manholes,
backfill, paving, etc.

5To be financed by DHHL. The estimated construction cost is $538,000
(Haimanalo Development and Master Plans for Hawaiian Home Lands).

17




i1

)

3

S T VD S B,

£}

3 Y o

S

i 3B

-

3

DESCRIPTION OF THE
ENVIRONMENTAL SETTING



CHAPTER 3

DESCRIPTION OF THE ENVIRONMENTAL SETTING

3.1 PHYSICAL ENVIRONMENT
3.1.1 Climate

The Waimanale planning area has a c¢limate that is
generally typical of Windward Oahu, The temperatures in the
area are mild and uniform, with the monthly average .ranging
from 70°F in January to 78°F in August. The average annual
temperture is 74°F.

Average annual rainfall varies with elevation. At the
shoreline, rainfall averages approximately 40 inches annually
while the average annual rainfall is approximately 100 inches
in the Koolau Mountain Range, as shown in Figure 8. There is
also a seasonal variation in rainfall, with heavier rainfall
occurring from November through April.

Prevailing winds in the area are the northeasterly
tradewinds which occur approximately 80 percent of the time. A
wind rose based on data collected at the Kaneohe Marine Corps
Air Station (RMCAS) is also presented in Figure 8. Wind
velocities at RMCAS are as follows:

0=-3 knote 9% of the time:;
4-10 knots 42% of the time:;
11-22 knots 48% of the time; and

over 22 knots 1% of the time.

Relative humidity in the planning area ranges between
70 and 80 percent, and is somewhat higher during the winter
months than the summer months. Overall, the c¢limate is
considered comfortable due to the cooling effect of the
tradewinds.

3.1.2 Geology

A report on the geological conditions of the planning
area was prepared in conjunction with the Waimanalo Facility
Plan. The following discussion highlights the findings of the
study entitled Geological Report on Feasibility of Effluent
Disposal for Waimanalo prepared by Geolabs-Hawaii (January 25,

1982) .

Geologically, Waimanalo c¢an be separated into two
areas, the inland portion and the seaward portion. As
indicated in Figure 9, the demarcation between these areas is
the 30-foot land elevation contour. A generalized geologic
cross section of the Waimanalo area is presented in Figure 10.

18



S g
S
. 4&4..

.

"IN 'SAVIOOSSY B
OLOWYMO NOSTIIM
NV 0N 0 AINNOD § AL
SYHOM DIN8nd 40
JLNIWLHYI30

i,

NVId AINIDVA
OTVYNVINIVAA

'g] SrEWID




LI
v
Eh

-

S
aA

f

] L
tARAR

K2

A

UOHEAR|T ,OF PBIELHIET wem =

3N ,55Yd ON.
ATddNS HALYM 3O OHYOH sesessn

I

-l

FHN N ES00Hd mreren e

HYMVYH  S8Y103D

f AN ORrrdRd
‘ONI 'SIIVIDOSSY 2
OLOWVYHO NOSTIM
QINIONOH 30 ALNNDD T ALEY

SHHOM DNAand 40
JINIWIMNY4Ia AWV ALEROD - RIHIAKES SOV TYI-HON

00 .
n'.‘; %\ EINOLEIN TYHOO ¥ 3NNA 40 SIOMILND T T8any
13 he :
IwrE
R TR et

NY1d ALMIOY4
OTVYNYWIYW

6 ABojoay)




SINIWI03S I1BVIANICHI ¥IHIO © WHIARTTY 1
T 00b- * 0ok~
AIQONu..... ............... OQNI;i
<. . SINIWIO3S SNO3WVIWD . A
TO  annasons J °T
S11SCd30 Hovag W 3ANNG JN3O3H
T ooz SINZWIOIS 31GVIWMIANI H3HIO B WNIANTW I |
SIvSvE
nviood
L oos 4 ooy
1L oos /ﬂ 7 009
4000 wA LR 008
Ta001 __dgd\,w_nuuw&muadm._owo < coor Y
*ONI ‘SALVIDOSSY B
OLOWVIO NOS1M
SHHOM O119nd 40
INIWIHYIIA oo T
NY1d ALITIOVH
OTVNVINIYM 002 = 1 TvolLE3A
. 0001 = ) VANOZINOH :3TWDS 1
O—.. VY Uonoag-ssol) O_DO_OQMU pazijelausy) oaut
i i e Coo S S S e T S T P O A T A T S




In the inland portion, subsurface materials consist
predominately of alluvial clays and silts with some gravel
interbeds. This layer is about 150 feet or more in thickness
and underlain by basaltic bedrock. The alluvial materials
generally have very low permeability and are not capable of
transmitting significant amounts of water.

Conditions in the seaward portion are more complex.
At or near the surface, there is a layer of sands and poorly
consolidated limestones which extend to depths of approximately
20 to 30 feet below the surface and may be thinly mantled with
recent alluvial clays in 1localized areas. This stratum
represents a sequence of recent dune and beach deposits, and is
generally very permeable and capable of transmitting large
amounts of water,

Underlying this sand stratum is a layer of alluvium
and other impermeable sediments which extend from 20 to 30 feet
to depths varying between 35 feet to 110 feet, resulting from
alluvial and lagoonal depositions during a lower stand of the
sea. This Ssequence is generally impermeable and is not capable
of transmitting water,

Beneath this impermeable layer is a thick stratum of
calcareous sediments consisting of dune limestone from a lower
stand of the sea over coral and associated limestones from a
higher stand of the sea. This layer is quite porous, and
therefore, is readily pern2able and capable of transmitting
large amounts of water. This is the permeable zone which has
been used as the injection interval for the existing effluent
disposal wells.

Below this permeable layer of calcareous sediments is
another sequence of alluvial and other impermeable sediments
deposited during very low stands of the sea, possibly during
the subsidence of the island of Oahu. This sequence is
relatively impermeable and incapable of transmitting water and
serves as a basal confining layer to the overlying calcareous
sediments.

There is no record of any well penetrating this basal
confining sequence to the underlying basaltic bedrock and it
can only be assumed that the basement rock lies at great depth
(exceeding 1,000 feet) below the Waimanalo area.

Also encountereé within the area of study were small
amounts of the post-erosional Honolulu Volcanic Series. Most
of this unit is tuff and cinder which occur on two off-shore
islands off Makapuu Beach, and approximately fifty feet of
basaltic lava flows overlying calcareous sediments at Sea Life
Park. These lava flows are of moderate to low permeability and
must be penetrated to reach the underlying highly permeable
limestones.

19



3.1.3  Soils

According to the U.S. Soil Conservation Service (SCS)
Soil Survey of Oahu, three soil associations predominate in the
Waimanalo planning area: the Kaena-Waialua, Lolekaa-Waikane,
and Rock Land-Stony Steep Land Associations. The soil types
occurring in Waimanalo, as determined in this survey, are
presented in Figure 11 and their associated limitations for
septic tank leaching fields are listed in Table 3-l. Although
the SCS Soil Survey only identifies soil types to a depth of
approximately five feet, an indication of the soil
characteristics in the area is provided.

The soils of the Kaena-Waialua Association occur on
coastal plains, talus slopes, and in drainageways. They
developed in alluvium and have a wide range of texture and
drainage characteristics. The soils of this association
occurring in Waimanalo include Kaena, Waialua, Hanalei,
Kawaihapai, Jaucas, Haleiwa, Kaloko, Mokuleia, and coral
outcrop.

The soils of the Lolekaa-Waikane Association are found
on fans and terraces upland from the areas where the
Kaena-Waialua Association occur. The association consists of
well-drained, fine textured and moderately fine textured soils
that are nearly 1level to very steep. Lolekaa, Waikane,
Alaeloa, and Pohakupu soils comprise this association in
Waimanalo.

The Rock Land-Stony Steep Land association is located
along the steep and precipitous slopes of the Koolau Mountain
Range. The soils of this association that have been identified
in Waimanalo include Rock land, Rock outcrop, and Kawaihapai.

3.1.4  Topography

The overall topography of the planning area has
considerable variability as the terrain rises inland from the
shoreline to the Koolau Mountain Range (See Figure 12). The
valley floor occupies about half of the planning area and
consists of a flat coastal plain that changes into gentle
rising lands with less than 12 percent slope in the inland
regions. At the foothills of the Koolaus, the slope increases
to 12 to 20 percent. In the remaining mountain region to the
crest of the Koolau range, slopes range from 20 percent to
nearly vertical.

20



J1avil

SOILSIHIALOVHVYHO TI0S T

10} 13)0H ol S )

o .~ 3xvil aouay t.ﬁ

- SWITIER h

NNoElY (o JIwLRGaq g eAIRg roas s
UOHIBAIISUOD §OS ‘ATABNS TOS - \ - @ ~
ET T - "N

o / 4 -
-
"ONI 'S3LVID0SSY % =

OLOWVIO NOSTM

NINTONOH 40 ALNNOS ¥ ALID
SMHOM Jn8nd 40
INIWLHV43O

I

NVId ALIIDVA
OTVNVYIWIVM

W s o

i i CO0




——

e

TABLE 3-1

CHARACTERISTICS OF SOIL TYPES FOUND IN THE
WAIMANALO PLANNING AREA

Map

Symbol Soil Type

KAENA - WATALUA ASSOCIATION

CR Coral outcrop

HeA Haleiwa silty clay,
0-2% slopes

HeB Haleiwa silty clay,
2-6% slopes

HnA Hanalel silty clay,
0-2% slopes

HnB Hanalei silty clay,
2=6% slopes .

HeB Hanalei stony silty
clay, 2-6% slopes

Jag Jaucas sand, 0-15%
slopes

KaC Raena clay, 6-12%
slopes

KaeB Kaena stony clay,
2~6% slopes

KaeC Kaena stony clay,
6-12% slopes

KaeD Kaena stony clay,
12-20% slopes

KanE Kaena very stony
clay, 10-35%

., 3lopes
KEB Kaloko clay, non-

calcareous variant

K1a Kawaihapai clay
loam, 0-2% slopes

KlaB Kawaihapal stony
clay loam, 2=-6%
slopes

Ms Mokuleia loam

Mt Mokuleia clay loam

WnB Walalua clay, 2-6%
Slopes

LOLERAR - WAIKANE ASSOCIATION

AeE Alaeloa clay,
15-35% slopes

ALF Alaalea silty clay,
40-70% slopes
LoB Lolekaa silty clay,

3~8% alopes

LoD Lolekaa silty clay,
15-25% slopes

21

Degree and Kind of Limitations
for Septic Tank Filter Fields

NA

Slight, except where subject to
local flooding

Ibid.

Severe: high water table,
subject to f£looding
Ibid.

Ibid.
Slight: rapid permeability

Severe: slow permeability,
Seepage
Ibid.

Ibid.
Ibid.
Ibig,

Severe: slow to moderately slow
permeability highwater table;
poorly drained; marl laver at
shallow depth (less than 20
inches.}

Slight on 0-7% slopes; moderate
on 7-15% slopes

Slight on 0-7%; stoniness

Slight: loose sand at a depth of
20 inches; rapid permeability
below a depth of 20 inches

Ibid.

Slight on 0-8% slopes, moderate
vermeability, Moderate on
8-15% slopes; severe on
slopes more than 15%
stoniness in places

Slight on 3=-7% slopes; moderate
on 7-15% slopes; severe on
slopes more than 15%

Ibid.

Slight on 3~8% slopes; moderate
on 8-15% slopes; severe on
Slopes more than 15%

Ibid.



-

A

L.

-~

Degree and Kind of Limitations
Eor Septic Tank Filter Fields

Lolekaa silty clay,
* 25=40% slopes
Pohakupu silty clay
loam, 0-8% slopes
Pohakupu silty clay
loam, 8-15% slopes
Walkane silty clay,
40~-70% slopes

Ibig.

Slight on 0-8% slopes; moderate
on 8-15% slopes
Ibid.

Slight on 3-8% slopes; moderate
on 8~15% slopes; severe on
slopes more than 15%

= STONY STEEP LAND ASSOCIATION

Kawaihapai very
stony clay loam,
0~15% slopes

Ewa silty clay loam,

Fill land, mixed
Helemano silty
clay, 30-99%

- Kokokah: clay, 6-12%

Kokokahi very stony
clay, 0-35% slopes
Mamala stony silty
clay loam, 0-12%
Papaa clay, 6-20%
Papaa clay, 20-35%

Papaa clay, 35-70%

Table 3-1 (continued)
Map
Symbol Soil Type
LoE
PkB
PkC
WpF
ROCK LAND
Rk Rock land
rRO Rock outcrop
klhC
OTHERS
BS Beaches
EmA
0-2% slope

FL
HLMG

8lopes
RKtC

8lopes
KTRE
MnC

slopes
PYD

slopes
PYE

Slopes
PYF

Slopes
séurce:

Experiment Station.

NA

NA

Slight on 0~7% slopes; moderate
on 7-15% slopes; stoniness

NA

Slight: moderate permeanility;
severe where soil is
moderately shallow

NA

Severe on 30-90% slopes

Severe: slow and moderately slow
permeability; seepage
Ibiag.

Severe: coral at a depth of less
than 20 inches; stony

Severe: slow permeability:
glopes generally more than 1l0%
Ibid.

Ibid.

U.S. Dept of Agriculture Soil Conservation Service in
cooperation with the UOniversity of Hawaii Agricultural

Soil Survey of Islands of FKauai,

Maui, Molokat, and Lanai, State of Hawaii. August 1972,

22

Oahu,

e e B e 24 P bt



1

wEAF UV

“;mnrul:

jusosad g

juso sad Qg - 12

uassad o2 - L1

waos lad gL -0

‘ONI 'S3LVIJOSSY %
OLOWNYXO NOSIIM

MNINMMONOH 40 AINNOD ¥ ALID

SHHOM 021and dJo
ANIWLIHVYHIQ

=

NVId ALITOVZ
OTVNVYINIVA

ado|g

LR TN

FUORERT

et

neaing Apnis pum : IJYNOS

LILLYSTH P RTLITTRCY
PARY PRITPL|O%OY 3
1103 paitpyjotw0) 3
SRV DHIATNDSRN

. E0m 1y

19 Ly
PYSL-1 €
12y 0t -9 2
231§ -0 &
TAIMILYH QIEYTIT05N0) 01 Hid10

PAIPCIP| a0 330 It TAn300 “sputs (420} DX
PRIRIPL |34 2IPYINE *AYIOS.00U TSPURS [P10) IR
pauteipdgiood 23 ant ‘Ayras.uoun *pjos dyring x
PAUIRIp- 34 3degunt *Aydor *[(o% Bujpurdry pF
24 230 a0 *FyX.ueu Yot Burpurdr] o1
aspgans ‘hysos *|los Bugpurdri.von T
L3n 33w )ons “Myyos.uou "|1o% Butpurdua.ucy |

WILIVUYHI DS

1003 110331v) anvil

Ry

pavirap.y

<




3.1.5 Hydrology
3.1.5.1 Streams

The two major stream systems that drain a large
portion of the planning area are Waimanale Stream and Inoaole
Stream (See Figure 13)., There are no designated wild, scenic
or recreational river areas, pursuant to the federal Wild and
Scenic Rivers Act.

The drainage basin for the Waimanalo Stream system is
bounded by the Koolau Range, Aniani Nui Ridge and Waimanalo
Bay, and encompasses a total area of approximately 4.9 square
miles, This stream system is a network of water courses,
including Waimanalo and Kahawai streams, draining into
Waimanalo Bay. Two reservoirs, Kailua and Maunawili, are also
situated in the upper basin area. Waimanalo Stream is
perennial and measurements collected at a USGS gaging station
located along its middle reach indicate an average flow of 5.0
cubic feet per second for all years of record. A secondary
wetlands area has been identified along Waimanalo Stream (see
Section 3.1.13),

The Inoaole Stream System drains an additional 3.3
square miles of land. Inoaole Stream is intermittent and the
portion that 1lies in the £lat coastal plains region of
Waimanalo is affected by the tide.

3.1.5.2 Groundwater

Types of groundwater in Waimanalo include
dike-impounded water, basal water, and perched (or alluvial)
water (Waimanalo Watershed Plan and Environmental Impact
Statement). The dike-Impounded groundwater is stored in
compartments in the Koolau Mountains where the rift zone of an
extinct volcano was deeply eroded. This water is of high
quality and is suitable for domestic use without the need for
treatment. Basal water is restricted to calcareous sedimentary
material and younger alluvium along the coast. This permeable
rock stratum is overlain by caprock materials. The basal water
is brackish and is presently not considered suitable for
domestic use, but could serve as an important resource for
future use. Groundwater perched above basal water is also
generally of lower quality than dike-impounded water, but may
also be important for future needs.

The City and County of Honolulu BWS has established a
water conservation or "no pass" line to prevent the degradation
of basal groundwater resources. In Waimanalo, this 1line is
located just makai (seaward) of the Forest Reserve boundary in

23



3AlIS SANVILIM
AHVONOQ3S "S'SV SMOTI3E

40 VUV ALVINIXOHIIV

"INl 'STIVISOSSY ¥
OLOWYMO NOSTIM
OIIOHOH 404 100D 9 AL

(Smg) T1IIm @
S (IR 46 MNVL HAIVM OlISIWOa ®

HIOAH3S3YH .o
% “ HOLIQ NOLVOIHYI %

)| Wvauls ~
NYId AIFIOvS
OTVNVINIVA

ABOJOIPAH

oot

N R

-
-
s




-

the upper watershed, as shown in Figure 9. New cesspoocls are
prohibited mauka (inland) of the "no pass" line. Very few
cesspools are presently in use above the line because the line
is located so far inland.

The State Department of Health has proposed another
boundary under the State UIC Program to protect the gquality of
the State's underground sources of drinking water from
pollution by subsurface disposal of fluids by well injection
{proposed draft Chapter 23, Underground Injection Control,
March 1, 1982). Individual «cesspools for single-family
dwellings are exempt under these regulations and will continue
to be governed by the BWS "no pass" line. As shown in Figure
9, the proposed UIC boundary is situated seaward of the BWS
line and includes a 1large portion of the Waimanalo area,
however, the injection wells located at the existing Waimanalo
Sewage Treatment Plant site are not affected by this boundary.
The proposed UIC regulations and boundary are currently being
revised, with adoption expected in 1983. '

3.1.6 Water Quality

3.1.6.1 Streams

In accordance with Chapter 54 of Title 11,
Administrative Rules, the State Department of Health has
designated the inland waters in Waimanalo as Class 1 and Class
2. The Class 1 waters in Waimanalo are located in the forest
reserve area along the eastern Koolau mountain ridgeline.
These waters are to r2main in their natural state as nearly as
possible with an absolute minimum of human-caused pollution.
The remaining inland waters are classified as Class 2 waters to
protect their use for recreational purposes, propagation of
fish and other aquatic life, and agricultural and industrial
water supply.

Water quality data was monitored at a U.S. Geological
Survey (USGS) gaging station located in the middle reach of
Waimanalo Stream until 1975. Data compiled for this gaging
station are summarized in Table 3-2., No USGS water guality
data are available for Inocaole Stream.

The water quality of Waimanalo and Inoacle Streams was
evaluated as part of the 1976 Flood Management Plans and

Preliminary Engineering Studies for the Waimanalo Flood Control

Project. Water quality data that were collected £for both
Waimanalo and 1Inoaole Streams on a short-term basis are
presented in Table 3-3. From this study, both streams were

24



S I S

(.

J

(.

(]

L.l

I

TABLE 3-2

USGS WATER QUALITY DATA FOR WAIMANALO STREAM
(Station No. 16249000)

Minimum Maximum

Parameter Value Value Mean
Suspended Solids (mg/l) 20.0 301.0 183.7
Turbidity (JTU) 0 5.0 1.5
pH 6.5 8.0 7.4
Dissolved Oxygen (mg/l) 6.4 8.6 7.4
Temperature (©C) 21.0 28.5 24.3
Conductance (micromhos/cm) 221.0 375.0 320.8

Source: File data from U.S. Geological Survey.

found to have generally satisfactory water quality, i.e., no
unusual characteristics in terms of the various constituents
that were measured. Subsequent testing conducted in
conjunction with the Waimanalo Watershed Plan and Environmental
Impact Statement, Waimanalo Watershed confirmed these findings.

Currently, there is some concern that cesspools may be
contaminating surface waters in Waimanalo. High levels of
coliform have been detected in these water bodies. However,
because of the limited sampling data available, an extensive
monitoring program will be required to identify the actual
source(s) of surface water pollution. Existing livestock
operations as well as cesspools may be contributing factors to
the high observed coliform counts.

3.1.6.2 Groundwater

Recent groundwater quality data are extremely
limited. Water drafted from the well, having the new BWS well
designation number of 2043-02 (See Figure 13), recorded a
chloride concentration of 38 mg/l in 1975 (City and County of
Honolulu, Board of Water Supply). Studies have also been
conducted at the Waimanalo plant site by the University of
Hawaii during their investigation of shallow well disposal. 1In
1980, groundwater samples taken by the University of Hawaii at
a depth between 5 and 15 feet had the following constituent
concentrations:

Chloride = 320 mg/l;
Total Dissolved Solids = 1470 mg/l; and
Total Alkalinity = 600 mg/l.

25



T e e e TEY P a1 A e ey e e e T TR R L T T ) e A i AT i e e vaan e e s e e

*juaudotasag pueq pue 13jeM JO_UOYSIATA ‘sesanossy Teangey
BMEH JO ajels ayy 10J paaedaag +Joa 01d 1033UC) podia oleuewjey oy} J03
deulwyTs1d pug sueyg JuUswd PURH POOTA (g/6T ‘3snbny) *oug ‘sajeynossyY pue ebeunyng

PUP_pueq jo juswyredag ¢
Satpnlsg

$8d1Inog

. "MOTJ a9yjeam Kap juosoidai satdues pieT
‘01 pue ¢ laquanaqg ayy 5eai1ays ‘Mo13l asyjvom 39m juaserdaa soydues mnma.nnhumscmhvcm vhmﬁ-nﬂuwnsmaoz mzac

000°001 000°zZ6

26

0LY°s 9z (44 L°g &b ve L*L  v°v gezz L SLy '£1 uep
000’81 00E*E L9E°D 1°g zE'0 8L 0°L st T°L  L*g £2 9 SL, ‘€T uep
000°€T 00E‘E ¢98'0 g°g 9°*2z 2'c r{s 9z 9°L L°g £2 ] SL, ‘€Y uep
009°T 0z6 88z°0 @8-z 65°0 (A4 0¥ L1 9°L 7'z  §°¢2 S bl '81 Aon
ODE’E 00eE‘E S01°'0  9Q°2 1%°0 9t 29 6% L*L  1°9 g*gz v vL, ‘0T oaqg
o0g’s 06L L60°0 8T . 18°0 0°1 6% v S"L  6°E 52 1] ¥Ly 't oaa
wueailg m._”OMO_Hm
000°te 006’ ¥91°0 L°Z 810 §°Z 8L L6 ¥°L ¢g°g £2 £ SL, ‘€1 uep
00E’T 6% S0Z°0 Z'w €00 rAd 82 T L*L 0"t s°pz £ L. ‘01 oaq
oge OEY ¥ee'o o0y 9E°Q 9°¢ 1°€ Bz | A A A | 174 £ tL. 't oeq
(1] A4 00F’e SBP°0  6°¢ (Al | L1 0°9 £1 S*'L  6'8 ve £ YL, ‘81 aoN
000°’ps 000°¥Z veé0'0 g°T Z5°0 £°1 8T L6 ¥*L 8°9 £z 4 SL. ‘€T uep
000°%S 000°IT (60°0 9°p £0°0 9% £*g 81 9°L "% 1 74 F4 bL, ‘0T oog
000°L1 006°F #6070  T*p 10°0 v Ly 1°2 St 1'8 £2 z YL, ‘'€ oag
oov’e oov’e CI1'0 68°0 E€F°0 3 A 1] £1 £1 9*'L  6°g e z L, ‘81 aoN
000°’ST 000‘€ET  £1Z°0 o°g ¥9°0 | k4 4 ] 8¢ €L L*s 4 1 SL, ‘€T uep
006°L 0DE*E £60°0 p*T £S5°0 8¥ 0 E°L vz L°L " 0'9 g gz T ¥L: ‘01 oea
005°1 (1] 3 ¥60°0 8g6°0 Ly*o 15°0 a8 LT S'L  g°p €2 1 vL, ‘e oeq
A oob’e £EZ'0  §-¢ 02 &1 S°Z1 zv S*L Ty £ 1 ¥L, ’8BT aAopN
weaajs OHM:ME.—.MS
TW0O01/"oN Two0T/*oN  7/Bu /6w /6w 71/6u 1/6m naf 1/6u Jo
1e30L ITeoaa -
EECFIS N d-30L N-301 R-T9{y Eon+ZoN §8 4A31P1QanL  pyd o' *dwegy ‘e3s x338Q

SHYAULS ATOVONI ONY OTUNVWIVM HOd VING XIIT¥ND uaLum HY3L-JH0HS
E-f a74vl

e - Atbtiops




3.1.7 Coastal Waters

3.1.7.1 Waimanalo Bay and Beach

A description of Waimamalo Bay and Beach is provided
in the report entitled Beach and Surf Parameters in Hawaii.
Waimanalo Beach stretches approximately 5.5 miles between
Wailea Point and Makapuu Point, and is the longest continuous
sand beach on the islangd of Oahu. It is stable and subject
only to relatively small Seasonal changes, :

The bay is protected by a barrier reef that lies
approximately one mile off-shore, except at the southeast end
where the reef is about 500 yards from the shore. The central
portion of the reef is about 10 to 12 feet deep, but at the
northwest and southeast ends, the reef is relatively shallow.
Numerous rip channels cut through the reef,. Within the bay
there are areas of sand deposits and patches of coral reef,
Major features include a sand channel across the northern
portion of the bay and a sand teservoir offshore from the
Bellows Air Force Station. Beyond the reef, there is 3 uniform
and fairly rapid drop in the ocean bottom,

‘ The significant wave height at Waimanalo Bay may range
from 1 to 13 feet, with a mode of 3 feet. Wave conditions
range in period from 6 to .8 seconds.

Water circulation within Waimanalo Bay is complex and
does not follow a specific pattern. Northwesterly currents
Prevail over most of the outwarg portion of the bay: however,
the currents reverse at times, especially in shallow water,
Circulation within the bay is weak angd has a negligible
influence on sang transport. Wave~induced currents in the surf
zone, however, have a significant influence on sediment
transport.

3.1.7.2 wWater Quality

According to Chapter 54 of Title 11, State Department
of Health Administrative Rules, the marine waters along
Waimanalo are classified as Class aa and A, From Raiona Beach
Park to Makapuu Point, the waters are designated as class An
waters. The objective of this classification is to maintain
the waters in their natural pristine state ag nearly as
Possible with an absolute minimum of human-caused pollution or
alteration of water quality. The marine waters along the
remaining Waimanalo coastline are classified as Class A waters
to protect their use for recreational purposes and aesthetic

27



The water quality of Waimanalo Bay was examined for
the 1976 Flood Management Plans__and Preliminary Engineering
Studies for the Waimanalo Flood Control Project. At the time
of sampling, certain water quality parameters sampled in the
nearshore waters around Waimanalo Beach did not meet the
governing State of Hawail Water Quality Standards for Class A
waters. Evidence of debris and terrestial sediments near the
stream mouths indicated that agricultural wastes, suspended
materials, and soils were being transported to the beach area.
Parameters exceeding the established standards included total
nitrogen and phosphorous levels. However, acceptable levels of
pPH and dissolved oxygen were found, and total coliform
concentrations were generally low. Although the State water
quality standards have since been revised these £indings
provide a general indication of the overall water quality of
Waimanalo Bay.

3.1.8 Flood Hazard

3.1.8.1 Floecding

Flooding of large areas in Waimanalo Valley during
severe rainstorms has primarily been attributed to small
carrying capacities of streams, inadequate road undercrossings
(private bridges), and low-lying coastal plains. During past
severe storms, there has been extensive damage to residential
and commerical properties, agricultural crops, livestock, roads
and highways, automobiles, fences, bridges, and the shoreline.
The 1976 Flood Management Plans and Preliminary Engineerin
Studies for the Waimanalo Flood Control Project were prepared

to prevent future flood hazards 1n the Waimanalo area.

Figure 14 presents the flood plains and floodways for
the Waimanalo planning area as delineated by the Flood
Insurance Rate, and Flood Boundary and Floodway Maps prepared
for the City and County of Honolulu. The existing Waimanalo
Sewage Treatment Plant is located within the 100-year flood
boundary. The site is designated as an area of shallow
flooding, with an average depth of 1 foot (Zone AO). The
proposed STP improvements are subject to the provisions of City
Ordinance 80-62, relating to Flood Hazard Districts and would
require approval <from the City and County of Honolulu,
Department of Land Utilization.

3.1.8.2 Tsunami Inundation

During the major tsunamis that have occurred in Hawaii
(1946, 1952, 1960), inundation along the Waimanalo coastline
ranged between six and nine feet above the mean lower-low water
level. There were no reports of shore erosion or property
damage.

28



AT O
' 2D |

_m<m_m< JO@QQDZ_ =_==_=
"N ‘SAAVIDOSSY %
OLOWYNO NOSTIM

SHHOM “Di8nd 48 NIVIdGoO1d HvY3A-00S
JNINLHYI3A

@ NIVIdGOOTd  HvaA- ook

NVId ALTIOVd
OTYNVINIVM

Sealy Uolepunu| IWeuns| /pooj

2

4

Fae

- T e e me e s e T e A e b £ e e e a ot . g AL aE L mw r




Waimanalo is located along the southeastern coast of
Oahu and is potentially vulnerable to  tsunamis from a1l
directions. However, the wide shallow reef extending about a
quarter mile Ffrom the Waimanalo shoreline offers good
protection to the area, The existing Waimanalo Sewage
Treatment Plant is not located within the coastal high hazard
Zone or tsunami inundation area, as shown on Figure 14.

3.1.9 Air Quality

Waimanalo is not situated within an air quality
maintenance or non-attainment area, Vehicular traffie and the
coral quarry, operated by Pacific Concrete andg Rock, are the
major sources of air pollution in Waimanalo. However, the
impact of these pPollution sources is not considered to pe
significant. The rural character of the area and the

matter collected at the Waimanalo Sewage Treatment Plant
monitoring site, Low concentrations of Particulate matter have
been reported ang none of the samples collected from 1973
through 1978 have eéxceeded Rawaii's air quality standards.

The Waimanalo STP has not received any complaints of
odor emanating from the plant, '

3.1.10 Noise Levels

as a result of the rural lifestyle of the community., vVehicular
traffic is the Primary noise generator in the area,
particularly along the major thoroughfare, Kalanianaole
Highway. Another Source of noise is the Pacific Concrete ang
Rock quarry, However, levels generated from the quarry site
are not considered to pe significantly high. fThere have been
nNo complaints of noise attributable to the existing Waimanalo

3.1.11 Flora and Fauna

3.1.11.1 Flora

Flora within the Waimanalo Planning area can be
generally categorized into three Sub-zones: conservation,

cultivated plains, andg shoreline (Flood Management Plans ang
Preliminarz Engineering Studies for the Waimanalo Flood Control
Project), The conservation zone, which includes the upper
wastershed and forest reserve regions, is characterized by

Panicum, Bilo grass, guava, staghorn fern, ohia-lehua, koa, and
honohono grass., The cultivated Plains include truck ang
diversified agricultural Crops. The shoreline zone contains
Kiawe, coconut, ironwood, koa haole, lantana, ilima, pili
grass, Bermuda grass, and bristly foxtail.

29



A e L T e S e Rt ey W R p g e L

P T A £ T ST Wi imaY o B ey U T | i i P Aot & P e o,

3.1.11.2 Fauna

The inventory of fish and wildlife in the Waimanalo
area 1is provided by the Waimanalo Watershed Plan _and
Environmental Impact Statement. The wetlands at Bellows Air
Force Station provide habitat for four endangered endemic
waterbird species. These waterbirds are the Hawaiian Duck
(Anas wyvilliana), Hawaiian Coot (Fulica americana alai),
Hawaiian Gallinule (Gallinula chloropus sandvicensis), and
Hawaiian Stilt (Himantopus mexicanus knudseni).

A variety of other bird species has also been observed
in Waimanalo Valley, including common mynahs, barred doves,
spotted doves, Japanese white-eyes, red-crested cardinals,
spotted munias, red-vented bulbuls, house sparrows, and cattle
egrets,

Wildlife which typically inhabit the upper watershed
region and open agricultural lands include feral dogs and cats,
mongoose, and rats.

Aquatic fauna in Kailua Reservoir and Waimanalo Stream
have also been recorded. Bullfrogs, tilapia, and mosquito €£ish
have been observed in Kailua Reservoir. The aquatic fauna
collected in Waimanalo Stream include the Hawaiian prawn,
Tahitian prawn, goby, guppy, and green swordtail.

The fish and wildlife habitat in the area is not
unique (Waimanalo Watershed Plan_ _and Environmental Impact
Statement). Most of the fauna found in the area are common
introduced species, with the exception of the endangered
waterbirds, Hawaiian shrimp, and goby.

3.1.12 Historic and Archaeological Sites

Four historic and archaeological sites 1in the
Waimanalo planning area have been placed either on the Hawaii
or National Register of Historic Places. Registered sites are
listed in Table 3-4 and shown on Figure 15.

In addition, the Waimanalo Irrigation Ditch System has
been determined eligible for the National Register of Historic
Places (Waimanalo Watershed Plan and Environmental Impact

Statement). The ditch system 1is presented in Figure 13 and
described in Section 3.3.1.1.

3.1.13 Wetlands
The wetlands area at Bellows Air Force Station 1is

categorized as a secondary area for endangered waterbirds by
the Hawaiian Waterbirds Recovery Plan. Secondary areas, where

30



“ONI 'S3LVIDOSSY ¥
QLOWVYNO NOSIM

40 ALNNOD ¥ ALD
W.:EO oand 40
ANITWLHVI3D

LT

NYd ALIOVd
OTVNVYINIVM

FOR I ARV

G1] SOUS [eOLOISIH- B [eolbojoaeyoly

Bt o i e b



T e PV T+ o et ey a3 b e e e

-y

T

s

[

TABLE 3-4°

HISTORIC PLACES IN THE WAIMANALO PLANNING AREA

Hawaii
Register
of Historic Location Register
Places No. Site (TMK) Status*
.80:15:382 Pohakunui Heiau 4-1-27:22 sa
80:15:511 Bellows Field Archaeological 4-1~15:1,15 N
Area

80:15:1031 Heiau 4-1-08:5 S
80:15:1037 Pahonu Turtle Pond 4-1-02:7 sa
* S = Placed on the Hawaii Register of Historic Places.

N = Placed on the National Register of Historie Places.

a = Recommended for nomination to the National Register.

Source: Hawaii Historic Places Review Board. Hawaii Register of

Historic Places. Revised December 30, 1981,

small numbers of birds exist, are of lesser importance.
Currently, the wetlands are managed for endangered waterbirds
through a cooperative agreement between the U.S. Fish and
Wildlife Service, State Department of Land and Watural
Resources, and U.S. Air Force. The approximate area of the
gsite, consisting of ditches, streams and adjoining marsh lands,
is 56 acres (see Figure 13),

3.1.14 Agricultural Lands of Importance

Agricultural 1lands are classified according to the
Agricultural Lands of Importance to the State of Hawaii
system. There are three classes of agriculturally important
lands: prime agricultural, unique agricultural, and other
important agricultural lands.

(1) Prime Agricultural Land - Land which has the soil
quality, growing season, and moisture supply needed to produce
sustained high yields of crops economically when treated and
managed according to modern farming methods.

(2) Unique Agricultural TLand - Land that has the
special combination of soil quality, location, growing season,
and moisture supply necessary to produce sustained high quality
and high yields of a specific crop when treated and managed
according to modern farming methods.

31



Ty B i <3 At X e P S L A L L8 A+ L Y= Y i e Pt —ohmccm e ot

(3) Other Important Agricultural Land - Land other
than Prime or Unique Agricultural Land that is also of
Statewide or local importance Ffor agricultural use.

In Waimanalo, Prime and Other Important Lands have
been identified, as shown in Figure 16. Together, these two
land classes comprise a major portion of the Waimanalo valley
floor. Approximately 2,170 acres, excluding military and
residential lands, are classified as Prime and Other Important
farmlands (Waimanalo Watershed Plan and Environmental Impact
Statement). There are no Unique lands classified in the area.
The existing STP site is within the State Urban District and is
situated on land not classified by the Agricultural Lands of
Importance to the State of Hawaii system.

3.1.15 Recreational and Open Space Resources

Waimanale contains numerous inland and shoreline
recreational and open space resources. Existing resources in
the planning area are 1listed in Table 3-5. Among the
outstanding features in the region are Waimanalo Bay and the
beach that extends along the shoreline. The existing sewage
treatment plant is situated in close proximity to the Waimanalo
Bay State Recreation Area.

3.2 SOCIOECONOMIC CHARACTERISTICS

3.2.1 Demographic Data

3.2.1.1 Existing Population and Housing Count

Current population estimates for Waimanalo are based
on data from the 198C Census. The facility planning area
boundaries match the boundaries of Census Tract No. 113 fairly
closely and are considered the same for all practical purposes.

As shown in Table 3-6, the 1980 population of
Waimanalo was 9,132.° Between 1970 and 1980, the Waimanalo
population increased at an average annual rate of 3,03
percent. The housing count increased at a slightly faster
rate, 4.07 percent, than the population rate during the same
time period. There were 2,217 housing units in waimanalo in
1980.

The number of persons per housing unit dJdecreased
slightly between 1970 and 1980. In 1980, there were 4.12
persons per housing unit, compared to 4.55 persons per housing
unit in 1970.

32



*ONI ‘SAIVIDOSSY 2
OLOWVYNO NOSTIM

NYNCHOH 0 ALNNDD ¥ AL

SHHOM DN8fid 40
ANIWIHV43A

L I8

NVId ALTIOVH
OTYNYWIVM

GNV TYHNUNOMOV INVIHOGW HSHLO | i

GNV] TVENLINOINOV  SWiYd

AT A et A u e e | A AT g T L f LR e T e it e S S A P P A Ao




T e e 17T FAATY A TPR o T 4 e o - Tyt o & e e .t

——

~J3

(

.

|

TABLE 3-5

EXISTING RECREATIONAL AND OPEN SPACE RESOURCES IN THE

WAIMANALO PLANNING AREA

Organizational
or
Recreational and Open Governmental
Space Resources Jurisdiction Acreage Comments
Bellows U.S.A.F., Station Federal 32
Waimanalo Bay State State 124
Recreation Area
Waimanalo Forest State 3,293
Reserve
Bellows Field Beach County 54
Park
Kaiona Beach Park County 4 State land
Kaupo Beach Park County 8 State land;
undeveloped
Makapuu Beach Park County 47 State land
Waimanalo Community County 38 State land
Beach Park
Waimanalo District Park County 25
Olomana Golf Links Private 130

Source:

Aotani & Hartwell Associates, Inc. Eawaii State

Comprehensive Outdoor Recreation Plan Technical

Report. Prepared for State Department of Planning
and Economic Development. Updated February 1982 by
Wilson Okamoto & Associates. December 1975,

33




e e e T T, T Tk T L A L TP e e b e T e <y g e b s rmen

TABLE 3-6

POPULATION AND HOUSING DATA FOR THE WAIMANALO
PLANNING AREA (CENSUS TRACT NO. 113)

Average
Ten Year Annual

Demographic Parameter 1970 1980 Increase Increase
Resident Population 6,777 9,132 34.7% 3.03%
Housing Units 1,488 2,217 49,0% 4.07%
Persons/Housing Unit 4.55 4.12 -9.5% -0.99%

Sources: U.S. Department of Commerce, Bureau of the Census.
1970 Census of Housing. August 1971.
State Department of Planning and Economic
Development. Statistical Report 143,
March 18, 1981.

3.2.1.2 Population Projections

The population projections for all Facility Plan areas
are presented in the 208 Water Quality Management Plan for the
City and County of Honolulu. The projections were based on the
Series II-F projections developed by the State Department of
Planning and Economic Development and the Oahu General Plan
population distribution percentages. The projected population
of Waimanalo during the 20-year facility planning period from
1985 to 2005 is listed in Table 3-7.

According to the projections, the population is
expected to increase from 9,700 to 12,000, or about 24 percent
between 1985 and 2005. This represents a very low average
annual growth rate of only 1.1 percent. The anticipated growth
rate is even lower than the 1.4 percent average annual rate of
natural increase (Live births over deaths) experienced
statewide between 1970 and 1980. The 3 percent average annual
growth rate experienced in Waimanalo between 1970 and 1980 is
also higher than the projected growth rate expected during the
planning period.

Much concern has recently been expressed by government
officials and residents regarding the agricultural 1lots 1in
Waimanalo Valley. Many of these lots carried deed restrictions
which prohibited subdivision and non-agricultural use of
parcels. The restrictive periods for most of these lots will
be expiring within the near future. The future disposition of
these lands is uncertain. Minimum agricultural lot sizes are

34



o ey e sy

L —

FTes e eren AT

VAT e e e

TABLE 3-7

POPULATION PROJECTIONS FOR THE WAIMANALO PLANNING AREA
BETWEEN THE YEARS 1985 AND 2005

Projected
Year Population
1985 9,700
1990 10,100
1995 10,600
2000 11,000
2005%* 12,000

*Provided by City and County of Honolulu, Department of Public
Works, Division of Wastewater Management.

Source: State of Hawaii, Department of Health, and City and
County of Honolulu. Water Quality Mana ement Plan for
the City and County of Honolulu. December 198¢.

two acres, and three acres for livestock or poultry according
to the City Comprehensive zoning Code. Extensive subdivision
of agricultural parcels would result in an increase in housing
units, population, and density outside of the urban activity
areas.

3.2.2 Economic and Sccial Profile

3.2.2ﬂl Existing Community Character

Waimanalo is characterized as a rural community and
has contributed significantly to the agricultural industry on
Oahu (Waimanalo Agricultural Park Phase I Environmental Im act
Statement). Currently, agriculture in Waimanalo is
diversified, utilizes 21 percent of the land, and generates a
gross income in excess of §12 million annually. Major
agricultural activities conducted in the valley include dairy
and poultry operations, nurseries, and truck crops.

In general, commercial development is 1limited in
Waimanalo. Sea Life Park is the major commercial activity
located in the area. It is considered to be a significant
visitor attraction on OQahu. Other Waimanalo stores and
businesses are primarily neighborhood convenience type of
establishments which serve the needs of local area residents.
Most Waimanalo residents shop and conduct business activities
ocutside the area in Kailua-Kaneohe or Honolulu (Waimanalo
Watershed Plan and Environmental Impact Statement).

35



A

t.)

£

J

Most residents also commute to Honolulu and other
areas for employment. In Waimanalo, the unemployment rate was
5.5% in 1979, according to statistics provided by the State
Department of Labor and Industrial Relations. This is slightly
less than the islandwide rate of 6.7% for the same year. .

There 1s a high proportion of Hawaiians and part
Hawaiians in Waimanalo (1980 Neighborhood Data Book:
Waimanalo). This ethnic group accounted for 48 percent of the
residents compared to 15 percent for Oahu as a whole. Also,
the population is. generally comprised of larger households.
Approximately two-thirds of the Waimanalo households contain
four or more persons. Income levels on the whole are lower
than for the rest of o0Oahu. Nearly three-fourths of the
households in Waimanalo have incomes below the 1979 Oahu median
household income of $20,700.

The block survey also indicated a predominance of
single family housing in Waimanalo. More than three-fourths of
the housing were single family units. Owner-occupied units
also accounted for approximately three-fourths of the housing
in Waimanalo. The current vacancy rate in Waimanalo is nearly
4 percent.

A 1980 Waimanalo Neighborhood Board survey revealed
that residents favor retention of the area's rural character.
There was strong opposition to urbanization of Waimanalo's
agricultural land and especially to construction of
multi-family dwelling units.

3.2.2.2 Economic Prcjections

Diversified agriculture is anticipated to continue to
be the mainstay of Waimanalo's economic base in the foreseeable
future. There 1is considerable potential for agricultural
development of vacant and underutilized lands in Waimanalo.
The State recognizes the importance of Waimanalo to the
diversified agricultural industry and plans to develop an
agricultural park that will encompass approximately 1,800 acres
in the region. The park will help to meet the local demand for
diversified agricultural crops, particularly bananas and
ornamental potted plants. A major constraint in the future
growth of agriculture in the planning area is the quantity,
quality, and cost of water for irrigation.

The potential for expansion of other economic sectors
is limited. 1It is expected that future commercial development
will largely occur in the retail and service sections to
satisfy the demand of local area residents.

36



.

o

i a7

Currently, most Waimanalo residents commute to other
areas for employment because of the limited job opportunities
in the area. This trend is anticipated to continue for the
foreseeable future. Future commercial and industrial
developments in Waimanalo are not expected to substantially
expand the area's employment base.

3.2.3 Existing Land Use

Existing land uses in Waimanalo as of December, 1979
are listed in Table 3-8 and presented in Figure 17. These data
were obtained from the City & County of Honolulu, Department of
Land Utilization. Because there have been no major land use
changes since 1979, the acreage estimates are considered to be
representative of the current situation. The Waimanalo area is
defined as the entire Census Tract No. 11l3.

As shown in Table 3-8, most of the land in Waimanalo
is open space or used for agriculture. Agricultural uses are
primarily situated in the central plains area and the forest
reserve encompasses much of the upper watershed region along
the Koolau Mountain Range. Military use at Bellows Air Force
Station also accounts for a sizable portion of the existing
land use in Waimanalo. Only 8 percent of the land is committed
for residential purposes. Most of the residential development
is  low density single family houses clustered along
Kalanianaole Highway. Waimanalo Beach and the coastal region
are considered to be valuable recreational resources in the
area, Public and private recreaticnal areas account for
approximately 4 percent of the land.

3.2.4 Land Ownership

Land ownership in Waimanalo can generally be divided
into three categories: Federal government, State government,
and fee simple private ownership (Waimanalo Watershed Plan and
Environmental Impact Statement Waimanalo Watershed). The
State government is by far the 1largest land owner with
approximately 4,050 acres or two-thirds of the land. Portions
of these State lands have been developed for housing by the
State Department of Hawaiian Home Lands and the Hawaii Housing
Authority. Other State lands have been leased to farmers under
general leases or revocable permits. The Federal government
owns more than 900 acres at Bellows Air Force Station. The
remaining acreage is owned in fee simple by numerous owners.

37



.,...-A/J.&:y... v S ey . L ' g

\ ..A S el , . - - . . N \,.w\.m.,

.

T ~INGWCOT3AZA DNISNOH
- s "THHQ d380d40Hd

.
.

JAH3S3Y 1S3HO]

AHVININ

FHNLNOIEOV |

NI 'SAWVIDOSSY ¥
QLOWVIO NOSTIM

SHOR iend 4o NOLLYZHOTH B SHvd [ 5;

Bg@ NvaHn

Nvid AINIOvd &
OTVYNVYINIVA

71] Siuswdojaneq pssodold @ esn pueT bul

ll!-..-»\‘-)u

1SIX3

{ b i e Tt A Ty Tt N Vbt TN Sy R

e L Dk S ek T e A PP ok 8 Mt L Pk e AT P 1 il o ey o P . S e . 4 Ay o 3 g . e e o e e



(-

L

TABLE 3-8
EXISTING LAND USE WITHIN THE WAIMANALO

PLANNING AREA (CENSUS TRACT NO. 113)
AS OF DECEMBER 1979

Land Area Percent

Land Use (acres) of Total
Residential 564.91 8.1
Commerical 100.82 1.5
Hotel 0.40 *
Public & Quasi-public Buildings 42.69 0.6
Recreational 299.59 4.3
Agricultural 3 1,447.13 20.8
Quarry 43.20 0.6
Military 918,90 13.2
Forest Reserve 1,414.59 20.4
Vacant Usable 1,545.22 22.2
Undevelopable & Other Open Space 515,75 7.4
Other 56.54 0.8
Total 6,949.74 99.9

*less than 0.1 percent.

Source: City and County of Honolulu, Department of Land
Utilization.

3.2.5 Proposed Prodects in Waimanalo

3.2.5.1 Waimanalo Watershed Plan

The proposed Waimanalo Watershed Plan is jointly
sponsored by the State Department of ©Land and Natural
Resources, Windward Oahu Soil and Water Conservation District,
and U.S. Department of Agriculture Soil Conservation Service.

The objectives of the plan are as follows:

1. To improve agricultural water management through
nodernization of the existing antiquated
irrigation system;

2. Use treated sewage effluent for irrigation;

3. Retain prime and important farmland in
agricultural use;

38




———

{.

4, Protect and preserve portions of the Waimanalo
Irrigation System which may have historic value;
and

5. Improve health and aesthetic gquality through the
provision of adequate solid waste collection
sites.

The plan is closely integrated with the State's
proposed plan for the Waimanalec Agricultural Park which is
described in the next section.

According to the Watershed Plan, a total of 1,252
acres will be irrigated. The following are the major actions
proposed by the plan:

1. Replace the existing Waimanalo Irrigation System
with a gravity-pressure, piped distribution
system capable of providing continuous service at
full demand to 890 acres;

2. Construct a deep, off-channel reservoir for
storage regulation and nematode control;

3. Develop a separate system for irrigating 68 acres
with treated sewage effluent;

4. Continue BWS service to 294 acres;

5. Provide accelerated technical assistance; and

6. Provide solid waste convenience stations.
3.2.5.2 Waimanalo Agricultural Park

The State Department of Land and Natural Resources and
State Department of Agriculture propose to develop an
agricultural park in Waimanalo that will total approximately
1,800 acres in size, as shown in Figure 17. The agricultural
park 1is intended to <centralize compatible agricultural
enterprises in order to lower capital improvement and operating
costs. At Waimanalo, diversified agricultural crops such as
bananas, flowers, tomatoes, and nursery products will be grown.

The development of the Waimanalo Agricultural Park is
expected to proceed in five phases. Construction of Phase I is
expected to be completed in 1984. There 1is presently no
schedule for implementation of the remaining phases.

Phase 1I: Subdivision of 475 acres (TMEK 4-1-08:13)
into 17 lots, of which only 16 lots, or 120 acres, have

39



L-.J

I

the potential £for crop production; the remaining
355-acre lot will be wused for grazing. Other
improvements include construction of an internal
roadway, 16-inch diameter waterline system, and
electrical and street lighting systems.,

Phase II: Construction of a 60-million gallon
reservoir and replacement of open ditches with pipes.

Phases III & IV: Further replacement of ditches.

Phase V: Development of remaining agriculturél lands.

The agricultural park plan includes utilization of
treated effluent from the Waimanalo STP. Studies for the plan
indicate that the Waimanalo STP effluent would be acceptable
from a public health standpoint for specific irrigation use
within the proposed agricultural park.

3.2.5.3 Development of Hawaiian Home Lands

The State Department of Hawaiian Home Lands (DHHL) is
planning further development of its lands at wWaimanalo. Under
the Hawaiian Homes Act of 1920, DHHL has the responsibility to
provide single—-family residential lots for eligible native
Hawaiians. According to DHHL records, there are currently
1,847 applications for lots at Waimanalo.

Four alternative schemes for residential development
in Waimanalo have been proposed in the 1979 Waimanalo
Development and Master Plans for Hawaiian Home Lands. The
total development area for the plan Ts 289 acres, of which 109
acres are owned by DRAL and 180 acres by the State of Hawaii.
State lands are included to provide more residential lots as
well as to improve the use of the irregular-shaped DHHL lands.
Maximum development of these lands would result in 1,050 new
house lots, an elementary school, a park, community facilities,
and related infrastructure improvements.

The alternative recommended by the plan and currently
being pursued by DHHL involves only a portion of the entire
development area. The remaining areas may be developed
sometime in the future; however, no firm schedule is currently
available. Due to this uncertainty, only the lots proposed
under the recommended alternative are included in the Waimanalo
Facility Plan projections. .

Under the recommended alternative, DHHL proposes to
develop 314 lots with a minimum lot size of 7,000 sguare feet.
The development area is approximately 109 acres and is located
in the vicinity of the existing DHHL homesteads, as shown in

40



.

1

L

Figure 17. The Pacific Concrete and Rock Company currently
leases 85 acres of this total area. The remaining 24 acres can
be developed by the DHHL upon completion of the Makapuu
Interceptor.

Additional residential developments being proposed by
DHHL include extensions of the existing homesteads area,
referred to as Sites A and B. Development of both sites is
contingent upon completion of the Makapuu Interceptor. Site A
includes 10.6 acres of land to be subdivided into 38 1lots.
Site B includes 3.9 acres to be subdivided into 15 lots,

Because DHHL would like to expedite implementation of
their proposed developments as well as provide adequate sewer
service to existing DHHL lots, they are funding 25 percent of
the cost for the Waimanalo Facility Plan and EIS. The other 75
percent is federally funded.

3.3 PUBLIC FACILITIES AND SERVICES

3.3.1 Water Supply

The State-operated Waimanalo Irrigation System and the
Board of Water Supply domestic water system currently provide
water to the Waimanalo area.

3.3.1.1 Domestic System

The domestic water system maintained by the BWS
consists of a system of tunnels, wells, storage tanks and
reservoirs, pumps, water mains, and fire hydrants. The system
was originally designed to supply water for domestic use;
however, it is currently being used for irrigation purposes by
approximately 44 farm lots. Because the existing system is not
sized to accommodate additional urban development, BWS is
hesitant to approve new hookups and requires landowners to bear
the cost of wupgrading the service facilities in the -event
hookups to the system are allowed. .

There is one deep water well and four high level
tunnels in Waimanalo. The well site and domestic water tanks
in Waimanalo are shown in Figure 13. The combined capacity of
these sources is approximately 0.9 million gallons per day.
According to the 1975 Oahu Water Plan, there are no plans for
additional water source development in Waimanalo.

3.3.1.2 Waimanalo Irrigation System
The Waimanalo Irrigation System was installed by the
Waimanalo Sugar Company to transfer water from Maunawili Valley

to Waimanale. The irrigation ditch system is presented in
Figure 13. Water is collected from stream flows and springs by

41




B S W s A

L

g

At et s e ¢ e A

the Maunawili Ditch and transported by a tunnel through Aniani
Nui Ridge. The State currently has water rights to
approximately 1.8 million gallons per day on a year to year
license from Kaneohe Ranch Company; thirty-eight farms
presently use this irrigation water.

During low flow periods, the Waimanalo Irrigation
System does not satisfy the demand of existing farmlots. Water
loss is largely attributable to the high seepage rates through
the earth-lined transmission ditches and to reservoir overflow
that occurs when the limited capacities are exceeded during
high flows.

The proposed Waimanalo Agricultural Park includes
major improvements to the existing irrigation system. These
improvements consist of replacing the ditches and constructing
an additional reservoir, as previously described. -

3.3.2 Roadways

Waimanalo is located approximately 14 miles from
downtown Honolulu by way of the Pali Highway. The other route
to Honolulu extending around Makapuu Point is approximately 20
miles in distance. Kalanianaole Highway is the major
thoroughfare 1linking Waimanalo with the rest of the island.
Residential. and commercial developments have been established
aleng both sides of the highway to form a linear or "strip"
pattern of urbanization.

3.3.3 Solid Waste Disposal

The Kapaa Sanitary Landfill is one of six solid waste
disposal facilities on Oahu. This landfill serves the windward
areas of Oahu and a portion of Eonolulu. Dewatered sludge from
the Waimanalo Sewage Treatment Plant is disposed at the Rapaa
facility. The distance between the plant and landfill site is
approximately seven miles,

The capacity of the Kapaa Sanitary Landfill is
expected to be reached by the end of 1985. An adjacent site in
Ralaheo has been tentatively designated to replace the Kapaa
site. Another site that the City may develop within the next
fifteen years as a replacement for the Windward sanitary
land£fill is Bellows Field.

3.3.4 Electrical Power

Hawaiian Electric Company (HECO) provides electrical
power within the Waimanalo area. There is a HECO transformer
which presently services the Waimanalo STP. This 500 KVA
transformer has sufficient excess capacity Efor the proposed
plant improvements.

42



=)

-

=3 7

3

-
———

ks B

8 T3 &3 ¢

B3 0%

CZ 13

- €=

4

RELATIONSHIP TO LAND USE
PLANS, POLICIES, & CONTROLS



-

[

CHAPTER 4

RELATIONSHIP TO LAND USE PLANS
POLICIES, AND CONTROLS

4.1 STATE LAND USE DISTRICTS

Land use in Hawaii is classified into four State Land
Use Districts: urban, rural, agriculture, and conservation.
The State Land Use Districts for Waimanalo are delineated in
Figure 18. As shown, urban 1lands encompass most of the
Waimanalo coastal plains area, including Bellows Air Force
Station. Estimated acreage for each of these districts in 1975
are presented in Table 4-1. There have been no major land use
changes in Waimanalo since 1975.

TABLE 4-1
STATE LAND USE DISTRICTS IN THE WAIMANALO PLANNING AREA
AS OF 1975
State Land Land Area Percent
Use District (acres) of Total
Urban 2,203 31.6
Rural 0 0.0
Agricultural 2,641 37.9
Conservation . 2,129 30.5
Total 6,973 100.0

Source: City and County of Honolulu, Office of Human Resources
Neighborhood Data Book: Waimanalo. 1980.

The State Plan and Functional Plans provide a set of
goals and objectives for the orderly growth and development of
the State.

4.2 OAHU GENERAL PLAN

The Oahu General Plan adopted by the City Council in
1977, outlines the long-range objectives and policies for

‘future development to the year 2000. Waimanalo is designated

as a "rural” population area in the General Plan.
4.3 KCOLAUPORKO DEVELOPMENT PLAN

The Koolaupoko Development Plan, adopted in April,
1983, is one of eight plans for Oahu that provides relatively

43



,,"w.
Th

it

NOIIVAHISNOOD|:

wmw zwm_pw_o.wwma h FHNEINDIYDY

TS IR 1B
IN3WlHvVd3a Nvadn

i O

NVid ALAOVE
OTVNVINIVM




detailed schemes for implementing and accomplishing the
objectives and policies of the Oahu General Plan on a regional
basis. The plan establishes the desired sequence, patterns,
and characteristics of future land uses and public facilities.
The Development Plan for Koolaupoko spans the area from Kaoio
Point at the northern end of Kaneohe Bay to Makapuu Point, and
extends inland to the Koolaus.

The Development Plan land use map for the Waimanalo
area is presented in Figure 19, As 5hown, the Development Plan
generally intends to maintain the rural character of
Waimanalo., The low-density residential area will continue to
be surrounded by diversified agricultural pursuits. The
Waimanalo STP site is disegrated as Public Facility by the
Development Plan

A public facilities map accompanies the Development
Plan. This map includes the Makapuu Interceptor Sewer,
Sections 1 and 2.

4.4 ZONING

The City Comprehensive Zoning Code provides standards
for building densities, type of structures that can be built,
and on how each structure and land parcel can be used. Figure
20 presents the zoning decignations for the Waimanalo area. As
obtained from the City Department of Land Utilization, the
estimated acreage for these zoning designations is listed in
Table 4-2. Approximately 39 percent of Waimanalo is zoned for
agricultural use., Preservation lands account for another 32
percent of the area. Although 30 percent of the Waimanalo area
is zoned for residential purposes, the figure is misleading
because Bellows Air Force Station and Olomana Golf Links are
included. It is unlikely that these areas will be developed
for residential uses in the near future.

Existing zoning in Waimanalo is not consistent with
the recently adopted Koolaupoko Development Plan. A comparison
of the Development Plan and zoning maps (see Figures 19 and 20,
respectively) indicates that there is more land designated for
residential development by the zening map than the Development
Plan map. The Development Plan ordinance, however, specifies
that all zoning shall be brought into conformance with the
Development Plan within a reasonable period of time.
Therefore, the Development Plan is considered to be the
prevailing City policy that will guide the future growth and
development of Waimanalo.

44



.

NOLIY3HOTY

2 SHHVdf

FHNLONOIHOY

"ONI ‘S3IVID0SSY ¥
QLOWVHO NOSTIM

SNEOM JiTand 4B

ANIWIHYJ3A S3WNOVY Orgnd %&WM IVLLNIQIS3Y

o Y

NV1d ALFIDY3
OTYNVINIVA

61| Ueld juswdojanag oModne|ooy

AN 77 wiowannoo JJJ

[T TU U



N e

e
R . Y N v X - N -
- # K | L T A IR
. e i - I\J‘\n‘ﬂ e,
i P
PR

- LD
- bl
S

ST AT T NN L R
£ L A RN, rr%
3 AT o
Lt .;nnvnﬁr:. fat
P " g -F.'

" ~(FBY) IunInouey

.uz_.mmE_uoqu - .
OLOWVYO NOSIM ammvwwwz_w:m
MYVIONOH 40 ALHNNOD ¥ ALD
SHEOM i8R, 40

ANIWLEVG3d  (H-(d "9-H Yy £-H) .._S.;mn__mwmm

000z o 1
Py AV,/;\ AHVONNOS V3LV &
g Y, INIWIDVNYIN TVIO3dS § %

NYId ALIOVH
OIVNVINIVAA

0z] ealy Juswabeuey [eloadg @ Buluoz




T LW W L A Lt | T B A b T TR et WL oyt b T T Py e

T

e ey e TP

L

L

.3

) B

TABLE 4-2

CITY ZONING WITHIN THE WAIMANALO
PLANNING AREA (CENSUS TRACT NO. 113)
AS OF DECEMBER 1979

Comprehensive Zoning Land Area Percent
Code Designation (acres) of Total
Residential (R-3 thru R-6, PD-H) 2,075 29.8
Business (B-2) 8 0.1
Agricultural (AG-1) 2,684 38.6
Preservation (P-1) 2,195 31.5
Total 6,962 100.0

Source: City and County of Honolulu, Department of Land
Utilization.

4.5 COSTAL ZONE MANAGEMENT PROGRAM AND SPECIAL MANAGEMENT

AREA

The Hawaii Coastal Zone Management (CZM) Program
provides goals and objectives to guide the use, protection, and
development of land and ocean resources within Hawaii's coastal
zone, pursuant to Chapter 205A, Hawaii Revised Statutes., The
CzZM goals and objectives address recreational resources,
historic resources, scenic and open space resources, coastal
ecosystems, economic wuses, coastal hazards, and managing
development. These areas of concern are discussed by topic in
other sections of this assessment. The proposed Waimanalo
wastewater facilities will be implemented in a manner
consistent with the Hawaii CZM Program to the maximum extent
practicable.

In addition, a Special Management Area (SMA) has been
designated to control dJevelopment along the shoreline, Gen-
erally, the SMA includes lands extending not less than 100
yards inland from the upper reaches of the wash of the waves,
and any additional areas designated by each County.
Improvements within the SMA generally require a permit from the
City and County Department of Land Utilization.

The SMA boundary along the Waimanalo «coast is
delineated in PFigqure 29. Although the existing Waimanalo
Sewage Treatment Plant is not situated within the SMA, portions
of the proposed sewer system will be located within this area.

45




A B

.1

3

[

The Koolaupoko Development Plan is considered to be
the major policy document £or establishing future land use
patterns in Waimanalo. The Development Plan limits residential
areas to existing housing, whereas both the State Land Use
Districts and City Zoning Ordinance designate additional lands
for residential development. The Waimanalo sewage system will
not be able to service these additional residential lands.

56

arln i e e by P S b A




1

S R

(2]

£33 2

-]

L3

. 022 02

5

POTENTIAL IMPACTS
& MITIGATION MEASURES



N S

T T I AR 4 o e . ke =t vy ane

T At e ek i ATy et e ot a1

CHAPTER 5

POTENTIAL IMPACTS AND MITIGATION MEASURES

This section identifies the kinds of environmental
impacts that may be expected from the proposed action,
Environmental impacts are classified as either primary or
secondary impacts. Primary or direct impacts are divided into
short-term temporary impacts generated by construction
activities and long-term impacts associated with the operation
of the wastewater treatment system.

Secondary impacts are those impacts that indirectly
result from population growth, or land use changes generated or
facilitated by implementation of the Waimanalo Facility Plan.
Housing development induced by the installation of sewers and
the accompanying effects on public facilities or the
environment are examples of secondary impacts.

5.1 PRIMARY IMPACTS
5.1.1 Typical Short-Term Impacts

The proposed action will require construction of the
expanded sewer system, and treatment and disposal improvements
at the Waimanalo STP. Should the State Waimanalo Agricultural
Park be implemented, the selected plan also will involve the
construction of the effluent irrigation system. Construction-
related impacts are expected to be relatively similar for all
aspects of the selected plan.

Expansion of the sewer system will involve the instal-
lation of interceptor and collector sewerlines, a sewage lift
station, and a forece main. At the Waimanalo sTP, additional
treatment facilities include a septage receiving tank, equali-
zation basin, waste activated sludge thickener, and effluent
sand filter. Disposal improvements to be constructed at the
STP include injection wells and a compost facility. The
proposed effluent irrigation system consists of a pump station
at the Waimanalo STP, a storage reservoir at the Wing-King
Reservoir site, and transmission pipelines along existing
roadways (Waimanalo Watershed Plan and Environmental Impact

Statement).

Since construction of these improvements will be
located primarily at the existing plant site, and within or
adjacent to existing road rights-of-way, the expected
environmental impacts should not be significant. For the most
part, construction related impacts will be temporary and
confined to the immediate area surrounding the construction
site.

46



PRSI

£ P v ———y 4 e =

e Bt 3 o e A s TR M A AN

Typical impacts that will occur during construction
pertain to air quality, erosion, traffic, noise, safety,
access, aesthetics, and resource areas. These impacts, which
are unavoidable to some extent, will be mitigated through the
strict adherence to governmental regulations and the
implementation of appropriate control measures when necessary.

5.1.1.1 2Air Quality

During construction, site preparation activities such
as clearing, excavating, and backfilling will generate fugitive
dust. In addition, construction vehicles are expected to
increase exhaust pollutant concentrations in the atmosphere.
These air quality impacts will primarily be confined to the
ijmmediate area surrounding the construction site. The
prevailing northeast tradewinds will dispverse most of the
airborne pollutants.

Dust control measures will be employed in compliance
with applicable governmental requlations and standards.
Precautions such as frequent water sprinkling, immediate
planting of ground cover, and dust screens may be implemented
to minimize dust problems if site conditions warrant such
action.

5.1.1.2 Erosion

Construction areas will become increasingly vulnerable
to erosion during site preparation as the land is exposed to
the natural elements. Strict compliance to City grading,
erosion, and sediment control ordinances will minimize the
potential adverse effects to stream and coastal waters.

Erosion control measures will be inplemented as
required. For example, clearing and excavation may be phased
to minimize the area of disturbed lands subject to erosion.
Also, disturbed areas may be planted or otherwise protected

from erosion as soon as practical after construction.
5.1.1.3 Traffic

During construction of improvements at the existing
Waimanalo STP site, the commuting work force will add to the
normal traffic load during morning and afternoon peak hours.
Additional traffic will be generated throughout the working day
as machinery and materials are transported to and from the
site. The overall traffic impact is expected to be minimal.

Installation of the sewerlines and irrigation

transmission 1lines along existing roadways will unavoidably
disrupt the traffic pattern and flow in Waimanalo. Flagmen or
police officers will be stationed to direct traffic as required.

47



5.1.1.4 Noise

Construction activities will affect ambient noise
levels within areas adjacent to the construction site. Noise
will be generated primarily by the operation of construction
equipment and vehicular traffic. At a distance of 50 feet,
bulldozers (76-96 dB (A)), diesel-powered trucks (74-94 4B
(R)), and jackhammers and rock drills (82-98 dB (A)) will
produce the highest noise levels,

Construction-related noise will be intermittent rather
than continuous throughout the construction period and will
cease upon completion of the project. Scheduling of noise
producing activities and noise levels will conform to City and
State regulations.

5.1.1.5 safety

Construction sites typically pose various safety
hazards to the publie, particularly during unattended periods
when work is not occurring (i.e., weekends, evenings,
holidays). This should not pPose a significant problem at the
Waimanalo STP site since it is secured by a perimeter fence and
not accessible to the public. During installation of the
sewerlines and irrigation lines along public roads, trenches
will be covered and appropriate safety barriers will be
erected. The contractor will adhere to all safety requirements
and is expected to take additional precautions as required to
minimize possible hazards.

5.1.1.6 Access

Installation of sewerlines and irrigation lines along
roads may affect access to adjacent residences and businesses,
Efforts will be made to the extent possible to minimize the
inconvenience caused to these residences and businesses.
Covers will be placed over open trenches to permit access
during nonworking hours. Where several driveways provide
access to a business, at least one driveway will be maintained
for access, if possible, Adequate advance notice will be given
to affected landowners so preparations and adjustments can be
made.

5.1.1.7 Aesthetics

Construction sites typically present an unpleasant
visual appearance. However, this visual impact is only a
temporary condition and the disturbed area will be landscaped
to its original condition following construction. The
Waimanalo STP site is not visible from the highway while
construction along the roadways will be clearly visible,

48



5.1.1.8 Resource Areas

Construction activities will be 1limited primarily to
the existing Waimanalo STP site and existing road
rights-of-way. Therefore, the impact on endangered flora and
fauna species, and archaeological and historic sites is not
expected to be significant. If any natural or cultural
resources are discovered during construction, the proper
authorities will be contacted.

5.1.2 Long=Term Impacts

This section identifies long-term impacts associated
with each aspect of the proposed action: (a) Waimanalo sewage
system (sewer system, treatment system, effluent disposal, and
sludge disposal) and (b) on-site treatment facilities.
Long-term impacts are summarized in Table 5-1.

5.1.2.1 Waimanalo Sewage System

(a) Sewer System

Impacts related to the operation and maintenance of

the proposed sewer system are expected to be minimal. The
sewerlines will be buried and the sewage lift station will be a
small facility with two 110 gpm pumps. These improvements will
be located within existing urban areas, either within or
adjacent to road rights-of-way or easements.

Expansion of the sewer system to residential areas
presently experiencing cesspool  problems will have a
significant beneficial impact. All residential areas with
significantly high cesspool failure rates will be sewered under
the proposed action. The public health and safety hazards
associated with cesspool failures will be eliminated in these
new service areas.

There will also be financial impacts upon property
owners within designated Sewer Improvement Districts (ID).
These districts are established by the City and County of
Honolulu to help finance the construction of sewer improvement
projects. The following costs (1983) will be incurred by
affected property owners.

o City Improvement District assessment - Property
owners are assessed for their share of the
improvement costs. The current assessment rate
is $0.16 per square foot for residential areas,
or $800 for a 5,000-square foot lot. Commercial
areas are assessed $0.20 per square foot.

49



)

L)

20

B T

{

22

J

ASSESSMENT
CRITERTIA

Construction Grants
Criteria:
==Zsteria:

Historical g
Archaeclogical Sites

Floodplaina
Wetlands
Agricultural Lands

Coastal Zone
Management

Flora & Pauna *

Alr Quality
Groundwater Quality
Stream Water Quality
Ocean Water Quality
Other Criteria:

Recreational ang
Open Space Resources

Nolse

Qdor

Public Health
and Safety

PRIMARY LONG-~TERM ENVIRO

Table 5-1

SUMMARY OF

NMENTAL IMPACTS

FOR THE PROPOSED ACTION
Individual
Waimanalo Sewage System On-gite
Treatment
. Facilities
Sewer Treat=- Effluent Sludge
System| ment Disposal Disposal
System
—-t
o
]
c 5 g &
Q "l - )
L A o Ll
o o a a2
8 1 &, )
)t =3 E c
[ ] ] [=] s}
T =y o 2
0 0 0 0 0 0 0
) o |0 0 0 0 0
0 0 0 0 0 0
0 0 0 + + 1] 1)
0 0 0 0 o 0 0
0 0 0 0 0 1] 0
0 0 0 0 0 0 0
0 o 0 0 0 o -
0 0 0 0 0 0 0
0 0 0 0 0 0 0
0 0 b} o] 0 0 0
0 0 0 o 0 0 1]
0 0 0 0 0 0 -
+ + + 4] [ 0 -

*Includes £ish and wildlife, ang endangered species protection

Impact Assessment Legend:
+ Beneficial impact
0 Minimal or no impact
= Adverse impact




T T Tt L SRR, ke e A T B i i R PR

(o} City sewer user charge - Property owners are
charged monthly to help pay for operation and
maintenance costs. The charge for single-family
and duplex dwellings is $9.05 per month,
Multiple unit dwellings are charged $6.35 per
month. The non-residential charge for domestic
strength wastewater is $0.67 per 1,000 gallons of
metered water usage, with a minimum monthly
charge of $9.05.

o Cost of backfilling cesspools - This is the
responsibility of individual property owners.
The estimated backfilling cost is $500 to $1,000.

o Installation of building sewers - Individual
property owners are responsible for this
installation cost of approximately $2,000 to
$4,000.

Additionally, «costs attributable to pumping and
maintaining cesspools within the designated Sewer Improvement
Districts will be eliminated.

(b) Treatment System

Overall,  the proposed treatment modifications are
expected to have a beneficial impact upon the environment due
to improved plant operations and the higher quality of effluent
produced. Effluent quality will be upgraded from the existing
secondary level to advanced secondary treatment, particularly
in regards to suspended solids removal. The proposed addition
of effluent sand filtration, which reduces suspended material
in the effluent, is intended to ensure the operational
integrity of the new injection wells. The primary
environmental impacts of the injection wells are discussed 1in
Section 5.1.2.1 (¢) below.

Since all proposed modifications will be contained
within the existing Waimanalo STP site, other environmental
impacts are not anticipated to be significant. The additional
treatment facilities should not generate any unpleasant odors.
In fact, the proposed flow equalization basin may reduce odors
produced from the primary clarifiers during low flows.

As shown in Figure 14, the existing Waimanalo STP site
is located within the 100-year flood plain. Adequate £flood
control measures (i.e., berms) will be Iimplemented to minimize
flood hazards. Proposed plant improvements and flood control
measures will not affect the flood plain.

51



S e

T r AT

(c) Effluent Disposal

Injection Wells. Generally, the long-term
environmental impacts of the proposed injection wells are not
expected to be significant. As previously discussed in Section
2.3.1.3 (a), the existing STP site is an ideal location for
injection wells due to geographic and geologic conditions.
Also, the plant site is not located within the proposed State
UIC boundary. With the addition of effluent sand filtration,
and well maintenance equipment, the risk of structural
deterioration and c¢logging within the new wells will be
significantly reduced,

The new set of injection wells will be able to
adequately handle projected effluent flow. This would
eliminate use of the existing wells except as a back-up
disposal system. As a result, the overflow problems presently
associated with these existing wells will no longer pose a
public health and safety hazard.

Irrigation Reuse. The use of treated effluent Ffor
irrigation purposes will conform' to all applicable health and
environmental regulations. Appropriate farming practices will
be followed to minimize any potential adverse impacts. During
wet weather periods or when the plant produces an excessive
amount of effluent, the injection wells will be available for
effluent disposal. Implementation of the treated effluent
irrigation system is contingent upon the development of the
Waimanalo Watershed Plan and Waimanalo Agricultural Park.

The environmental assessment in this report is based
on the effluent irrigation system developed by the Waimanalo
Watershed Plan. Treated effluent will be used to irrigate
approximately 68 acres of State controlled lands in the
vicinity of the existing Waimanalo §TP. These lands include
the Waimanalo Experiment Station operated by the University of
Hawaii, College of Tropical Agriculture.

Currently, a major problem facing the agricultural
industry in Waimanalo is the limited availability and poor
quality of existing irrigation water. The proposed treated
effluent irrigation system is part of the overall plan to
satisfy the agricultural water needs in Waimanalo. Thus, the
provision of irrigation water will contribute to the protection
of important agricultural lands in the area.

The overall environmental impact of using treated
effluent for irrigation 1is not expected to be adverse if the
proper precautions are taken. In the event any serious
problems arise in the £future, this disposal plan can be
discontinued and the injection wells used as the sole means of
effluent disposal.

52



T e e et e et e ea e

the use of treated effluent is the botential transmission of
pathogens which may still persist in the effluent., Strict
compliance with health requirements will minimize thisg
potential hazard.

Stormwater runoff from agricultural fields that use
treated effluent can generally be controlled by conventional
agricultural soil erosion control measures, This will provide
for the Pbrotection of surface water quality ang adjacent
lands. The potential impact upon stream waters is not
considered to be significant since Incaole Stream, located in
the vicinity of the irrigation service area, is intermittent.
Contamination of groundwater resources is also not a concern
because the potential service area is located seaward of the
Board of Water Supply "no pass" line.

Cdor will not be a serious problem because of the high
quality of effluent that will be used, Furthermore, the
potential irrigation fields and storage reservoir are locateqd
in a Sparsely populated area inland and downwing from any
existing residential developments., The northeast tradewinds
will tend to disperse any odors that are generated, toward the

mountains and away from these populated areas,
(d) Sludge Disposal

Composting. The environmental impacts of composting
are related to (a) operations at the Waimanalo srp and (b) the
application of compoit as a sgoil conditioner. The Proposed
composting method consists of the controlled aerated static
Pile process which wi 1l ensure complete Sludge pasteurization
(killing human pathogens, pParasites, etc,). Since the sludge
will continue to be dewatered in the drying beds prior to
composting, land disposal of the dewatered Sludge can serve as
a back-up in the event of operational pProblems.

will be handled by this facility, Transporting digested sludge
from the Kaneohe-Kailua plant in covered trucks will have
minimal impact upon the community,

A typical concern associated with composting is the
generation of odors, The proposed facility will provide for
odor control in the unlikely event that unpleasant odors are
generated from the delivery of unstable sludge or process
malfunctions,

53



o ——

The composted material may be applied as a soil
conditioner to agricultural lands, lawns, parks, etc. Because
the composting process will produce a pasteurized product, the
use of this compost material should not pose any environmental
problems, Provided proper land application methods are adhered
to, the potential for environmental and public health hazards
will be significantly reduced by strict adherence to pertinent
governmental regulations and implementation of additional
precautionary measures as required during compost application.
Composting may contribute to the protection of important
agricultural lands if the compost is used for agricultural
purposes,

Land Disposal. There appears to be no serious
environmental problems associated with the existing method of
sludge disposal at the Rapaa Sanitary Landfill. The sludge is
buried with municipal solid waste at the landfill site.
Although there have been complaints by landfill personnel that
sewage sludge is causing problems with their machinery, it is
unlikely that sludge from the Waimanalo STP, which has a very
low moisture content, is contributing to the problem.

Continued disposal of sludge at Kapaa is not expected
to pose any future environmental problenms. The amount of
Sludge to’ be produced at the Waimanalo STP will only constitute
a small proportion of the total volume of solid waste at the
landfill so the environmental impact will not be significant.
If a new landfill site is required, the magnitude and
significance of long-term impacts will depend on the specific
site selected,

5.1.2.2 On-site Treatment Facilities

The unsewered area includes all agricultural lots in
Waimanalo. Portions of the agricultural lots have experienced
significant cesspool problems, however, it is too costly to
service these areas.

Cesspool failures in the unsewered areas will econtinue
to pose a public health hazard and odor nuisance. 1In fact,
there may be a higher frequency of failures over the long term
with the continued use of defective cesspools.

Another adverse impact is the potential contamination
of a Board of Water Supply well (208 Water Quality Management
Plan for the City and County of Honolulu). The well is located
only about 100 feet from the nearest cesspool community (See
Figure 13).

There also will be an economic impact associated with
cesspool pumping. This impact involves the pumping cost

54



N Rer e T T e

incurred by individual <cesspool owners, as well as the
operating cost incurred by the City and County of Honolulu to
provide pumping services.

Cesspools will likely be used for new homes in the
unsewered areas. These cesspools may alsc develop problems in
the future.

5.2 SECONDARY IMPACTS

Secondary growth impacts are typically associated with
the provision of additional treatment capacity and the
expansion of the sewer system. Proposed improvements for the
entire Waimanalo sewage system (including sewer, treatment, and
disposal components) are not expected to have a significant
impact on the planning area. The sewage system will not
stimulate growth itself, but 1is intended to be supportive of
the growth determined by the Oahu General Plan policies and
regulations. Future growth ©patterns for Waimanalo are
established in the Koolaupoko Development Plan,

The current treatment capacity of the Waimanalo STP is
0.7 mgd. There is sufficient excess capacity within the plant
to accommodate the projected population of 12,000 for the
entire planning area through the year 2005. Modifications.and
improvements proposed for the Waimanalo STP will not provide
additional treatment capacity.

By the year 2005, the plant is expected to serve an
approximate population of 8,730 persons or 2,120 housing
units. This represents an increase of abhout 5,320 persons or
1,291 units over the present service area. Nearly two~thirds
of these additional units are existing houses in areas with
cesspool problems. New housing developments primarily proposed
by the State Department of Hawaiian Home Lands account for the
remaining units to be sewered.

The sewer system for the Waimanalo STP will be
expanded to serve areas designated by the proposed Koolaupoko
Development Plan for residential use. This will encourage
further inhabitation of the existing residential areas rather
than scatterization of development in the agricultural areas.
Additionally, the sewer system will accommodate new housing
proposed by DHHL. These  DHHL lands, designated for
agricultural use by the proposed Development Plan, are not
necessarily subject to State or City land use policies.
According to a State Attorney General's opinion, the
development of Hawaiian Home lands for purposes of the 1920
Hawaiian Homes Commission Act does not have to conform to State
statutes, County ordinances, or County Charter provisions
(Opinion No. 72-21). Extension of the Waimanalo STP sewer
system will facilitate this proposed housing development.

55



UNAVOIDABLE ADVERSE IMPACTS

A N At S R G A SO R DA D S D S U RSN I

B T R



CHAPTER 6

UNAVOIDABLE ADVERSE IMPACTS

Potential impacts from the proposed action are
described in Chapter 5. A summary of the unavoidable adverse
impacts 1is presented in this . chapter. These impacts are
primarily related to construction activities and on-site
treatment facilities. Additionally, this chapter explains the
rationale for proceeding with the proposed action despite the
adverse impacts that may occur.

6.1 CONSTRUCTION ACTIVITIES

Construction activities are expected ¢to adversely
affect air quality, erosion potential, traffic, noise levels,
safety, aesthetics, and resource areas. These unavoidable
impacts will be mitigated through the strict adherence to
governmental regulations and the implementation of appropriate
control measures when necessary.

Since the construction of proposed improvements will
be primarily located within the existing STP site, and road

- rights-of-way or easements, the expected environmental impacts

should not be significant., For the most part, construction
related impacts will be temporary and confined to the immediate
area surrounding the construction site.

6.2 ON-SITE TREATMENT FACILITIES

In the unsewered area, cesspool failures are expected
to have an adverse impact upon the environment. Potential
impacts include groundwater contamination, odor, and public
health problems. These impacts are unavoidable in certain
areas of Waimanalo which are unsuitable £or cesspools because
of poor soil conditions.

The unsewered area is primarily comprised of
agricultural lots. Because of the low population density, it
is not cost effective to extend sewer service to this area.
Additionally, only some of the agricultural lots have
experienced significant cesspool problems,

57




ALTERNATIVES

N Gt SR Gun GRS s AN QS S SN S S G R i S A R 273 7R 273

PR [ RSB Y P A T



CHAPTER 7

ALTERNATIVES

This chapter briefly describes alternatives to the
proposed action, which were considered £for the Waimanalo
Facility Plan. The various alternatives were evaluated based
on cost effectiveness, environmental compatibility, resource
and energy conservation, plant operations, and ease of
implementation.

7.1 WAIMANALO SEWAGE TREATMENT PLANT

Various alternatives have been identified for the
Waimanalo Sewage .Treatment Plant based on the following
findings:

1. The existing plant is in excellent condition and
could remain in service for at least 25 vyears
provided equipment are replaced as required.

2. The existing treatment capacity is adequate to
handle the projected wastewater flows through the
year 2005,

3. The hydraulic capacity of the existing plant will
not be exceeded by the year 2005.

4. All dispcsal options will require a minimum of
secondary treatment,

7.1.1 Treatment System

7.1.1.1 No Action

Under the no action alternative, improvements will not
be made to the existing Waimanalo STP. Existing facilities
will not be replaced or upgraded to improve the 1level of
treatment and alleviate present problems and inefficiencies.

The treatment plant 1is currently in excellent
condition, however, several pieces of -equipment must be
replaced in the near €future in order to maintain present
performance 1levels. If the necessary equipment is not
replaced, the plant's 1level of treatment and/or treatment
capacity is expected to decrease with time. The hydraulic
capacity of the existing plant will be adequate for the flow
anticipated at the end of the design period.

58



i e Al e gy

L)

o ——— s

L.}

]

L.

7.1.1.2 Energy Reduction Options

The existing Waimanalo Sewage Treatment Plant consists
of conventional and proven processes for wastewater treatment.
These processes include aerated grit removal, primary gravity
sedimentation, activated sludge, anaerobic sludge digestion,
and@ sand drying beds for sludge dewatering. The plant was
designed in the early 1970's when energy costs were low in
relation to their values today. Energy cost was not a major
consideration in process selection for the plant. However,
because of the rapid increase in energy costs during the past
few years, each plant process was evaluated for potential
replacement by a more energy efficient process, Table 7-1
presents the alternatives that were considered for each of
these processes.

There are no alternative processes with significantly
lower energy requirements that could be employed to replace
primary sedimentation, anaerobic digestion, and the sludge
drying beds. Each of these processes represent the most energy
efficient process available for their respective task and each
currently performs adequately.

The aerated grit chamber could be replaced with a less
energy intensive sedimentation chamber. However, the aerated
grit chamber offers operational and performance advantages over
the horizontal velocity-controlled grit chamber.

Replacement of the activated sludge process with the
less energy intensive trickling filter process was also
considered. However, this replacement was not found to be cost
effective since the lifetime savings in energy costs would not
offget the cost of constructing a trickling filter.

7.1.2 Effluent Disposal

7.1.2.1 No Action

The three  existing injection wells have been in
service for approximately ten years. Originally, the injection
capacity was measured at 4.3 mgd per well. In recent years,
the operators have found it difficult to maintain capacity
equivalent to existing flows through the plant (0.212 mgd) for
all three wells. Initially, the wells were between 200 to 205
feet in depth. Currently, the wells are 139, 149 and 186 feet
in depth. The decrease in well depth indicates that cave-ins
have been significant. A further reduction in capacity would
be expected if no action is taken.

59




e E e T e

I T

I

A diedas st b e =

TABLE 7-1

ALTERNATIVE TREATMENT PROCESSES

Existing Process Alternatives

Aerated Grit Removal Gravity Sedimentation
Primary Gravity Sedimentation Dissolved Air Flotation
: Filtration (e.q.,
filter, screen)

Activated Sludge Process Trickling Filter

Anaerobic Sludge Digestion Aerobic Sludge Digestion
Sand Drying Bed for Mechanical Dewatering
Sludge Dewatering (e.g., vacuum filter,
belt filter press,
centrifuge)

7.1.2.2 Ocean Outfall Disposal

Effluent disposal via a deep ocean outfall was
considered as a disposal option. Secondary effluent would be
pumped through a force main outfall and discharged at a
sufficient depth to permit adequate mixing and dispersion,
thus, minimizing its effect on receiving waters.

A detailed design of the Waimanalo outfall alternative
would require a bathymetric survey, an ocean current and mixing
study, a receiving water quality survey which takes into
account seasonal variations, and a biological survey to
ascertain potential effects on the existing ecosystem.
However, a preliminary evaluation of the outfall alternative
was made to see whether there are major or minor difficulties
with this course of action.

A preliminary outfall alignment is shown in Figure
21, This involves a land portion of about 2,400 feet and water
portion of about 8,500 feet. This length of outfall is
required to reach the minimum depth of 60 feet required by the
State Department of Health. It is quite possible that upon a
detailed evaluation, the DOH would require an outfall
terminating at a greater depth in order to contain the zone of
mixing within the 60 foot bathymetric contour line. Such an
outfall would likely extend another 1,500 feet to reach a depth
of around 100 feet.

60



jpueq)
‘14 00¢2

19JeM 9ISEAN
O|BUEBLUIBAA

DUI'SAIBIIOSSYAWT  SMHOM J11and 40

‘A8 Q3HVdIHd

FUE D TETAE (o]

ONI ‘SIIVIDOSSY #
O10WVXO Nosum NV1d ALOvd

LC

OTVNVYWIVM
lejin0 uesdQ ojeuew|e

L




Bt s o e

The size of the outfall line should be large enough to
handle the anticipated flow for the Planning period but small
enough to at least achieve scouring velocity (3 feet/sec)
during the daily peak flow. A diameter of 24 inches is likely
to be a good compromise between these two criteria,

Construction of the outfall would involve excavation
and filling in both the land and offshore areas. This is
neécessary in order to eliminate high points where air may
accumulate, and to protect the pipe from physical damage. In
the area beyond the reef, the pipe will have to be protected
from wave forces with armour rock.

The cost of constructing a deep ocean outfall far
éxceeds the cost of injection well disposal, A National
Pollutant Discharge Elimination System (NPDES) permit would be
required for ocean disposal,. An ocean outfall alseo may
adversely affect water quality, depending upon the location and
design of the structure,

An ocean outfall was also considered in the initial
design of the existing Waimanalo sTp, Preliminary engineering
and oceanographic investigations were conducted to determine

the feasibility ang costs of this disposal method (Technical
Supplement to Ocean Qutfall Report, Waimanaio Core
Development). Because OF the high cost of constructing an
outfall estimated by this Study, injection wells were

investigated ang ultimately selected for the wWaimanalo STp.
7.1.2.3 Surface Water Disposal

effluent into a Stream or other surface water body. A pipe

as it flows toward the ocean. Waimanalo Stream is the closest
perennial stream near the Waimanalo Plant, however, it isg not
capable of adequately assimilating treated effluent, The
average flow in this stream is so 1low that dilution of
pollutants would be minimal until the stream discharges into
the ocean. Furthermore, a1l surface discharges from the
streams would enter Waimanalo Bay at or near recreational
public beaches and Create a public health hazard,

7.1.2.4 Leach Field
A leach field is g shallow subsurface facility
consisting of a layer of porous material such as crushed rock

or drain tiles. “The effluent is spread over the field by
underground perforated Pipes and then percolates into the

61



T s

ground. It is necessary for the treated effluent to have a low
concentration of suspended solids in order to avoid clogging of
the pores in the porous layer and the soil beneath the leach
field.

The leach field would be situated entirely within the
existing Waimanalo STP site. Approximately 3.4 acres of land
are required for this leach field, given the soil percolation
rate at the treatment plant site, This acreage accounts for

Structure over the leach field so the surface area is virtually
non-functional, except for unpaved parking, In addition, the
leach field must be adequately flood proofed since the STP is
located within the 100-year flood plain.

7.1.2.5 Evaporation Ponds

The pond system would consist of one or more open
ponds which are filled with the treated effluent, The ponds
are usually lined with an impervious material ang are either
dug into the ground or elevated on £ill,

the brine, Disposal of the Suspended solids which are
deposited at the bottom of the ponds will also be a problen,

Approximately 350 acres of ponds will be required to
handle the projected effluent flow from Waimanalo. Thig isg
based on historical pan evaporation data collected for the area
(Pan Evaporation in Hawaii 1894-1970). Since a suitable site
of this large size is not available in Waimanalo, evaporation
ponds are not considered to be a viable alternative for
effluent disposal.

7.1.3 Sludge Disposal

7.1.3.1 Incineration

Generally, incineration reduces the amount of solig
material for ultimate disposal, The overall incineration
process will have to be fueled by solid wastes or other types
of fuels., Either dewatered untreated sludge or heat-treated
sludge is used during the incineration process. Stabilization
may decrease the volatile content of the sludge and increase
the requirement for an auxiliary fuel. Heat-treated sludge may
not require an auxiliary fuel to sustain the burning process.

62



eyt ——

PRSI

'}

L.

to—

The incinerator may be located at the Waimanalo STP
site, or an existing incinerator located elsewhere on Oahu
{(e.g., Sand Island) may be utilized. An incinerator at the STP
site would consist of a four-story structure with a smoke stack
approximately 200 feet tall. Due to the small amount of sludge
that will be generated at the Waimanalo STP, an incinerator
would prove to be uneconomical. If another incinerator site is
used, special handling in transporting the sludge and feeding
the incinerator will be required. The environmental impacts of
an incineration facility are expected to be significant. These
impacts include potential degradation of air guality and odor
generation.

7.1.3.2 Ocean Disposal

The ocean disposal alternative consists of dumping the
sludge at a specific ocean dumping site. This dumping site
must meet all applicable regulations. .

Ocean disposal of sludge will require the following
facilities: a) sufficient storage capacity at the STP to
accommodate a minimum of one barge load of sludge; b) vehicles
to transport the sludge from the STP or a pipeline and pumping
system; ¢) a nearby docking facility; and d) a tug and barge
contracted on a regular basis to transport the sludge from the
docking facility to the ocean disposal site.

The environmental impacts of ocean disposal may be
significant, Within the wvicinity of the dumping site, water
quality, and marine plants and animals may be adversely
affected.

7.2 UNSEWERED AREA

Four alternatives were developed for the existing
unsewered areas in Waimanalo: (a) on-site treatment facilities
(no action), (b) optimum operation of existing and new
cegspools, (c¢) alternative on-site treatment systems, and (d)
expansion of the sewer systen.

7.2.1 On-site Treatment Facilities (No Action)

Under the no action alternative, cesspools will
continue to be utilized for sewage disposal within existing and
new developments. This may result in public health risks as
the cesspools become defective. Cesspool pumping services will
continue to be provided by the City and County of Honolulu or
private companies. The City may terminate pumping services if

. cesspool owners fail to reasonably minimize the frequency of

cesspool pumping. The City fee for pumping services |is
substantially less than the private companies.

63



7.2,2 Optimum Operation of Existing and New Cesspools

This alternative involves the implementation of an
effective maintenance program to prolong the 1life of
cesspools. For example, cesspools may be purged with water or
air, treated with chemicals or énzymes, or pumped on a
pre-scheduled basis. In the case of older cesspools and
cesspools located in areas with poor soils, these measures at
best can only provide short-term relief. The performance of
these cesspools may be expected to progressively deteriorate
despite any corrective measures that are implemented.

7.2.3 Alternative On-site Treatment Systems

A wide range of alternative on-site systems may be
feasible for the Waimanalo area, depending upon specific soil
and geologic characteristics, hydrologic conditions, and cost
considerations, Individual homeowners are responsible for
installing these Systems. Despite design differences among the
alternatives, each system will wutilize more advanced treatment
and disposal methods than existing cesspools. Sparsely
populated areas are particularly suited for thesge alternative
Systems since the cost of sewer installation per housing unit
in such areas is generally very high,

Potential alternative systems include septic tanks,
household aerobic units, and holding tanks. Waterless or
low-water toilet systems can also be employed to decrease the
rtequired capacity of any of these alternative systems.

7.2.4 Expansion of the Sewer System

This alternative involves the installation of
Sewerlines and appurtenant facilities to collect and transport
sewage to the Waimanalo STP. The sewer System may be expanded
to service existing and/or new urban developments in Waimanalo,

64



—1

1 )

-]

I

)

]

Y (23 o . Ly )

-

> CZ

-

8

RELATIONSHIP BETWEEN " LOCAL
SHORT-TERM USES OF THE
ENVIRONMENT AND THE MAINTENANCE
AND ENHANCEMENT OF LONG-TERM
PRODUCTIVITY



CHAPTER 8

RELATIONSHIP BETWEEN LOCAL SHORT-TERM USES
OF THE ENVIRONMENT AND THE MAINTENANCE AND
ENHANCEMENT OF LONG~TERM PRODUCTIVITY

Proposed improvements to the Waimanalo STP and 1its
sewer system will accommodate an expanded service area and
provide a more efficient and cost-effective facility. The
initial short-term adverse impacts from construction of the
proposed improvements and the ' long-term impacts from the
operation and maintenance of the expanded system must be
weighed against the health and welfare of Waimanalo residents
and the long-term benefits of an effective wastewater
management program and facility.

The proposed improvements will be primarily situated
within the existing plant site and road rights-of-way. 'The
operation and maintenance of the existing plant will be greatly
enhanced by these improvements and the newly sewered areas will
enjoy a safer and healthier environment,

A major problem has been the malfunction and
deterioration of cesspools in several areas throughout the
Waimanalo district. This condition poses a constant public
health and safety threat to the residents. Cesspools are
considered an effective means of wastewater disposal in low
density residential or rural areas. However, as the density
increases, a centralized wastewater treatment system is
required to protect the environment and the public.

Effluent and sludge disposal methods proposed by the
project include irrigation reuse and composting. These methods
represent a benefit to the community and the environment
through resource recovery. Since Waimanalo is an agricultural
community, these recycled resources may be utilized within the
immediate vicinity of the Sewage Treatment Plant.

The reuse of effluent for irrigation will improve the
quality and quantity of the present irrigation water supply.

This may improve crop production or open up new agricultural
lands.

In addition, the composting facility will accommodate
sludge from the Kaneohe-Kailua STP, which presently utilizes
the sanitary 1landfill for disposal. This will eliminate
present handling problems at the landfill site and may generate
revenues from the sale of the compost as a soil conditioner.

The proposed project will greatly enhance the human

environment and the 1long-term productivity of the 1land and
community.

65



]

L]

3 O3 £y €23 0 L)

I3

L5 L2 13

S

9

IRREVERSIBLE AND IRRETRIEVABLE
COMMITMENTS OF RESOURCES



CHAPTER 9

IRREVERSIBLE AND IRRETRIEVABLE COMMITMENTS
OF RESOURCES

. There will be an irreversible and irretrievable
comnitment of land and manpower for the construction, operation
and maintenance of the proposed wastewater facilities. Capital
and energy resources will also be committed to implement the
proposed project, however, some of these resources may be
recovered through the reuse of effluent for irrigation and the
composting of sludge to produce a soil conditioner.

The commitment of resources in the implementation of
the proposed project 1is by far outweighed by. the benefits
derived from an effective sewage treatment facility and
wastewater management program,

66

e ey



L=

)

]

I B

S IO U

—

3 C3 Yy 2 £ 2

[]

[:" w

P

r-

3

10

GOVERNMENTAL POLICEES
WHICH OFFSET ADVERSE
ENVIRONMENTAL IMPACTS



T e ot e et et 8 s . e L P2 £ e e et e ARea ot e 1 1

et

(_J

£

]

3

(.

B e e R et e R T

g g e TN b 7t e,
-
Y

-4
4
A
1
i
|
i

CHAPTER 10

GOVERNMENTAL POLICIES WHICH OFFSET ADVERSE
ENVIRONMENTAL IMPACTS

As presented in Chapter 6, adverse impacts of the
proposed action will result from construction activities, and
cesspool failures within the unsewered area. Construction of
the proposed improvements are necessary to comply with the
Federal Water Pollution Control Act (FWPCA), as amended, and
the Hawaii Statute’ on Environmental Quality (Chapter 342,
Hawaii Revised Statutes). The objective of the FWPCA is to
"restore and maintain the chemical, physical and biological
integrity of the WNation's waters." The Hawaii Statute on
Environmental Quality provides regulations at the State 1level
to safeguard public health and preserve the quality of the
environment. State Department of Health Administrative Rules
promulgated under provisions of this law. include Chapter 535,
Water Pollution Control; Chapter 54, Water Quality Standards;
and Chapter 57, Private Wastewater "reatment Works and
Individual Wastewater Systems. The proposed action is intended
to minimize widespread violation of thes regulations and
improve existing plant operations. :

According to the facility planning guidelines
established by the U.S. Environmental Protection Agency,
proposed improvements must be cost effective. Based on EPA
population density criteria, it was determined that sewering
the agricultural areas of Waimanalo would not be cost
effective. Therefore, these areas will remain unsewered,
despite the adverse impacts that are expected to occur.

67



11.

SUMMARY OF UNRESOLVED ISSUES



e .

L.

R e,
]

) L g

il ,‘L"".‘_"."ﬁl‘:-::'_-.t""*".".‘t‘h'“ﬁ_

e ot T T SV Y e
TR el e Iy RS e

SEOST RIS e e e mrea ey

T Ty

[

i

Lol

L4

LJF 1

E‘

(-~

CHAPTER 11
SUMMARY OF UNRESOLVED ISSUES

The major unresolved issyeg involve the Proposed
effluent irrigation system and composting facility.

Implementation of both these Proposed actions ig uncertain at
this tine,

System include the State Department of Land ang Natural
Resources, Windward Oahu Soil anpg Water Conservation District,
Despite the uncertainty of implementation, irrigation reuse is
Proposed because it will help #o conserve the Island's water
Supply and reduce effluent disposal costs, Furthermore, ney
injection wellg are also part of the Proposed effluent disposal
system since they can serve ag the primary or standby disposal
d :

considered to bpe the most viable sludge disposal method for
Waimanalo, Composting will Produce a useful soil conditioner,
and eliminate the dependence of the Waimanalo and
Kaneohe-«Railua treatment Plants on landfills, However, because
of the marketing uncertainties involved with composting,
landfilling ig Proposed as the Secondary method of disposal,

68



12,

LIST OF NECESSARY APPROVALS

E-hﬁﬁﬁﬂuﬁﬁ”nmgmu_UGgmH_HUHU”--.I_

- T e T e B A R T T T AN R T ae e e g



CHAPTER 12

LIST OF NECESSARY APPROVALS

The proposed
applicable

compliance with
requirements.

will be
County,

action

must be obtained prior to construction.

Required

Approval

1. Coastal Zone
Management
Certification

2. MNotice of Intent
to Drill

3, Historic Sites
Clearance

4., Permit for
Construction
within State
Rights—of-
Way

5. Approval for
Waste Disposal
Facility

6. Special
Management Area
(SMA) Permit

7. Flood Bazard
District
Development
Approval

8. Construction
Permits
(building,
grading,
grubbing,
stockpiling)

Responsible
Agency

State Dept. of
Planning and
Econonic Development

State Dept. of Land
and Natural
Resources

State Dept. of Land
and Natural

Resources, Historic
Presarvation Office

State Dept. of
Pransportation

City and County of
Honolulu, Board of
Water Supply

City and County of
Honolulu, Dept. of
Land Utilization

City and County of
Honolulu, Dept. of
Land Utilization

City and County of
Honolulu, Dept. of
Public Works and
Building Dept.

69

implemented in full
State, and
Following are the approvals and clearances which

Federal

aApplicability

Proposed action will
involve Federal
funding

Required for
effluent injection
wells

Proposed action will
involve Federal
funding

Required for
construction of
sewerlines

Required for
effluent injection
wells

Pump station and
portions of the
sewer lines are
located in the SMA

STP site is located
within the Flood
Fringe District

Required for
construction-related
activities



—1

—

FHES IR S

-1

1

L3 23 £ 01

|

2 2z

13

ORGANIZATIONS AND
PERSONS CONSULTED



CHAPTER 13

ORGANIZATIONS AND PERSONS CONSULTED

The following organizations and persons were consulted
during the preparation of the environmental assessment, the
preparation notice and the draft environmental impact statement
(DEIS).

Initial consultation letters were sent to each party.
Consultation continued with all parties whom expressed comments
and concerns, or raised questions. Further, coordination was
maintained with agencies and organizations which had specific
interests or concerns with the proposed project.

Comments to the draft EIS are reproduced in the
Appendix, with response letters as applicable.

CITY AND COUNTY OF HONOLULU

Department of General Planning

Department of Housing & Community Development
Department of Land Utilization

Department of Parks & Recreation

Department of Transportation Services

Board of Water Supply

Office of Information and Complaint

STATE OF HAWAIX

Department of Accounting and General Services
Department of Agriculture

Department of Defense

Department of Education

Department of Hawaiian Home Lands

Department of Health

0 Pollution Technical Review Branch
o Office of Environmental Quality Control

70




Department of Land & Natural Resources

Division of Water & Land Development

Division of Forestry & Wildlife

Division of Aquatic Resources

Division of State Parks, Outdoor Recreation and Historie
Sites

0000

Department of Planning & Economic Development
Department of Social Services and Housing

© Hawaii Housing Authority

Department of Transportation

University of Hawaii

O Water Resources Research Center
o0 Environmental Center

Windward Oahu Soil & Water Conservation District

FEDERAL
U.S. Department of Agriculture

© Honolulu FmHA County Office
O So0il Conservation Service

U.S. Air Force

o 15th Air Base Wing
O Bellows Air Force Station

U.S. Army

© Engineering Headquarters
© Corps of Engineers

U.S. Department of Commerce, International Trade
Administration

U.S. Department of Energy

U.S. Department of Housing and Urban Development, Honolulu
Area Office

U.S. Department of the Interior

o Fish and Wildlife Service
© Geological Survey

71

P U

- o et




e ———— e = e e

N

U.S5. Environmental Protection Agency

U.S. Navy, Command Pacific Division

U.S. Department of Transportation, Federal Highway
Administration

PRIVATE AGENCIES, ORGANIZATIONS, COMMUNITY ASSOCIATIONS, ETC.

American Lung Association
Bernice P, Bishop Museum
Building Industry Digest

Church of Jesus Christ of Latter-Day Saints, Waimanalo 1st
and 2nd Wards :

Environmental Law Center of the Pacific
Hawaiian Civic Club of America

Hawaiian Sugar Planters Association
Honolulu Advertiser

Honolulu Star Bulletin

Hui Mea Hana O Hawaii

Life of the Land

The Nalo News

Outdoor Circle

Pacific Business News

Save our Surf i

Sierra Club

Sun Press Newspaper
Waimanalo Council of Community Organizations :

Waimanalo Banyan Tree Association

72



Waimanalo Banyan Tree Townhouse Association
Waimanalo Hawaiian Homestead Association

Waimanalo Neighborhood Board No. 32

UTILITIES
GASCO, Inc.
Bawalian Electric Co.

Hawaiian Telephone Company

INDIVIDUALS

Mr, Hayden Aluli

73

e e P e =

- makaea e mas

€D i STeua

P b T

L7 msena



T

A T U R

A e b < S T A e A R

14.

REFERENCES

(1

P L Tt }

4w

Aty

PP

1 1 oy 53 7Y T

LTt TEae T BT e L m e mo et S ——————— o



A B s £ o B 8 et e e e e

g ——

e E Rt b o g1 e T T P - 8 7 . et

B e b e e e e

CHAPTER 14

REFERENCES

Akinaka & Associates, Ltd. Waimanalo Development and Master
Plans for Hawaiian Home Lands. Prepared for the State of
Hawalli, Department of Hawaiian Home Lands. September, 1979.

Aotani & Hartwell Associates, Inc. Hawaii State Comprehensive
Outdoor Recreation Plan Technical Report. Prepared for the
State of Hawaii, Department of Planning and Econonmic
Development. December, 1975.

C.W. Associates, Inc. dba Geolabs-Hawaii. Geologic Report on
Feasibility of Effluent Disposal for Waimanalo.
January, 1982.

City and County of Honolulu, Department of Public Works,

Division of Wastewater Management. Plan of Study for the
Waimanalo Facility Plan and EIS. July, 1980.

City and County of Honolulu, Office of Human Resources.
Neighborhood Data Book: Waimanalo. 1980.

Engineering-Science, Inz. and Sunn, Low, Tom & Hara, Inc. Water
Quality Program for Oahu with Special Emphasis on Waste
Disposal. Prepared for the City and County of Honolulu,
Department of Public Works. July, 1971.

Fukunaga and Associates, Inc. Flood Management Plans and
Preliminary Engineering Studies for the Waimanalo Flood

Control Project, Island of Oahu. Prepared for the State of
Hawalli, Department of Land and Natural Resources, Division of

Water and Land Development. August, 1976.

Gerritsen, Franciscus. Beach and Surf Parameters in Hawaii (Sea
Grant Technical Report). June, 1978.

Bawaii Historic Places Review Board. Hawaii Register of
Historic Places. Revised December 30, 1981.

Hawaiian Waterbirds Recovery Team. Hawaiian Waterbirds Recover
Plan. U.S. Fish and Wildlife Service, Endangered Species
Program. August, 1977.

Lum, Daniel. Preliminary Report on Geohydrologic Exploration
for Deep Well Disposal of Effluent, Waimanalo Sewade
Ireatment Plant, Oahu. Prepared for the State Department of
Land and Natural Resources. May, 1969.

74



REFERENCES (continued)

Park Engineering, Inc. and Environmental Communications,
Inc., Waimanalo Agricultural Park, Phase I Increment Draft
Environmental Impact Statement. Prepared for the State of
Hawail, Department of Land and Natural Resources, Division of
Water and Land Development. December, 1981.

Stanley S. Shimabukuro and Associates, Inc. Revised
Environmental Impact Statement for the Proposed Kapaa
Sanitary Landfill Expansion (Windward District Sanitary
Landf£ill Project). Prepared for the City and County of
Honolulu, Department of Public Works. January, 1978.

State of Hawaii, Department of Health Chapter 37: Water
Pollution Control. Public Health Regulations. May 25, 1974
(First amendment, November 21, 1974; second amendment,
August 19, 1975; third amendment, January 31, 198l).

State of Hawaii, Department of Health Chapter 37-A: Water
Quality Standards. Public Health Regulations.
December 7, 1979,

State of Hawaii, Department of Health, and City and County of
Honolulu 208 Water Quality Management Plan for the City and
County of Honolulu. December, 1980.

State of Hawaii, Department of Land and Natural Resources,
Division of State Parks Environmental Impact Statement for
Waimanalo Beach Statz Recreation Area. April, 1977.

R.M. Towill Corporation. Technical Supplement to Ocean Outfall
Report, Waimanalo Core Development. Prepared for the State
Department of Land and Natural Resources. April, 1964.

U.S. Department of Agriculture, Soil Conservation Service.
Final Watershed Plan and Environmental Impact Statement,
Waimanalo Watershed. Prepared for the City and County of
Honolulu. December, 1981,

U.S. Department of Agriculture, Soil Conservation Service, in
cooperation with the University of Hawaii Agricultural

Experiment Station Soil Survey of Islands of KRauai, Oahu,
Maui, Molokai, and Lanai, State of Hawaii. August, 1972,

U.S. Department of Commerce, Bureau of the Census 1970 Census
of Housing. August, 1971.

U.S. Environmental Protection Agency, Office of Water and Waste
Management Handbook of Procedures: Construction Grants
Program for Municipal Wastewater Treatment Works. 2nd Ed.
1980.

75



REFERENCES (continued)

U.S. Environmental Protection Agency, Office of Water Program
Operations Environmental Assessment of Construction Grants

Projects, January, 1970.

U.S. Environmental Protection Agency, Office of Water Program
Operations Municipal Wastewater Management: Public
Involvement Activities Guide. February, 1979, ‘ .

U.S5. Environmental Protection Agency, Office of Water Program
Operations. Construction Grants 1982 (Interim Final), July,
1982,

U.S. Geological Survey in cooperation with the State of Hawaii
Water Resources Data for Hawaii and Other Pacific Areas.
U.S. Geological Survey Water—-data Report HI-80~-1, 1981.

U.S. Geological Survey in cooperation with the State of Hawaii,
Department of Land and Natural Resources, Division of Water

and Land Development Chemical Quality of Ground Water in
Hawaii. Report R48. May, 1973,

Waimanalo Neighborhood Board. Results of April, 1980 Waimanalo
Neighborhood Board Survey on Resident Opinions and

Priorities: Physical and Land Use Issueg. June, 1980.

76




APPENDIX




Chapter
7.

10.

11.
12,
13,
14.

APPENDIX

ALTE RNAT IVES L] - L] - L] L] L] - L] - » L] L] - L]

7.1 Waimanalo Sewage Treatment Plant

7.1.1 Treatment System . . . . . . .

7.1.2 Effluent Disposal . . . . . .

7.1.3 Sludge Disposal . . . . . . .

7.2 Unsewered Area . . . . ¢ o
7.2.1 On-Site Treatment Fac111t1es

(No Action) . s o o s .

7.2.2 Optimum Operation of Exlstlng
and New Cesspools ., . . .
7.2.3 Alternative On-Site Treatment
Systems . . .
7.2.4 Expansion of the Sewer System

RELATIONSHIP BETWEEN LOCAL SHORT-TERM

USES OF THE ENVIRONMENT AND THE MAINTENANCE

AND ENHANCEMENT OF LONG-TERM PRODUCTIVITY

IRREVERSIBLE AND IRRETRIEVABLE COMMITMENTS
OF RES OURCE S L ] - » - L - L L L] - - L] L - L]

GOVERNMENTAL POLICIES WHICH OFFSET ADVERSE
ENVIRONMENTAL IMPACTS & & v v o o o o o

SUMMARY OF UNRESOLVED ISSUES . v & v o o &
LIST OF NECESSARY APPROVALS . . . . . . .
ORGANIZATIONS AND PERSONS CONSULTED . . .
REFERENCES &+ 4 ¢ 4 4 & o o o o o s o o o »

A. Environmental Impact Statement Preparation Notice
Comments and Responses

B. Environmental Impact Statement
Comments and Responses

67
68
69
70
74

T A S — L ea

B e e mar et et



APPENDIX A:

APPENDIX B:

APPENDIX

ENVIRONMENTAL IMPACT STATEMENT
PREPARATION NOTICE
COMMENTS AND RESPONSES

ENVIRONMENTAL IMPACT STATEMENT
COMMENTS AND RESPONSES

B e L L I PRSI PSR VE BTl S




APPENDIX A

ENVIRONMENTAL IMPACT STATEMENT
PREPARATION NOTICE
COMMENTS AND RESPONSES

The following agencies and organizations provided comments on
the EIS Preparation Notice. A total of 22 comment letters were

received.

A double asterisk (**) indicates those which submitted written
comments requiring substantive responses, The comment and
response letters are reproduced in this appendix.

A single asterisk (*) indicates those which submitted written
comments not requiring substantive responses. The comment
letters are provided in this appendix.

A. CITY AND COUNTY OF HONOLULU AGENCIES

**], Board of Water Supply
*%2. Department of General Planning
**x3, Department of Housing and Community Development
*4. Department of Parks and Recreation
*5. Department of Transportation Services

B. STATE AGENCIES

**], Department of Accounting and General Services

**2. Department of Agriculture

*3. Department of Health

k4, Department of Health, Office of Environmental
Quality Control

**5, Department of Land and Natural Resources

L Department of Land and Natural Resources, State Parks

*7. Department of Land and Natural Resources, Forestry
and Wildlife

*8. Department of Social Services and Housing, Hawaiil
Housing Authority

*%g Department of Transportation

**10. University of Hawaii, Water Resources Research Center

C. FEDERAL AGENCIES

*3, U.S. Department of Agriculture, Soil Conservation
Service :
**x2, U.S. Air Force (Environmental Section)
*3, U.S5. Army Corps of Engineers
*4, U.S. Department of Commerce, International Trade
Administration



D.

*5.
*kG

OTHER

**l.

U.S. Department of the Interior, Geological Survey

U.S. Department of the Interior,
Service

Hawaiian Electric Company, Inc.

Fish and Wwildlife




COMMENTS TO EIS
PREPARATION NOTICE
WHICH REQUIRE RESPONSE




IaauThul JaTyDd PU®R I0308ITQ
ROHY £ TAVHOIW

o el

“3uIundop SIF AY3 UT pPEPRTOUT aq IT14 133391
anoj ‘passaappe AT53enbope usaq aavy sjuacwos inok eyl adoy oM

"UOTIRUTWEIUOD

Isjespunoad jusasid T{TA auoz uotioalur a1qestzad oyl wndwauuuns
22de] aTqeswysduy uy *sTT@m uor3zoelur posodoxd auy3 Aq pajoajge
A1osaaapr 2q 03 pajedroTiuP 30U @I SOIINOS aajzempunoxb ajqezod
‘eaxe oyjeuPwWYIEM dY] JO SOTISTIAIDEIRYD [eatbotoab syz o3 ang

‘wa3xsds dn-joeq Aousbiawa ue se

2a19s Ajuc pInoM pue pale3lT{TqRUaT aq 03 Pa159dXxa j0U BIe STTaM
uor3aalur BurasTx® oyl -sT{os burlsTxe ayy se wnjexas HListen
T9X SUBS 3Y3 JZTTTIN PINOM pue STTom BUr3isTs 2yl ;o Z3TuroTa
943 UT pa3ys ag pynom STTOM MIU ISoYL “STTes bur3sixe 43 se
SUOTSUSWIP IPTTHTS DAPY PTNOM JBY3I STT2M MBU JO UOTIONIISUOD Zy3
SIATONIT TeSOdSTP JUBNTIFa I0F SATIPUISITE TIaM uor3ysafur ayy

ueid
A31770P3 OTRUBATEM OUY3 JOJ 80130N uoTileredazg (SId) juswazeyg
3oedul TejuswuUOITAUY B3I butuzsouoo sjuaummuos inoi 1oy nok Jueyl

NYTd ALITIOVI OIVNVHIVH
FOILON HOILYHVJdIHd

aaautbug yatyp pue Iabeuey
YAIHSYAYHE NZYY

b7

UT S32IN0S Jajespunc

*1egg-g5c 3T Sueyy
@ouaxme] 3oejuod 9s5pald ‘suotassnk AuT .oy NOA 3T
*E3IE 2]
25 ajqesod o3 szctedwl @5I3ADE Trlauaaod
“JESOCSTP JUINTIZo J0T sTTas uvorjoslfur

IZTOTUTE PINOM STYL

MPU JDONIISUOD JO a3IPITTIqeYar o3 uefd nol prnoys (cnuarxem 3323
50Z) STT124 Teurbric sy= ueyl zadasp ou =q STTa4 vorloalur oyl

10 syadop U3 pUILEODBI BM ‘ I2ADMOH

“Te3IE AUI UT S58TITTTI EZ

IRIWILVLS LOVAWI TVINIWKONIANT  :LDArans wraisks Iajes Ino 03 s3dedur asIaApe ou I32dIDTIUT IM
YIANIONI JATHD ANV HOIDINIA .
HOHD *[ “13VH b3 3 o —
OIH WoHd = Hl...ll” NYId ALITTIONE OTUNVRIUM
A14dnS ¥33vM 30 QUVOH e .mmnm duL U-W-“UHH.OZ ROILVYYdI¥YE SIZ ..m.W.H. RO .
HAINIONT JTTHD ANY dIOVNYH - == 'ZB6T ‘€ ¥W3GWIDIQ J0 WNANVHOWIW HAOX :124rdns
. : @ —od
VAIHSVAVE OZV¥Y "W oL = T XiddlS ¥433vM J0 guEY0g
WnGRVEORT - . VOGIRASVAVH NZYY SNE
) SHHOM DI'180d J0 INIRI¥YIIA
YIANIONT JJIHD ONY HOLOTHIA ‘HAHD *r TIVREDIRW 0L
€861 '8z Aaenigag
611-£8 ddn
- 39903 s pue mbevE Z861 ‘0T equadag

IR 43IN3 SEY QL3NG M

NOMD P IATYHOIN

CIR9E IIVMRYH "ATNTIONDOH
433ULS DNIN HINOS 059

MMINTIONOH J0 ALNNOD ANV ALID
SNHOM DINBNd 40 LNIWLHVIIO

YOIHSYAYH N2V

wwavm .
MOSHIONY “M NITUY -
QUYMOH FLUYREDD
YNNDIHSYDIH FHOINOAY
HF SO000 ¥ 31 Tvm
O NNHD T 13vHOIN
i HIAOYDY T NOLIM
 UBAnRG-0W YZN0S v LIHIA0H
VEULIRYD) ‘WYNIMLE 'H JIHSOA
.
_

hn JOAE R HOSHIONY W N33

7 %3
Lwhnu.\\r%

I T R N R S

CFE96 1IvMVH "NTNT0KHO
VINVLIIHID HLAOS O
MINCKOMH 40 ALNNOD ONY Al:

AldadNS JALVYMN S0 OuvD!




WINRIERE J11ND SNV SE2IDN M

F@aurbuz Jaryp pue aojoairg
NOHD ~r TIVHEDIW

—wt

"passaippe Atajenbape useq 3avy sjuswuod Ira& 3eYy; ador >
"uetq juswmdoyanag ojyodneyooy
sue1d reEjudMUIOAGH Aq

03 papuajur sy
sjoedur Azepu
"8I3 8y3 ur
Sjuowsacadur paso

pasodoad ayy se
pPausTIge3ISa se yymoab
wa3sds abemas ayy sours JuestiTu
0035 Isayy jeyl azesipur sbu
PISSNOSIpP ag TIIs walsis ab
do1d woi3y burjynsaa s3oedur

yans savoryod
2an3ing ajezrTroeg
B1s aq Jou pinot
TPUT3y Azeurmyfaad 1.0
BMOS OTPURWITEM SY3 O3
Yyasoib Kiepuosas ayg

“uetq
L3110 oleusuTeM 3yl 103 BoyjoN uorjesedazg (g13) Juamsleys
3oeduy TRIjuBUUCITAUZ Y3 Butuiasuod szuamuos 1nok 103 noX yueyg,
RYId ALITIDOVA OTVEWIIIVM
JOIION NOILWHYITHA
INIKALVIS IOVAWI TVINIHNNOEIANT sLoarans
HIIANIONZ JITHD ONY HOLDEYIA ‘HAMY -p TIVHIIN B e &
YOIOIUIA DNIDYNYH ‘ONYED 1 "I MIuany ¥Ia
ONINNVIQ ‘IVHANID J0 INIHIWVIIQ
YEI1430 DONINNVId JFIHD ‘MOHD °1 QUVYTIIM "HQg 10X
HOARVIOWTR
£86T ‘Sz Azenigag L

LOT-£8 JdaM

NAHD F IBvHI worwze ~T
"a

Ci996 IIVaYH "ATNIOHOH
1IIYLS DHIN HLNOS 59

NTNTIONOH 20 ALNNOD ANy ALLID
SHHOM D1MBNd 0 ANANLMVIIA

WA31540 YRiawT e JNIND LjAa30

Rv..

o

ﬁa

: n mw.ma MOBD "I QUYTIIM
iy —_— ” - . 10
T --LMW 7 7 MW“NV
AIAEALY
lattuety

OLORYMYY maTve

“SI3 ayl-ur UOISSTOSIp Ieysang
sAs pascadur se wesj Luijrnsal
ue uworierndod uo s3oedcs TeI3uajog

a1rnbai Aem ‘aiozaiayy ‘uay
E21P 393 UT asn pueyT p

‘oTeURITEM

pue Teini e utejurew o

ojodnejooy pasodoad
pauverd ayy ‘syduoexa lo3

S0NpUT J0 B3eTNUIas X

burysixa ayjy oy suorsuedxs

IBY3 3Ioadsoid ayy ST ueyd

Ul Burjass teinyTnsvise
3 Dapualul s1 Uele Jusudoiaaag
843 uc.usoys uzazaed asn puey
“5302333 jusudoTasap AlEpuUoDOS
BT wa3sits juamlesal 2ajemayses
butatoaul sicafoad a11qnd ayjy
A31110B7 Ay3y Yl A ursduod ing

TTeseE ‘nyep .oncmﬁwsz|=m~m A31T100d oreuemiey
SDIJOoN uorjzeiedaigd Juawaslels joedur TriuawyortTaug

sLD2ar4ans

1030311Q Burbeuey ‘bueyy -3 -1 MDIpuUy 1y IYIA
$YJoM D21Iqna o Auamyiedag

Isautbuz jyatyy m 1032821q ‘unyy -p TaRydIN *ag 0%

P

RNONVEOHIH

e aan,

3 B3l

SUDOSTY ¥ ohizai

tZy-Z8/TTd0q]
Kl

IVOMLGa Hd IV M

BIIAA0 PRISEYIS STiND

T MOND L auYTis JhINETYY
! ER R IR
W om -
\\{IWQ CiPes HIvEre OINI0ONGN .
7 R& A3IHLS DHIN HINOS 059 L Rl Hil] g
. 7, MINIONONH 40 ALNNOD any Lrb-nw;q. !
Q&OO\OQ. ﬂ% ODONINNY 1d TIYHINTD 40O 1NINLHYL30 h.umm

pive

= HOENIOHY "M MIET
)




aaaurbuzg IJaTy) pue I0339ITQ
ROHD °[ "13VHOIW

—22 7V

*jusundop SIF 2Yy3l Ul PIpnIoul 8q ITIM 0339 INOX
-passaxppe A[ajenbope uaaq @aevy S3usTmWOD AnoA 3ey3z adoy DM

*sauTy J2mes 9yl burtionajsucd jJo 301 3ad 3soc ybiy ayz oj

anp palamas aq 03 pojoadxa j0u 3ze sj07 (ranjTnoTabe pajeindod
A1ssxeds syl ‘-eaae aostaxoas pasodoad ayj astaduod” saduUsSpPISas
ainjny pue burjistxy *ejdosd pEr’s Inoge Io sjTun Bursnoy

0Z1'z @Q 03 POlIBWTISD ST WO3SAS UOTIIDSTITOS [PI0l BUY, *SQ07
aead sy3z Aq oyreurwrepyn 03 pa3osafozd uotjerndod Qoo'‘zi JITIUD
ay3 jo uorjaod ' 3AIaS ATUO TTIM Wa3ISAS uUOT1OSTI0D pasodoad sy,

*urTgd
A3T170Rd OTeRUTWIEM IY3 JIOF TOTION uoTrjeaedoad (SIF) uswslxTys

joedu] TejusmuolTAul ayy Burturasuon sjuamnzos In0k 307 NOA JuRylL

HYId ALITIOVWd OTVHVHIYM
3ITLON ROILVHVETHd
INIWILYIS IOVAHI TVIRIWROYIANT =103rans

HAANIONS JFIHD ANV HOLIOZMIA y
ROHD *r TAVHOIW swoda
INTHAOTIATA ALINAWWOD ONWY ONISNOH J0 INIWINYA3Q
HOLOTHTIA ‘INVROD *¥ HAZSOr “¥H 0L 5
e
WNONYHOHIH -

£861 ‘gz Axenagag

ZIT-€£8 ddu

TFINESTE 437D GNT SOIDTNM

LLIL L.
HAHD T VIVHIIN

v“u

A f.\

BRLIINW ALAIG
VOl "M SANEHYHD

" TTurg
HOEMBONY " THOD "N HaItOr

L e I T

*S3|L} AN0 Uj Ja0Gar JUBWRLEIS JoRdw] [EIUSWLOILAUT DYy ULEPIBL [jLM 3

*Padp 9Yj ui BULSNOY DwADIL _-3IPISPOL PUP -MD|

30 juawdoyaaap ayz uL but}sisse 03 pJeMmiDyl Sy00t pue 303l :ad pasodoad
3yl sasdopua Juawdoparag A3Lumwon pue Bulsnoy jo Juaunuedag 3y ceade
O|eURNILEN Y] UL SBL]LURJ SWODUL-IJRIIPOW PUR -MO| 40§ *SPuUB| IS UC
ApaepnaL3aed *sjLun | PLIUDPLS3S |BUOLIIPPE A0 JUELCIO[2A3p ay) abesnodua
03 snpnuiys ay3 oapraoad piiM *pajuswajdsy uaym *A3L)ioey pauuerd ay)

*saJde
001°Z ©3 pojunowR asn |ELIvdpLSad pasodoad Jo. pIUDZ SPUPR| pue Salde

GGG SPM G761 UL asn pue| feLuapisad Burysixa syl -ease OleuTwied AU

ur Ajaadoad ayi jo “SpILyI-oM) 0 *S3II° Q50 A)ojtwixcudde Sumo Liemey
40 3je3s IY3 ey pajou os|E SL 3] -Ijooad saou goo's Ara3vwixoadde
2JEPOUINOIIR || LM pue (Sployasnoy fiz'z 4o ajdoad z2gl‘e) uorieindod juasaad
2yl oAa4as 1im *pasodoad se *walsAs 3yl 3eyy bulpupisdapun ano St 3}
rs|oudssal £q paadas ade SpaLyl-om) Burutewss ayj pue uoplepndod teroy

ay} Jo patyi-sup A{un SaALas waIsAs juaujeau] Bullsixa ayj Jeyy ajou ay

“uetd usuneaa) abeMag ojeurwieM 3, 2JF BY3
LD JULLOD PUR MILARL 03 Sh paplaoad nok Ajiunjaoddo ay; ajeloaddde apy

LIBMPH *RYyep ‘O)PUBHLEM
ug|d A7L|1994 OjrPURLIlEH
20130N uotjededaag--jusuajeys Joedu] |ejuswuoslaul  :13308NS

== jueuo) °y ydasop K034
EX S¥J0¥ 211qng jo juaunaedag

=% J439uL6U3 4aLy) Pup 403D2ILQ ‘UAY) ‘P [ICYINM N
=< —_
sz HNONYHOH3W

2861 ‘gl Jaquadsg

P . w Y
T oo v B coe P £iess livevh SaanIomex
133415 SHIN HLNOS 059 . Lo -5 ...m 'Y .ﬂMw......Ut:.. 133H1S ONIN HINOS 059
NINTONOH J0 ALNANAOD AGNY ALLD nmevy NINTONOH HO ALNNOD ANV ALID
SHHOM D1T8Md 40 NIRLIHYVAI0 J\M &IQ \«% ANIWDOTISASO ALINANADD ONY ONISNDH 40 LNSHiNYd3AO0

LT L]
HORWIOHY "W N3

S b g



e e

Tarro33dus) a3je3s
INYAVUOR 03aTH

R =

-eredaad 3oelqus Clin)

‘sanok A1nag Kaap

TedTIon unyy
MITABI 03 sn Butmeqre 107 nok Hueyy,

*s100d

~5532 J03 pasu ain PjeuTWTTD OF SBTITT:oeT aoge
343 03 sauTT xomas syy 3o UoTSua3xe 3x0ddns @y ¢

*baderdax ag og

Iaey TTIM PU® paTT1z auwooaqg TTT ATIenjusas Ay
’sar13TTIIDR] BA0Qe 3yl Butaxas sSToodssan syy

H3TtM swatqoxd Paduatasdxea jo0u 9ABY aM ybnoyjty

pue

"OTRURHTEM UT eaie PaIamasun
9yl Ut pajeany are 'Y} SaITAIDS TeIsuay
burjunoaoy 30 jusmyredsq oyy Aq psorazas

S9T3TTITORY Ayl aze AJJUI) VOTATDG A3 Tunwuog
OTevewteM pur Tooyss Arejuswerg adog aysuerg -1

3ABY pur 827300 woTywIedozd Joalqns syy

sy
N.mmomaei.&:s?

—— A L

11230 03 sSjusuuoo butmoitoy =1
PaMoTART aavy oy

BOT30N voTjeaedaxg
Juswelels joeduy TejustiiorTaug
uetqg lyrrroeg OTPuRET®M  :3Dalqng

unYyd tag xeaq

TTeMPH ‘nTnTouoy

nnioucy 3o XA3wmopn pue A31n
S3I0M DTIT4ng Jo Juauxedag

Iaautbug yertys pue J03031TQ
unyy “p 1avysIH -ag

861 0T 2330

WU Hymvy ‘I I0w0 "813 208 0 @

!
T SADAMIS WHANGD ONvY DNUNNODIDY 20 LNINLN Y30 -

; IYMYH 20 aLvls

w

Blchs 229y o

C3A1203y

T e e iy L AT e T e s ey rm e

b e



e R e b e T

. . *x03dad
-393UT SY3 03 pajopuuod Iq 4. pue eaie sTYy UJ pojenol

3T Tooyss Axrjusworg adod ayouerg "quetrd juawie: 3 ayyl zo

2pTs nndeyey 3Y3 uo searw I3 32Ta195 03 pasodelc Suteq st

19M35 I021480Ia3uI nndeyel oYL “OTTURTITEM UY PSIDMAsS ag o3

Seaie ay3l BuruTwIolsp Jo SSanoid ayy UT ore om *X13uasaag

TOOUDs ATejuameid - od ayoucig 7

Taaijuad ay4y J03 paubtsep £ | 2iajel

d9MB5 3] aJ0T7aq puIIndal ST Juawalouey 29jemaasey

30 UDTSTATQ SY3 03 UOTIeDTTdde UOTIDBUULD IaMaS © 30
Teacadde ayJ -I3ajusd A3TUnmmod Y3 WOII AMOY3 [PULITPPP
a8yl afpuey o3 Azroeden JuaTOSTIINS SPL Urew Jowos sTYY
Jey3l a3edTpuUt sburpury Axeuturyaad anp T.i23UBD BOTAITS
A3Tunumo) oreuewTey Sya butjuoxy A=mybry ajoPUBTUUTEY
buore pojesor urem xamas Your-g1 S5Ut3isIxa ur sT azayl

A83u8) BDTAIBS AJTUNUMO) OfedewIE4 -

s53UBMIOD Inoi I3 sasuodsax Ino aIr DUTMOT) 4

“ueTd
A377TOoRg OTeURWTEM SY3 103 80T30N ucijeredazd fS5]1J) IusTejels
3oedul TejuawUOITAUZ Byl Buturasuoo sjuatmos anod ao03 nol jueyy

UBTd A3TITORI OTRUFPUTEM
207304 uvotraeredaad
Juswajlels 3oedol TEIUSTUOITAUF :300lgns

ITWEYRINK -3 Ieoq

. - 01896 TTeMeH ‘nTNToucq
611 xXog *Q °4d
TTeseH jyO aje3s
SBDTAIDE T2Iausn
pue butjunosay jo juamyzedaqg
1377013410 23e3s
TuRNeIny OIpPTH "IN

za9utbuz Jatys pue I03d8IIQ

NOHD , " TTIVHDIH
/..N“b\‘ / . 0ZI~F8 dam

£€86T ‘Bz Axenaqgeg

‘eueyaund ByOTER O OR - :

-.:.l.d-.- 43143 owv 20i230m

SIUIWNOOP SIF 9Y3 UT PIPRTOUT g TTIM Iagqo - 0@ W03 7 vk

Anox “passazppe A1ajenbape ussq saey sjuvammos Inok jeyy adog om

waivm
NOIMIOMY "u N2]

CIE96 lIvavH "N INI0N0H
€861 ‘gz Aaenagag ~-Z- TmeXeaIny O9pIR ~IW 133HLS ONIN HANOS 059

MTINTTONOH 40 ALNNOD ANV ALID
SHHOM JMENd 40 1NArUHVdI0




PIT-£8 dam

WINNINME JY10D Wy AL IWIG
MAHD ‘FIarHaIm

xsautbuz a1y pue I030a11q
ROHS = TAVHIIW

‘euzyeumd eyote oy ay

“3USONO0p SIF Y3 Ul parn[our aq T1Ta 227397
AN0X  “pessaIizse Areienbape usaq aavy sjusuuos Inok Ieyy adc oy
*siuamasoxduyr querd JuLueall pascisic
243 103 Azessadou aq jou IITA Spueyl feuoy3TppY  “spur, v ad,

Se pPITITSSEe[d JOU ST pue ®azp ueqin bu.3s51ine ays uTIz 51
2318 Jueld Juswleazl abemas OoTRuRWTI®RY Oy3 3Byl FaII193:D ses
3T ‘33e3s znod Aq sdew HSITY @Yy3 jo usr3ebrassaur TByrams; odp

"SpueT Tean3iTnotabe Juezzodwr 3033038 o3
3718 Ay11To0W] burystxa ayy o3 Juadelpe spusT jo asn a8yl prIOoA

fusmos

IJuemod anod o1 asuodsaz Ino ST burmoTrio:
Tueid
A3TT1TO%4 OreuRmTERN 243 o3 S2T30N uorjeredaig {s1d) s3uaaje3s
AVBAWT TeJUSTTOIATAUT ayy butuzsauos sjuanmios Inok a0z nok yreys
ueygd aAzTvITOoP3 oTRuUTWTEM )
S0T30N uoT3iezedarg
Juswaje3s joedur Te3UlMuOITAUT 130alqng

iemns "Iy Ieaqg

ciBoe TTeseq ‘ninToucy
65122 %08 "0 *g
2IM3TNoYabyY jo jusmyzedaqg a3e3s
uwEITRYS

BMDNS "y )YOvp STqRIOuCH

- €861 ‘gz Azenaqog

E109€ lIVAYH "AINTONDH
AJIHLS ONIX MINOS 059

AIMNTTONOH 40 ALNAOCD ANy

ALlD
SHNHOM D198Nd JO LNIW1MYJEQ

Suu""..qh.tuu.u-u GSITT X0 d

s el T T NP

PP JOsTImbps wonpnray, yioddng.

aan3inatdby Jo paeog ‘ururyeyy L -
VHNS 4 xu<w\\\.

. ¥
\\J»QUJMWHH\V.MV ]
) IudULed 03 £3Lunjsoddo ay 103
"alLs A31[1oey Bupystxa

nok yueyy
843 03 juacelpr spuel jo 2sn suj ‘alqissod juajxa

15330a4b a3yl 03 ‘proae plnoys satyi|ioey Jusineady pasodoad ay3y *tiemep

40 81e15 IY) 03 Aduvjaodur
Se paljlsseld puei uo pajenits si £3t1tory BuLysiva ayg

*(9 pue g-9 sabed) ua3sds uor3oaf[od
Burzsixa ayy jo uorsupdxs 343 jo syoedwt yamolS5 Arepuosag

tpue *(5z pue
b2-v sabed) 4a3es uopjeBiarr pue 213I53W0p 30 L3t[Lgeqjeae ay)

*{€z pue 22~y sabed) yaey [2an3ndtaby o] euewiey pasodoxd ay

*{zz-v =bed) (1861 4£1nr) Ue(d
PaysJdajey o[eurwiey ayj Aq pasodosd suoL3oe pue saat3dalqp
t{at~p abed)

ueibaa ayy w1 aunynotabe PaL}LSJaALD jo 3~uejdoduy ay)
‘{pL~t 26rd)

uolsialpgns buipaebas sjuruaacd 9AL1D14353L Japun A|juadtn)
S30L wdey ojeuruiey 3yl Jo uorjysodsip aanyny uteyaaaun ayj

(21-3 ‘6-f sabed)

~3UDI3LPUOY | 105 e Se 3bpnis pajeasy so asn a1qi550g
*{LL Pue Qf~9 “‘9-f sabed) asn leanyndtabe uy

spue| ajebrsar o7 Juan)gya jueld pajeady 40 asn a[qissog

40 SpURT] peany|nataby ay3 03 Burpacdde ,axisy,
58 yanusou]

(?)

()
(2}
(1)

IS13 ay3 ul uoyssnasip

JaU3.ing Joj pajou uaaq asey saidoy butMor o) auy

1843 Spuiy pue asijoy

ustjesedaty 309LQns ayj pamaianl Sey a4n3{nILLby 30 Juargaedag ayg

nyeg ‘ofeututzx  |-p :yy)

tlemey “nyeg -- uelg £3111905 o)cuewyey

9O1I0N uolyededaay Jusumels Joeduy lequatuodauy - :323fqng
ninjouoy 40 L3uncy pue £33
530K 211904 10 juaeguedag

40123210 “uRy) [BEYI LY *Jl 0}

WACHYY AN

. 2861 *1Z qaquadag

$1896 HemtH ‘nmjouoyy
¥2ang STy ‘o5 §Ik1
THNLININYOY 16-BeFebdvd3g— |
Heaty joang

» -oart
§ ChE &

Temry *ajnoucyy

:ssa:ppy Sumrely

NYWHIVHI 3H1 01 ALNJI0
NOSHILId '@ INNYZNS

YRR S Da-
IUALINDIEOY JO OUVOE ‘HYIHIVHD HonuIAGD
YANS "X NIvr THSOATHY o Nnmﬂﬂ..
L T T R T B Sy I S R

)1 ) f




Iy
\ ..o.uw.._o\
&

used aupanboe

.\,_ohﬁ_m

*leanaead se Buriapisuod sy Jusunaedap Jnok Spoylaw ydiym Jo UOIIEDIPU) U
1se3] je )3sanbaug am paaedaad s) i3 Yedp oY) uaypy aspou uonetedaad
St} Ul PRSSNDSIP 348 spoylaw jesodsip abpnjs pue Juanp)e jo Aqunu v

*leaowal juanpja Asusbsow? 40) PIzTIIIN 2 01 IARY J43A3L M Jueld Byl

0} yuadelpe ymip sbeutesp ayl et os waysAs ayy oyul paubisap aq pjnoys
Ayoedes ybBnoue pue IN0 pay+om 3q pInoys swapqoad sed ay) ‘uoisuedxa
Yy up pasn aq o) a4e s|am uoiasfuy 3| -aAneusale jesoedsip juanys

3|qela e s) spiem uonaalut Jo osn By Jayiaym uonsanb am ynsas e sy
-swajqead Jo 3DJN0S JUEISUOD B U3aq DARY S)jam uopdaul saued syl ey
2}ED1PU] 0} SWIIS JUIWSSISSE [RJUBLUCIIAUS ) Ul papiaoad uolewaoyul By

*)yse} au) 4o} ajenbape

jou are s|jam uonoslul Yy 1 jueld 3yl 1e sbemas ayj alEINWNIIE OF ISUDS
9%ew jou SI0P 1 ‘JIADMOH “upisuedx?d jue|d juswieas) abemas ojeuetniep
Y} Joj paau ayy abpamousde pue Buljie; oie Jo pope; aaey ysiym
sjoodssad Aq pasiadas Ajldewlad s) eade ojeuRLies) 9Y) JBY) PUBISJIIPUN By

ue|d SaNHPe OJRURWIEY DY) A7) ASNON uonededasd 513 :Ivalang

Tunyyn aqg Jeag

o [
n =< £1896 MemeH ‘ninpouoy
z = 1mans Buiy yinos ogg
= 5 J njnjouoy jo Alunod pue A0
XT3 sya0p J1ighy 3o jusuaedsg
s o Js3ulBug jay) pue 4013341
o unypy *r [eeyaly tag
FE
= 2 =
s - ) )

i,

. 7861 ‘91 Jequadag

E = .J-.u.u t CLUNS ITTMYN TUTIONCH . i =
=N 1ax moow =
m: IS VMY 058 = -
Q.GAJ.. TOHINGD ALTTVAD TVAINSWNOUIANG 50 B0 - ~
X' -
ae AT IVMVH =0 3UVLS s
on pvosar L SSLO
- MO e AR

11autied suylondboep

wxfel

\\\.\-.Q - 0

.

Cate aaa .

HEQUNY ‘W ITW0

4 AR i e e i AL e o R




£851 ‘gz Arenaqaa

I93uthuz 3aTyd pue zo03daxrq
NOHD °r ‘TIVHOIW

R

‘euryarmd eyoTe 2y oy

“IUIUNMIOP §IF SY3 Ul paIpniouy 2q T1Ta I3338T anog
“passaippe Afajenbape uasqg aaey sjusuwod Inok jeyy odoyg am

*SI3 3zE=p
343 UT DSQTIISap aq [1Ts ueid pajseras ayg ‘OIRuUEmTEM 203I
podofaaap saaTiRUIazTR snotaea ay3 burmotaax A1jussoad sie ap

sasuoasay

"OTRURMTEN I0F TesT3orad 99 03 parspIsuod ale spoyzou
Tesodstp abpnys pue IUINTIFS Yoyym SIF 3JFEIP [yz uTr |3eoTDUT

13uato)

*PIZTITIN Bg 03 2aey

Tt Yy2371p abeuteap syz 3eyy ATaqTTUR ST 3T OSs sMOTJ pa3zaaload
#Yya 103 S3enbope aq prnoys syyam @s5ay3 3o Ajroeden pauiquos
94L ‘wa3siAs dn-jxaeq Aousbiazms ue se burazas syTam Burjstx®e ayy
YITA STTem JO 395 M3U e sasodoad JATIRUIDJITR TTam uorinalur oyy

“&3TTenb juantzyye opezbdn o3

UOTIBIITTI PUBS pue ’‘s{Tem ag3 ysnyj-jyoeq Arteorporaad o3 sdmnd

‘spoylsw UOTIONIISUOD 1283329 Spnyoutr sTiam uoryosfur mau Aue jo

aouewzozaad ayy ssozdur o3 PR2IapTsuod butaq sarnseay *jusudrnba
2ouruajutem Aressansu jo 30T |yl pur SIToM Iyl Jo UOT3eIOTIIIBP

TeIN3D2NI3s 03 anp axe s{Toa BuIysTXa oy3 Y3ITM PBjRTIOSSE SWIT0OId

~z- 1TauIed sutrionbopr *sy

"IZBALIND S3IN3 puy voldImie

T R h T AR AL e e MU e T et e L b o oy L

"sasdey a1 ,eausador aanof

pue xaddn Aq paurjuco ST yoaTys .333 poz o3 Of Inoge o sysdsp
Je 18de] aTqesurad v ST @zayl -1escdsip TTom uot3dafur o3
Pa3Ins TioM ST 231s juerd IUDLIIPAIY Byl jeyl papniouos Apnas
STUL - {zg6T Azenuer) TYEMPH-SQRTO9D Aq poidnpuos Ses OT1RUFL; ey
UT STT24 uv . joslur jo A3T~ igTseag ayy jJo Lpras Teotborcat y

f95ULasoy

"PIIBUT! 018 ~g ;. noys

TeAQWAI JuanyIyo Lousbraws 203 yo3Tp abeurtreip ayz jo asn ay3
BUE 3INno payzom oq prnoys swarqoxd ysed ‘pasn sie STpam uo1y
~oalur 31 EIATIBUIDITR OTGETA ¥ ST[am uor3oolutr 3o osn ayy sY

SEUETTE
$SIUSEIOD TnoA 03 s85u0dS?I INO IR HUTMO O3
‘uetd

43171083 OveURMTEM BY3 zO: 32130N uotyeiedaid (Sya) uswajeig
aoedut TeIUIWIOITAUS B4 SiTuzssuos S3uLumoDd Ino.. 103 noA jueygr

UB1d AJTITOPI ojeucwrem
831308 udorjeawvdaxg

Juawajels Loedwl TejuamuoITAug :3o0olqgns

iTIswIed -S| aeag

- £1896 TIEMRH ‘nTniouoy
T0E WOOY ‘383135 BTIANEYa[PH 0&6
TTemey Jo 23e3s
1013u0l L3TTEOd
TejusuuoITaug 30 991330
4030a11Qg ‘11suxeg aurijenboep ‘sy

E86T ‘sz Axenageg )
9TT-£8 ddM

T nd ‘HOHD T IRYHIIN

CLTRE 1ivevH "NINTONOK
LE=ets ONIN HANOS 059

MMINIONOR 20 ALNNOD ANY A11D
SHUOM DTSN 40 INIMLYYLI

vivm
HOSHIOKY "M W




e e et e e e mab b T LT R T memA e [N e B N SRR P

» *S3asodinc DOT3IPSTIIT I0T Iajesm ajgesod-uou
I8Y30 pue JusnTzi> 25H2mM3S pajEazy Jo Isn Ayl aseald
~¥I, 03 ST UPT4 3IU3=ZOTDAD(I S92INOSIY 2A3Te 23e35 Iy
30 SuoT31oaaTp AoTiod 3yl Jo aup - ,juB.35T FO 2@snay
uotiebtaax, 3o fesodozd ayz abernosus pue 3jiodins o

*pbr §1 weys xayaer ,T1am ios OEm s o3 .

e paInsesw SEM A2ToRded uoTjoafur oyy *ATiEuidTag,
PE3I 03 PIIT5I30D ag ¢-f abed uo jusuEsleas ayq
3sabbns @M ‘IBU3lIng “STTOM PIIBRICTISISL Ayl Ic auo
aoeldex o3 2an3Ins ITOU ayy UT TIOM uotsoafur ~Mau v
doyaasp o3 Bursodoad sT sasanossy Texnaey pur puen
30 juauizedag syl eyl pI3jOU S PTNOYS 3T ‘sTTaM
uor30afur burystxs saI1yy ay3 °sn 03 tesodoid oy3 ug

i

*SIUBIWOD BUTMOTTOY Y3 33330 O3 24T pinom
2» ‘TesodsTp JqUaNTIze 07 SoaTIEUIalTE TR1

aa@s Yy Hurpaedoy

*uotbaa ay3 03 weaboiad juswmabruew IajEPMIISES BTgesTa P USTIqeIso
03 JI9pI0 UT OTRUTLTEM JO3J SwWdISAS Iajemazsem DATITUIAITE JO
uot3ebraseaur sexrnbax werg A3TTTOR3 oleursTey 3o9iqns ayy

*AjTunuio) oteupmTeM SY) JO
Sp33u 3IN3N3 pUB JUSIIND 3U3 1938 03 SIQPITRAR aq TTIM SATITTTOE]
I3jema3sSes s3enbspe 32Y3 2INSUD 03 puE SBTITTTORT IDIEMOYISEM but
~ISTXD@ YITA pajeroosse sTaTqoId aawuturis o3 sasodozd yotym uelg

£377T0R3 OfPURPMTEM SY3I IOI 9OTION UOTIRIPEaIg 3IUD=IILIS Joedur
pIeOg 9yl JO UPWITRYD

TeausmuoaTaulg 3y3 mafaax o3 Ajtuniaoddo sty3 aaerooadde oy
OHO OWunsns _ »

funyy ~ag zeaQ
= — £T1896 TTemeH ‘nynjouoy
e 3931315 buty -5 @€Y
: T o= nIngoucy 1o L3uno) pue A1)
sanoX L1naz Aaep =" - M LAl T ekl L
*suor3sanb Aue aaey noX JT sn joejuod oseerad  -aor3joN worivredaig - = 1 ) 2asutbug umwam pue uOummmﬂa
SI3 STY3 MaTAdl 03 AjTunjaoddo sTY3 103 utebe nok yueyg =L o \ %# myy ‘L 19eydTH “2a
P....m. _— HE .
*satox xadoad S L
ITayl ur sarousbe Tejuauwuztoscdb ayz aoerd uayl pinom W T \._..._ \._ .
STUYL *JUaWIATOAUT ajels Aue JInoyaztm jueyd ayy Jo
uoTiezado ay3 1oy apqrsuodsax Ayroym o9q pynos Ajuno)

Am\ AU&HV
ay3 ‘ased STY3} uy “AT3usToTFe o93exado pInom Asyl '
IBY3 gons sTTa4 uotrlsalur BurysTxs ay3l Joy weiboad

. €867 ‘¢ Axenuep
¢l
aoueuajurem OFpoTIad v dn 38s Ajuno) pue L3370 ayz aeyr -f LOAKITIAG Ol Oy WliTe $0ess Hrvmvn NINTGHOH
L FPOT Sarve Livis 179 X00 'O ¢
MOTE o At -+ S3IDHMNOS3IH IVHALYN ONY OGNV 40 INIKINYdI0
LT SHO, B e .q.... NVYMYH 40 31vis

500 e i

£86T ‘v Axenuep -z~ unyy °r [ORYSTH -Id P FOLvaTD ;7 TAINYNY
a0

EEICLEE adld

73 LW TLHE A
. WSOLINY ‘¥ TR
/0p o £

L .-7Z03Y .
4 .
1 i i

e




Fsautbuz JoTys pue Jo03da3=IQ
HNHD *r “IIVEIIW

2zl

‘eueystmd eYyoTe 8Y INW
) rjusmnoop SIF SY3} UT POPNIOUT 9q TITM I9333T
anox -possaappe Afa3jenbape usaqg aaevy sjuamwod Inok 3eyy odoy om

“5922aN0say TeanjeN pue pue] Jo juamaedag 9yl YIIs
po32UTPIOOD 3q TIT4 weiboxd sTy} Jo Jusuwdoizasp »yr -juerd jFuanm
-3E833 OTeuBwTEM 24l J037 paIoprsuod Suraq ATjuassad ST nInIoucH
30 Ajunc) pue A3TD 9yl Aq pajuswatdwr @q o3 weaboad sourusjurew W

s9suodsay

£861 ‘8T Azevnageaa -z- oup nNUMsng *IH

*STiwm uor3dalu¢ HutasTXd 2Yy3z 103
1exboxd eoumuajurem STporied e dn 385 pInc S Ajunod pue £3T10 Byl

Sdsuuo)

"SIF IIeIP 9Y3 UT IPERW Bq TITH SUOTSTABI ISDYL

s asSUDasoy

-A3toeden Trem uoT3oalur huipavbal jusuajers i3 A0a33:0c)
"STT8M PajeloTiazsp IYJ JO BuC IDBTAIT 03 TIvA mu. 2 do apwp
o3 sueld sedanosey [eInjeN puF pueT Jo jusuiredeg aul 2oyl 33I0H

1SUscaoy

isjusmmod anocd 03 sasuodssr ano sae Ermorrod

‘ueTtgd
£371Y0R3 OoTeUEWTEM Y3 IOF 9OTJON uoriwiedaxd (SIF) Iuswazels
Foedul TejUsTUOITAUI Sy} Butuiaduod sjusduwod Inok I03 nok Rjueyr

ue{d S3ITTTOP3 OTRURULTEMN
@0T300 uotjeaxedaag
juswale]s joedml TejuswuolTAul  3oelqus

ioup “IH aesq
60896 TYeseH 'NTNYOUCH
iz9 Xog Q0 4

SD2IN0SJY TeInzeN
pue pueq] JO pPivOF 93PIS
ueITREYD
ouQ TUNSNS S7geIOUOH

€861 ‘8z Axenagag

STI-£8 ddM

AFFEVSNE JRIND Sy FALIMwEm
MOHD FIBVHIIR

C1996 lIvAYH ‘NI0I0HOH
LIAFHLE ONIN HANDS 059

OTIOTI0ONOH A0 AILNNOD GNY ALID
SHHOM 2IM8NE 30 LNIWLHYJEA

asivm
NOESMIONY "N NAZTY




T T

g38raa3 41103 G4V WOLIDWIE

+

rsautbui JO9TYD pur 1032311
ROHD _*r TAVHOIH

Jspueyownd vYOTR 9Y SN

2 y2und0p SIT Y
-passaIppE Al23enbapv udag -aPy

. Dupn{-UT 39

zavawmor In.

R LR R |
anox arya adoyram
~gIg 3JEIP 9Y3 Ul PeTIIIUES, ~°9 ITIA sadingeEat

feoibotoaeyoae uo S9T3TATIOE 359Y3 I IDL.dy 1et3jusjod ayg

*SaurYT Iamds 3O uor3eTIE3ISUT 3yl pue a31s juejd jusmleadil Butisixe
ayl uUIyITM sjudwaaoidul SATOAUT Artraemtad T1i: 3aos uoTIONIISUCD

-astbojoatydie "e £ .v1.4 30 A3155303U

a3 outwIalzap O3 popeib 10 pajeaRIND udaq Juu eaey Arsnorazad
yoTym SEIIR UTUITIA yayejlapun ale S3aTITATIODE burganisip-punoib Kue
al1ojaq pejTnsuod aq TIIA 3901330 UOTIBAIISVIA
-paie ofrurwICM ayl jo aoueorzyiubis TestboyosRLIIE ayy =2zTubod31 23X
«geTd A3T1IOE3 OTRURWIEM 9U3 103 3DTI0N uoijriedaad (S13) IuawWalels
joecdwl [riudmuoITAul I3 HUTUIDDOUOD EIUIMUOD anok 103 nek jueyl

UETd A3TlIoed OTRUBWTCHM
2OT3ION uotjeiedaid

Juawajels Idedul TEIUBZUOITAUZ =3o=lqns
:ezebnpy *IW Iead
60896 TiemeH fnnToucH
1z9 xcd 0 *d

soan1n0say TEIN3EN

pue puel 3O jusmyzedag a3eias
gjaeg 93L3s JO UOTISTATd
103BIISTUTWPY IUEISISSY SHI2d |3eas
paebey *H uoisTed “IW

86T ‘sz Aieniqaa

801-t9 ddM

[T I,
WAMD T IBYHIN

£1896 UYMVH “NINIGHOH
L13IHLE DHIN HLNOS 059

AIATONOH 20 ALNMOD ANY ALLD

LTI03STH 330318 BUL

NOTHWIONY "M N

-

e = e AR SE AR e R LA e e e T B i

ot T dT.

e

DEFY NN
. ez TH!
g 2B

.”nlllll\llllmmmm°=o= Jo s1unoj pue £371)

sjIoy OTIqQNd JO -1dag ‘unyd " [2eYIIR

A

LA i
. m ..__. 3 :
iwulrhumwmmwm:4m mowmqmr“ .

l\ -
* r
’ /J. y \ \l\
- \ oo )

\ :....\ \
u\.,\
*jusmmod pue majaad JoJ SDTFJOi 1IN0 O3 PopPITEI0] PUT UALT,1x 9q
pinoys jiodax [TUly ® puc ‘sspyd ‘D1uUED[IA PGE ITODIEYD JO Tutiep
Lxogetoqer 103 pepraoid aq pInags Sput, *PoI2ACDal SUTITTOI TEIPITAD
ayy Jo sisATeur 1o] papracad ag pPInoUs SUIL -uoraosntisued Juranp
POISA0DSTD SPUT] reoatSotosrioae ipnis o3 si1unixoddo ut u3aATd

aq pinoys 9y “"ToaIE aoafoad 9y3 uy SITATATIDE guiginisip-pino1d
IoiTUuOW O1 PIITY agq PInOUs asifojoanya3t ueg 'talr agl UT SOLIS

aya jo asurjxodmy 3yl }O SSNEIDE STIIT JLISTOD ‘puriscy ayil o
~ydnoxg: ponoy 2q TIia SI1TS 1e01S0102ENDIT PATING “EBHJIT OJTUTWIE]
aya ur YeWIUTW IIT SIIYS foor80T00TUIIT JO SUOTILITPUT I ;505

114 e o

-spuc(S] UTCTIEMEH 291 0T 211S paivp 1sS2pio 3yl S1 17t asneoaq

£SoTosEydIE uprrEacH O3 1UTiIoCET U3aq STy 3118 STUL -sareld
DTI01STH JO Io@jsy8ay TruoIlTN 241 WO pesrid ser yoTym 'TIIY TedTdOY
-oseYdIVY pTotd Saoriedg 2Yl1 03 quaoefpe ST Juryeizapun pascdoxd aup

1
N W!mw 14 SNOTJTA-L-F NILL NUTQ
TR 7 . nefd £3T71ToE4d orBUTIITY SIF  1DIrdas
= 101TI1STUTTPY
L jueisissy SRITd 93els 'vivdey “H UOCISTTH 1 Ixou3
= 201130 Suruueid
E o _“ gog uopJIon IR 0L
T B M
5 1 A . IAGRVHORAK
S
. a.ﬂ 2861 ‘LT I89quadsg
g v
ANIMETDAY]D OWY) D8y MRIYE -
O — SOW ITYMAYH “TUTIONCH
RATErem (v AuitTRaCd - 123 0 0 "d
L1 = 0 ] 4

Smivd JUVIS HO WSO
EIDHNOSTH TYHNLYN ONV ONY1 SO AINRU MY A0

NVYMVH J0 3LVLS

SNHOM J17and 0 ANaniyvdaa

B O WOy
POOLRY W




TIT-£8 ddMm

BEIUIIEE ATINE ENY G DidIEN
MOMY T IXYHIIN

Iaoaurbuz maﬂnu pueR Io3a911q

ZDWW "L 13VHDIH
g ) \

-

‘vueyaund eyoje ox oy

TIUAWNDOP SIF BY3 UT popaiour ag 'TIs I23391 arng
"Passaappe A1ajenbape uaaq 9A®BY SJuUBUIOD INOCA jJeyy adoy ax

"§I3 3jeap ay3 ur PassnosTp

PU? PBTITIUapT aq TTTA straocidde Azessaoau ayg *Aemybth
|loruvTURTEYy HuUOTE Niom UOTIDNIISUOD BATOAUT TTIM jueld juawm
-3ea1} abemas oTeuewyey |y3 103 walsAs ucIloaiyon pasodoad ayy.

uerd
AJTTTOP oTeuvmTey ayy JI03 a2Y30§ uor3eiedead (sId) unmﬂmuMum

3oedul TejuamuOITAUZ oyl HuTuzosuod S3usmuod aInod 103 nok yueyy,

UeTd AITT{IOPJ OfCuEmTIEM
. @2T30N uoTjeaedaxg
Jjuswajels 3joedug TR3UdwuoxTAUg :3dalqns
‘euuoTysebTH *ag seaq

€1896 TTemel ‘ninyouoy

3II2II5 TAOGUIUNG ggg
uor3lezzodsuery,

Jo Jusujaedag aje3s

I03093TQg

BUuoTYsebTH TyYsTNOAM 21qeaocuoy

€861 ‘gz Azeniqag

TLR9S HYAYH "NINONDH
AI3HLS ONIX HLNOS 059

NINTONOH J40 ALNNOD ANy ALID
- SHHOM DIM8Nd 40 IN3NLYYISO

-
-

mpiYm
HOFWAOMY “M NI

uocTjeirodsues) jo z03o311q
euuo B5ETH TyYOTHgAY

*sanok ATnag XLzap

"UOTSTATAQ SAemybtH Ino Y3jtm stejd vorion. 3s
—Uod> paj3os3ye oYz jo yTeaoadde PUR ~3TADI papadu ay3 pue
UOTIRUTDI00D 8yl SIF 3IFeap ayz UT SSNOSTP pTNOYs 3Iue3Tnsucs
*Kem-jo-3ybta Aemybty s3eas BUI UTYITM ¥I0M UOT3IONILS

~uod Aue IATOAUT ueTg 4371103 oTRURMTEN 2U3 pThoys

TUBTd AITTTORI OTRuUBRuYTEM By3 102 ssasoxd
. UOTIPIINSUOD 5IF InoX ut sn burpniour 203 nok yueyg

uetqg A3TrIoRg oTrURWTEY

- 9D5T30N uor3jeaRdaag SIg
unyo *aw Ieog
€1896 TYEMPH ‘ninjoucy
382135 Sury Yanos pzy
niatoucy zo Ajumo) pue A3
5330y 2T1qng FO Juauredag
Jaauthug yaTyod pue 203093710
unyd TIeYoTH Iy

Z86T ‘Lz Ioquanaq

Pt

Lo e e



asautbuz jartyy pue I0323aITqg
KOBD “r TAVHOIW

22y

‘eueysund eyote ay oy

“IUSWMD0P SIF AYI UT PIPNIOUT DG [TIM

<833197 anojx
“passaippe ATojenbape us3aq aavy sjusumos Inok 3

eyl adoy =M

..smuunm Apnag pueT sy3y pue Ta3empuncib
Inocqe Suaumod Inok 308733z O3 POSTASX Bq ITTIM §IF 3Fe3p syl

*UET4
2 90T30K uorieaedaag (S5IF) Iuswane]s
Wy TejuamuoITAaul oy3 buTtuiasuos sjusmuos Tnod I03 nok yueyr

A3T1T0P2 OfRUGLITEN BY3 30
3oed

U=Ei{d A3TIIOEP3 OleucwIEy
SOTI0N uotivxedazg

Fusmaless Soedul TejusuoITAug :309lqgns
sTYsedeqeaIny I Ieag
TZ896 TyeseH ‘ninyouop
I8III5 B[00 OVGT
t8Z TTeH sauyog
Tresel Jo Ljtsasatun
Z23UIJ YOILISIY STDINOSIY ISFeM
I03BUTPIOCOD SI3
TyseAeqeIny -1 utMpd "IW

£B86T ‘Bz Azepnuqeg
£II-£8 dam

WNININD J3IND wwy NOAIIWIG

LYY
‘O Rd TMAMD ‘T I3 Y M

TLRRE IlvavyH "NTINNOHNOH
LSSHIS DNIN HANOS 055

NINTIONOH 20 ALNMNOD ANV ALID
SHYOM DMENd 40 LN2MLHV.430

NOEWIOMY "M MI3VIE

HIAOTANT ALINIL¥O4AO TYID3 NV

wfR1a

JHHM ‘302POTpPIOS) S3
Tysvieqean,; 1 oapy
.-....._ﬂ T 7o e s -

-..o:'
..
X . ., N -

— -t e T

‘A123a3U7g

‘LUamey
43yonizoddo aq3 103 nok yueyy ‘Touuosiad Jyuy Aq pamdiaza sta TETI21ER STYL

wTS9UdLRTES,
‘0T a9adeyy uy pa3Isy[ Jo0m ST UOIIRIID STYl1 ‘a3A0330,

~dem 3y uwo wnogs se |, *neaang Apnag 957 puep, jon W AESIng
£pn3s pue],, ST 25anos 1d91103 aur “adoyg ‘zT aindyg 1=t *g

‘Siusmaeduod %P Jo uayl
—~F@I0I 543 4ayn op 01 3urylon sey uojsoxy w” " Papoza Apdaap
SBA OUEDTOA IDUTIXD UT JO 2UOZ IFTI ayI WM paTIo] alam eyl
SOTTJUNOl NETO0Y BYl UT SIUecqavd3od U} Palols SY 133eApmnOlf
papunoday-ayyp ML, ARIBAPINONY *Z g Y-y ydeiBered ‘y-y -g "1
isiusmuos Fuymoltoy @Y1 a9jjo pue [TIINICm 102fqns Y3 pamayans sary ay

2861 3Iaquaac,, ‘Ireary ‘nycg
‘werq L37TIoEI OTRUTTYEN 493 231108 woravaedaxg SI¥  :1dafqng
smyy ‘ag aeag

E1896 TrEATH ‘njojoucy
3991315 2ury yInos pgo
ninjonog jo £3uno) pue £37)
5104 2TT9ng 10 Jusajlavdag
axurivy japp por l103221yq
myy cr [9EYITH *ig

—
TR o pom e

M 3 325 Th wd

86T 23qmasaq 1z

TTAIA AEMTF] MRjoUD]]
13315 9]0 0152 « £IC ()P} Sauntoy
J3103]) qUITISTY SIUNODY IF)EAL

SNy
BOURJA] Je ITEMEH JO bmm._mﬁzDam.:%

R i i,

oQWy

Co-r L

e T
[ " V)

i



g T e R L R e R L L

1asurbhuz Jayyd puR J103L3ITY
Nu..mu " T3INHOIW

Burassu.
TR T o
feueyaund eyotw 2% aj nl.fW\A\Alq

*190y-CzS e tewen Kep Iy TTeD aseayd ‘suctyss. : Auv aaw Igayl 3Y

T1E81-6Y I Epeae) 21bbay 4y 3oejUC~ BsEatd “suoyisarh Aur B ey kad £y uys
*pojerdazdde ag | LM £86T Adenuep Tg /£ S2LJIND ano 3 @souriEs 2n0f fZ

- caseq e JOU puR uoT 9y
803103 1TV UP 8P SMOTTSM J° UOTIRTTEISUT IY3l S3WDJPUl O3 pa3da.! aq CFEIPIT CT pe tHed0)
TITA4 Juduwaless JoEdWI TPIUSIUOITAUZ SY3 pu®R adjjou uoyjzevrvdaic avy. 8q pLnoys 3aljou uorjededald ayi 40 SIUIIUOD 3Y) T3S BDLU. 41: uP 30U
PUB UDLIPIS IDJ0J ALY UR SL SMO[ 9§ 3P UOLIBJ[RISUL 3RITH iy Fu- %

*IueTd Juswleslg

abesog OTEPURHITEM BY3 JO AP IITAIAE IYJ UT DIIIPTSUCD JOU I seajw *paysanbad S1 SLY3 U UCEIEI:LLJR|) BIFYINE

pojeubysap TeinyTnoTiby SYy3 pue UCTIRIS I2103 ITY SACTTIE ‘ATIUssDT | 8Q [|tM SE3Je uuej |edny|NOLUBR 9yl pue SJyg SP YINS SPAJY  *BILAIES Jvas
atqissed 40y AemybiH sjoeuelue|ey 03 JJa32[pe SRALE PILITIPIS Byl Ayuo Bupua
sAeaybry atoeuejuerey -{ LSUOD St ue[d A3L|LIe4 Byl @dljo0u uoLIPdedadd A3 03 FUIRDILY g

uc 9q PINOYS JUTOd UOTIDBUUOD Znok ‘uc JBIS BII0I 1TV SMOTTIE

37 2a3sAs ugerl 991037/uU0T3I09({TCD B TTEISUT O3 BpIDAp NOA PINoYs “paysanbaa auv

;ulod UOLIDAUUOD OM3 343 JO AJLLLQLSE3) Syl UG SIUSLLIOD QA “uwI]. 73 CLENIS

*a0730u uorjezedard sy3z uo sSajuawWoD INoA 103 nok xueyl leytueq ayy a0 Aemybiy ajoeueiueiey Buoje wsyshs abemss L3113 ay1 o3 31 bBuyy
-33uu03 PUP SJYg 3B walsAS ulew 3oL03/uclida| 00 ¢ Sut)jwasul ja fiipleissod
ayy burjebiisaaup Sp 92404 A1y 8yl °s|codssad ayy butpunou.ns pyTU3; pues

90T30]] UOIjeJIRGalg jUamalels joeau]

TejuauwuolTaul ‘uewid AJFTIoQl oreuwuies :30alfqng auty ay3 bui1bboo abesas ayl up pauULEIUDD S|BLJ3IBW PY|CS PYY 01 PAIAgLIIe
ag pinod S[yl “A|y9aM 3I1M3 *sawly 3® pue L[yaam buydund sasinbaa joodssan
tung *aW Ivaqg dyy °sjuapLsad sl 0} spdezey yi{eay |erualod Dulleatd ade ysiyw Swajqoud

(oodssad Bursuaidadxs A|jualand sp (S4vg) UDLILYS 32404 Jiy SMO|(D2R P
ES5896 TJIeseg ‘o9seg 90303 ITY Wel3jH

(avova) BurM aseg 17V YIST sSiajienbpeap ISMO| [0} SP 340 SIUILWOD
anzog ITY ay3 Jo auacyaedag Jno pue 3d130u uoijededaad S13 300lqQRs ayj pamataaa sey 321340 syl ‘1
Sutzasurbuz :
TTATD 30 103daxrg A3jndag

Do E1295 IH ninjouoy
uny *p M SsSOY *Iy 193418 bty yinos pso
. nfnjouoy jo ALjuno) pue £319
53404 OL|qnd jo juarntedag
Ja3utbuz jaty) pue 403234y

£86T ‘0z Laenuep . uny) P [ReYPIIR 49 -

YE-E8 ddn (2861 230 € ‘417 4noy)
ue{d A31110e4 ojeuemyex ‘331304 uoljeaedadd JuaueIeys Jaedwg |RjuBLOILAL] 42
AINNODE 'Y WYITUM -

* Al

. A4 Bwy FBLIINIG - waivym kd >wua .-0.
A'nyd -.-tq—ZUU-1 JUQ!-UD_’ HOSWIOMY "N H3I373 —Y-\“ a Jd: HN . 1

1096 HvavH .:.:....o:on. N\%&

L3FBLS ONIX HLAOS 653 - e fr = CSE3S MYMEd ASvE 33404 biv wvalie 23 B i £2 031

NINTONOH H0 ALNNOD ANV ALID nd37 zmwﬂ&ﬁﬂ%ﬁ 30 LM LT d3d
SHHOM J1MBNd 40 LNIMLHYJIO w.&Q\Q 393y
. - st NS
. "o

e e k fh yte b




SEPITRED L3453 Y WOLDIANIN
TGO Nt "MOAHD C TAYHILA

aasurbuz yoaTyo pue Jojzsaxrq
NAHD *[ T3IVHIIW

—28 7y

‘euegaund eyoTe a9y oW

"3UsUMDOp SIF Syl UT PaIPNIoUT aq [TTA 33397

Inox -passaappe Arajenbape usaq IAPY SIUSLWOD INOA eyl adoy am
“OTEUBUiEM UT P3TITIUIPT ATTEOTIOISTY sS3ueTd Jo saroads pazabuepua
83EepTPUED Byl Jnoqe sn burwiogut 103 nek yueyr “sI3I oYl uT
papTaoxd aq I §32Inosax jueld pue ‘SITIPITA ‘YysT3 jo suzay oI
Wﬂ?ﬂu..mﬁuﬂ-u..ﬂm P93007T98 92Ul JO Juaussasse TejusyuUOITAUD UY *ueid
A3T7TOR3 OTEURMTEM BY3 I0J SOATIRUIAI[E TesodSTIpP pue ‘Juswleaszy
fuo7308110> ay3 burjostas jo ssanoad ayl uy Arjusssad aIr oM

‘ueid
A3T1ToR3 OfRUPMTEM DY3 103 30T30N uorazexedald (SIF) IULUDIIELIS
30BdWI TRIUaWUOITAUZ 9y} BUTUIIDUGD SIUBUMOS INGL 103 nok Jueyl

ueTd A3T[TOPd OTRURKTEM
801308 uotjeredaag

juswajels joedur TejuawuoITAUuz :300blqng
ipIOZ *IW Ieaq

05896 Tresey ‘ninlouocy

LOE9 WOOY ‘pICASTNOH BUROW BTV QODE
a0TIajur syl jJo jusuwixedag °*s-Q
[3TATIRS SITTPITH pPue Yst3z
S3DTAISS [eIUIWUCITAUF JO IOTII0
xapea] jo9loag bBurjoy

PI03 ‘I uyor -IR

€861 ‘8Bz Arenxqgag
BITI-£8 ddM

CIO9E IIVMVYH ‘NINTOHOH
L3IFYAS DONIN HLNOS 059

ATMNTIONOH 40 ALNNAOD ANV ALID
SHYOM DIN8Nd 30 INIWLHYJI0

woive
NOENIOMY "M N33

Py aadag nof pup KSiaug 2apg

o35Faur1y ues ‘yvag
vy
N5aaqH

533FAIPS TEIUamUOIAUT JO 221330 0da:-8d)L oy MAwISNOD

2apea] 1vafo1g Bupjoy
: paoi *1 uyor
m&mnna Afeasauyg

“lusmmod o1 L31umiaodde STy DarTIALrer ay

*uerd sajayfyoey pesodoad ayz 4r PA3223Ir 3q TTjM @22 J0 Aur Jeyg:

i
23edioTIUE J0U Op BA ‘1asan0Y fjuasaad ~o 3133807 o AEA 3s0m M3 daduns a-

Teyo, = *¥ ¥ ‘H ©Sojuad¢ + Fiurgsad
orydeye; - FUBTUITAPUTS *1BA ")) BUTTYOLApUT. S{avdcen
*N*D*H - Y2ow FTSuINyEd Byjaqect
NE{o,040,04 - 3339Y4g SapIOTInCIT suopig
eudya nye,g - 12804 S1suanyen-o =575

PooATEpURS J8EO) - *qSI30YS (*PAR) dT?I03I3TY "2eEA WNOTIATTIO unieiceg

faie asayl  *a31s Apnmis creutTyey

41 woiy ATTE3r1035IY uaouy 218 sIurd Jo sarvads paisfurpus a1epTp: ma xyg
*peuayaguails aq oste aydym sasinosoi Jueyd

PUE SITIPILA ‘ysS}3 a9ya0 uo saoeday 3oafoad J0 TOISSAIETP Ay °§13 Y3 uy
Fass2appe ag pinoys aleianas PIseaIdU} 10 IINSTI e se anooo Ao Yary~ sid2330
f1epoodvs ayqrssod sv T79n BB 5333338 392410  =~30afoad ayy fq paadazie ag
Lew satoads asays £0y "o ajernoads qo0u saop R4Sy3 Ayl ‘13a3M0f *eaxr 33°(0ad
2431 9IYIIm saydads piygiojes pai1adurvpua anoj §,7ienaey 3o aocwosaad sya djou
saop 3T pue “‘L3rTenb aajen §95521ppe L7a1enbape adyiou ayy rur1d A3373oma
oTeuEmIE 9yl 103 (NdSI3) S9FI0N uorjeredaag Juamaaels Ineda] TrIuRCUOITALg
SHI PanaIARl JABY BA °ZpaT ‘C a9quanag Jo 3sanbai anok o1 ssuodsaz uj

e iuny) ai aeag
==
- Yl[
u“.Wuwnr... TTeaey ‘nyeg
w .l....annn.E £37TT9%3 oreuvmyey
! =iI¢ 99TI0N uolleaedeag sI3 9y

LY
Mal

.-

£1896 T¥IvacH ‘ninjoucy
w2135 3ury yYanog pgo
iy [ Ua.\n £1104 2T1qna Jo 3usmiaedag L17)

’ I a@20718u3 Jayy) pue zoidaalg
% Ss% my) *r TavyatR caR
v3§ﬁw

AL

e

¥

T 12 N
——— —
OSBFE NYRYH ‘NIMIONOM
L0£9 mooy £910% %08 ‘0 -y
ST Mm- r; Jh T auvaInae vavom vav cot
14 mRake A2a2m = Sir FAD1AUIS A411TTIM ANV HSIA
LR Y -

R T
soaqu] agijo bunedaq sareig panun

ThOoO-¢ 3




Issutbul JaTy) pu® 10309114
NNHD ~ ' '13VHOIW

—udlf 7

‘pueyaumd evyoI® aX aW .
-jusunsop SIE 243 U, PapnIout ay [Tia 133397

oz -passaippe Afajenbape uaaq 2ABY SJUIUUOO aneh ey adoy IM
-513 ay3 ur papraoad oq TTTA

S2T3ITITIN [EITIIDITI putasSTIX® 3Yyz JO UOTIENTEAI pue uoT3ICTIDESP Y
-3oeload oyj jJo oseyd Ixou Dyj up pauTwaalap aq ITTA saaTIEUID}TE
po35aTas oyl 9AI9s 03 AIesseodu SITITIIIET TEITIIOATA syl -ueld
A3TTTORPI OTFRUBWYEM 99U} I0F SIATILUIS]T® IesodsTp pue ‘Iuswiwail
‘1yor3oattos oy3z buridatas jo ssasoxd oyj utr AT3aussaid sIE BQ

rueld
A3TT10RJ OTPURWTEM oYY I03 80T3IoN uorieiedard {SIA) IUSUIITIS
qoedut TRjusuuocxtaug oyl burturasuod SIUIURIOD Inok 103 no&k ueylL

Ueld A3T[IDEd OTRURWIEM
aost3oN uotimaedaid

quawa3els 3oedul TEIUIWIOITAUT :30alqns
:{TeuUuUo),0 ~“IW Ie3d
pra96  ITesPH ‘nTNTOUCH
psLz *og "0 °4d
sguy ¢Auedwo) OTI309TI URTTEs®H
quamaedag [23IULWUOITAUI
Iabrvuel
I12uuod,0 *1 pIeydTd °IH

£5861 ‘Bz Azenaqad
LYI-€8 ddi

ABIWD OWNY BOLIRNIE
‘g *HMAND FIIVHIW

ELRSS HIVMYH "NTINTONDOH
ABSHLIS DHIN HINOS 059

OTNTIONOH 20 ALNNOD ANV ALLD
S¥HOM DINBNd 30 ININLUYJAT

lﬂnlﬂn“ﬂ-“ﬁ. NIZ» F IN > zm

A

Kt

te3 At JHD

jJuawjledag (eIUBWUOLILAU] ‘J5.BURY
1p2ueol,0 "1 r4euoly
) H

\\mwwqum 2 e

l

tfpadadule
+32110y§ uo.jededas  JUILAIEYS Joedu]
{RJUAWUOALALI S}Y3 vo jJusunod 03 f£itunjaodde dus Sog b £ Nuryi

sz pue pg-y sabed uo punoy 3g 03 ,SIILAAIG PU: S3LT L.
J11qQNd, £°p UDLIDIS Japun BaJde O|RUBWIEH 3J} UL 53,2113

. |8214303[3 03 IDUIIJAL OU 51 B4BYI , ‘6U;IIAG [2Iud
-uoJ41Au3 3Y] 30 uop3diadsag, - ¢ 423dey) Japun Jeyy 3rou @

*que|d juawIeIT
(3bemas) JBIPMBISEM pasodoad ay3j 2A2as 03 SalIL1L0P]
MU JINJISUOD 03 paU By} 40 SALIyridey [BILIITIEI 3O
AjtLtqQepleae 2yl *3%1 ‘u43aduod j0 Bale Jofew 5, 0334 SS24pptE
pLnoys (uajjtss usym) SI3 3yl 30 jded siyy  Cuegg £31L1ey
oleuewieM pasododd =Yyl 103 -S1tswasinbay £Lbaaul jo
uotjenpea3, paiIsii St @1qel 3yl UQ TIILION uopLjededadyd
ay3 jo -| alqel up paurlino pue g-| abeg vo paduausajad
sy ue(d Aj111oey e Duiaedadd up parjoAuy ssadtoad 3yl .
:1s3udwwod HuLMol [0} BY3 1330 PUE SILION uollededasd
Juawalels 32edw] |[PIUILUCIEAU] DAOQE Y3 PBMILABL dARY BK

LLeMEq 'n4EQ UELd AILL10B] O|RURULEY

- 93130§ u013PlIRdaMd 3UBWIIRIS JDRAUW] |RIUSWUDILAU] :12alqns
M. tunyy -“4g +4e3g
=8 b
T = \ E£1896 ‘ieseHy *n|n|OUOH
e o 39a435 bupy yinos 059
- G, <) ..?.._ syJ0N DL(Qnd 30 judwldedag
S g =N e a3auibuz jaryd pue 40332410
- Y uny) 0 LAY W 40
S o \Tﬂ._gs%
s = 430 .
ey ays
9 /AN \?.“N\OQ INIRUY LR TYAKTRNGIART TEWVRYR
2 £861 ‘0l Adenuep T4 TR0 o
/
@ OFBOS MEMPH ‘NMOVOH  OG(Z XoB
L "ANI ‘ANYJWOO OI1HL33773 NYIIVYAMYH
75 0irl L1 .
.....u-llu. .-muum

[ ———

p—r— —



COMMENTS TO EIS
PREPARATION NOTICE
WHICH DO NOT REQUIRE RESPONSE



2 g
c =
& =
x X
= (=
= 5
W..aah w
[Th
i 0
o
o -y
-y
S o
w gy
(=] 3

6€45-20/21 31

LLLIEIT L I VT PTYY
AR 1 DT

nY

LA
w2 =,
leaLa

= e ey

'91301 uolyeaedasy gpy 9} u0 sJuanWD ou asey ap

Hvimn g “OTIVATYA 1 1d ALTIVA OTARTIVA

321100 NOTIVHY4TYg INAVIS Laved) TINZNOYIANT  :)930B0S
HNLIINIO “uTive v Aoy ‘H0Yd
SXUOM 21780d 40 NMIHVdIA
¥IM0NI 43010 % HOLD3WIA *Nip *p TVIOIH 0L
HNOHYOHIH
r
e -
286l *12 Jaquasag ot
mx,
(=4
[

waiym
HORMIONY 'y NI

FIOM Uveyn ‘ATAIGHGN
433YLS ONIN HiNOS 05y
SHIGTINE TIvdIdiNae NIAINONOH

NAINIONOKH ao ALNNOD ANy ALID
5 $3IAUIS NOLLYLUOSHYYL 40 LNIMLHYaID

Pt I}

Uo joedey Aue asey 30

JAIN13
LSSAE ‘0an¥ *1 ONINZ (*s4y)
TR

310N uopivaedaly SI3 3yl majaal oy Ajjunyoddo 343 Jo) nok yuey

*81)S 323foud ayy oy £3fwyxoad uj S3al3[ 430y voyreaada
U LLm SjuawRaoadu) Juaueany Jajexayses pasodosd ayy

W¥d ALIIOVS OTYNVHIVM 3HL H04

3TLL0N NOLLYEV43Yd (S13) ININBIVIS JVdw] TLNIKHONIAND  :19308ns
0and I ONIH3 KOY4
)
* & SXYOA J118Nd 40 INIWLYV43g
g = YI3NIONI 430HD ONV $0L338T N "0 T3vioTH 0L
n..
£ o
SA o
P.W .
-t
2 8 e
ZB5L *91 4aguodag o
A . by
) . B @
P BN O
“Hisrers incra gas .mm ' ¥ ..w_
LT i Q\ = ~ s |
gl“--mgv“‘u Q‘\% kq !D-Idnl'!-..-‘“-._-l
Je I5L.Q A B e
-2 NINTONOH 40 ALnNOD ANy AL1D
NOILY3HD3y QNY SMNuYd 40 LNIWLHYd3a0
£15Ls 74




R wenie REGLITEE
W DR OF FHL- '3 HIFAS
]
. Ty A [ ]
R aciy s FRIG2
e e N
901330 Butuuerg :oo Yieal Jo Jo10aa1g
1030135IUTORY
SVHIONVT ° a1
—_— : 1£1p1a0u)s
\. *MalAdd J0J 33[JJ0 S|yt 01 PalAIWIqNS
ae suud [eU) dwr Y 18 103foxd Syl UO SUDHIDIAISII [BIUIWUONAUD IININ)
‘sanodk f1ai1dduys asodw) o} Y3 ay) 2A2a521 'DI0JBIAY ‘M UOISSIISIP Jo 3dinos afos ayy Sugaq
sued Arsuptrtjald o3 anp ainjeu uj [waual aJB SILIWAYE)S 3Y) 18Y] FZI[EAI OM
*SIF TePUTF 10 IFeIp 3Yy3 JO MaTAaaz uodn
SJUDLWOD TEUTJ DAIISIT TIOYS DM ‘IDAOMOY *raIe JY] U SUIIOUOD *2JMINJ JHOU Y} U] SIUAWWOD
AJTTPTIIM pue A1359103 1no ssaippe Atajenbape o1 sievadde Bunmijugns aq [ pue 109fold 10a[qns ay) Bumataas Ajyuasosd sp IEls JnQ
20130 uorjeiedald juduajels joeduy [PIUIWUOITAUT DY
*awy sty ye 12afosd
*uerg ATTTORI ofruemtey ayy 10J asfioN uoyjeredazg

E[41 0} SUOI1DI[qo Jo SJUIWWOD SUR DARY 10U O aM YWYy patwajul 2q ISEALY “SI

Srd ay3l maraaa o3 L3yunjaeddo ayy sn buratb 103 nok yueyl pascdold J9afqns 2y) UO JUIWWOD pud MaAIL 01 sn Bumo]ie Jof nok Muayl

TIemgy ‘DyeQ ‘qlS ‘URTd AIT[FOPd OleucmieM
2OTI0N :o._.um.._mmu...-m Juawajels joedur Tejusuuolyauy nuuu.nn:m HeMBlH .-EaO ..._u_m h-_:ua..m ojpunijey o0} am_mu

W Jordul [Muawueliavy pasodedd uo sjuawmoy Joj 1sanbay  :0afqng
3 tunypy *ay aeaq

~ > Ny Ly Jvag
by - £1896 TYICMCH ‘nynloucH .

w = 382135 bury yanog pg9 £1896 neme] ‘ninjoucty
R nintouoy 3o Ajunoy pue A1 : 15 3uty ‘s ps9
L1 o
[} e S)10M 21IgNng jJo juswiaedag n[nouof) Jo Luned ¥ A1
2 B Y Iaaujbuz 3aiy) pue 1033311Q £jioy 21[qrg Jo yaurniedagg

s unyy *p [9YYITH “IH _.. J3awAug JAYD PUB 012N
: ..n. A unyd “r [3eYoRy 5y
. WSSEHAEL . O
F . A
é\_ Sss =W 0 WOLIBE SRR \ﬂb F}
¥ 7 TE YR el OTeY YRy W& T861 "6 Jqualag
R i 2861 ‘0z 39qu0d3q o i e
‘ ‘\.— \w\ CLIPM HYMYH “N1INI0NON IRAZIOH " Adin (LU TTT IR L)
il Bty ot it w voe 04
Tarat1TS ey By wiire SATWNOSTY TYHALYN ONV SNV JO LNINAHYIIA o motinous N unm 317 HITY3IH JO ININLuvYY3a0
NYMmvH €20 31V.LS RNl o) sl 24a 2 IYMVH d40 JLvLS IH3HITYHYMH
aA Seintvw) ‘5 wsor .:.:aswumﬁ_’
o — i
[P — M A WO L1 ey
eTQuneY W -_u”l.“u \ e g

QUMY ¥ WO

m VD 9 mm.—mﬁl.w.\uagﬁzm 1LERd 1330 78,
U
@—J&lo \-nw ' ..._.f._MUMW_




111n wetd L3317ae;

Yira

2mprady 1o sy wdag
"l 3 A3usle 19 &
FES VO bR PO5 Sy

IsJUDTICAIISUOY ID}IaNq
DHILIEM *T (QMOJIVHLS 7/

s

DY

hnwnurc._m

'33]300 $YYI APTAIT o3 L37unizoddo Y3 103 nok yuwyg
‘ueld paysiava ayy uy asn
341 3o A3jienb ayy aacadug

‘U¥1d paysialey ofvueuyey Iy
1vafqns ay3 pamajasx anvy ay

STY1 2243 217 suoyIeIjpup
21q913edeod §1 37 Jeyy puyy pue asyaon

e L N ——

Tieaey 'nieg Tuejg A11119%3

oleuFnyen

‘331308 ueyIrIRdaly juamaieys Jowdoy 1eivamtoarauy  :3aefqng
sunyy *aqg awag
- E1696 IH “ninjoucy
o 333135 Bury yinog ggo
Cr = - Rinjouoy 3o LIunoy pus L37n
L. mun_m SYIop 31{qnq Jo Juamizedag
el - .HM—H asaupug jagyy pue ELEEEELT]
w3y umy p [eyary
S g i3
g 8 i
~
: & IB61 "0z Iaquanaq
i
N 0V
05895
1 *eg nouby
v 1437 T1eazy ‘anjosoy wormmnog 19 rodiraey
%N\Q 50005 xog °*g°g ©s SIS ey
0¥9L0 ~J

v

@ .

REG .
PEITOF FU o et
wCig 333 P
N

203931TQ SATINOOXT
¥ TN -

(e

*ArsTeourg
‘3333w STY3 uo Juammon oF £31un3a0ddo ayy 103 nok jyueyy
‘OTeUewTey uy Jueld jusmivary obemos

U3 70 UOTIEDTIYPOEZ Syl 03 SATIRTAI 19330 03 sjuouwMmos oy
3aey am ‘33v3s anok Y3ITH as33ew J09fqns ayz burssnosip uy

Fresey
‘nyeg ‘uerqg A3p1T0Rg OTRURWTEM - 3DT30N4

n uoTjeaedald juswajess 3oedul TejUBwUOATAUZ 130alqug

1]
“.u Mu. =5 fuawayuon
= % uu¥
R £1896  ITemMEH ‘ningouoy
& ....“ i 320135 huiy yjnog 059
L3 o .\mm. nInTouoy 3o Ajuno) puw K310
L8 SYIoH 011qnd 3o juawiaedag

o L«w.% -

ZH6T ‘B Iaquadag

sehl o -
- yury
LZLY/AFA$ 7B pivgidbisioa
ALOHLINY DANSNOH TYMYH
WL AN DHISNON ONY EINANTS 20 40 ANINLNTIND

IIYMYH JO 3uvis

e AT
oL Y Wrvd

o oy
BROLYY N YOwOrS

b b s Atk b o 8 e s i bl i T




* RECEIVED
/2 DENT OF P25 WORKS
a&”# aclp 228 PHYEL

-+ P

3JNSOTIv3

UDTIRJISTUTERY Bpeua) teuorleuaajug

JEUUDY ¢f]

\...\38%:\%\
sAtausoulsg
*Suoilsanb juodxa y3tm noA diay ued an 31 @21jj)0 uno 33ejuod aseald

*SaTaIuN0d ubtado) a3 seasuaaoc butjuodxa ug

SUazZ131d S2IPIT PAaITuN ISTSSP A pue 2JJaWu0} jo Juawjuedag -3-n jo
$3213)0 dTIIASIP Lh JO auo sy astsjo A2TLISIQ AENTOUOH Jno Ltuotjedy
-Sfulupy apeJl [PUDIIRUJIIUT 3yl 3noqe Uaiiemuojur pasoyoua saey ap
*ueld ayj bugpuebad aajjo 07 sjuanwod Jo Induy ou sey adyyjo ung

slyeney

*nyey ruetd A3frioey oyeuewyepn t82130N uoyjededady juamazess
3oedu] [ejuswuosiAul :ButpueBad *28hT 9 Jaquadag ue asyjjo uno uy
PRAYAd3J 29LT “E Jaquadag Jo u23133T JNOA 03 asuadsad Ul St STyy

unyy -ap Jeaq

E199L Tieney sniniouoy
3aauls Buty yinog psq
piniouoy jo Ajuno) pue A1)
SYJop OYIqnd jo juamiaedag
Jaauibul jaryy pue JOIDaJd g
unyy -p tasyogy

MM
72 QY
tor? d37 m.nE‘%
\mum\m.\ AM 29LT ‘2 Jaqmasaq w__.__m_”q_.m___w.g__.w“u
Tt N

VOLIWIISIUPIPY SPRIL [NUD[INUIeIL]
TOHINNCD 40 ANIMAYYIIA SIIVLS OILINN

byl SOvvumy mearentien ny ot \%ﬁw an GHY 12030 S

S A e e el SO RYeE 1S cEmmataes

REHEL

PECEIVED
DEPT OF PLUA!S WEFES

Loy 8or MR
0 e——

..

uotsgATq Rupaegdyduy .uuﬂ.__uu“
Sunayy yns

als

‘Arazadugs
*Iuwmauls Jovday [RIIEMOATAUS Y3 Bupnagaaz 03 piealo] oot Iu

*paarnbax sy apmzad £miy aya jo
03EIIwdag ¥ 29YIIYN YUITIIIIP O] UOFIVRIOJNF JUSESFIINGUT 8T sI9yg

;Inatmes Lzwupmpraad Suynorye)
43 39330 94 “Treavy ‘nyeg ‘ueyg L13TII04 orruvaisy Iy 103 I3picun
noj3wawrdsad 517 9y3 uwo jJusmmod o3 L3Funisoddo Y3 303 nok Aceyl

tumy) *ay aveg

€I896 IR ‘ninyoueqy

323135 3ury yanog ggo
agniouoy jo L3unc) puvw £31)
104 ITT1qRd 30 Iuduiiwdag
203233 *uny) TINYDIH “IK

WASL:I"E"w'ffER
MANAGEMENT

ECEi
B DEC 27 AMIL cu

&R
3

N’ 72/
a3 2961 "1 23qmanag
Q(ﬂb PCEDS HYmYH ‘WILIVHS 14
~M2la BUIINIONI 4O SJUOD 'NOISIAIG NYIDO 141DV

AWHY 3HL 40 LN3IWLYVYJ3Ia

3
x
&




[t S

—— LT A MR TAL L - wrray e

]

a
=] -
< 535
Ly 9 ied
O Fhx.
I = <«
[l -3 g
m
FIND 13313510
saupr *q upielys
£y
‘eyory
‘23110u w01}
-eiedaxd 943 majalx o3 Aytunizodde ue sn Bupatd 103 nok yueyp
TOmET SEYl I SIUITTOD ou sey pue a3afjou
uojjeaedoxd 513 109(yns Y1 PanITAIL seY ‘USISTAlQ S21Nn0soy
13384 *Aaning respdopoan 'S’ 941 3O 231330 I9FLIS|Q Tyemry ayy :
Trency *ayeg :
uerd £3§119e4 oleuenjey 20110y uoticacdarg i
(s13) vemajesg Jacda) lejuanuoxgang  :320(qng '
|
iy I 1e
.w: ] D I Itag
£ = £1896 1itney ‘ninjouoy
ey = 123135 Jury wanos gsg
= - ngagouo)] jo Luno) pur £33y
WW o~ SYIoK I1[qnd Jo juaoraedag
\ %u.. 1a3ujduz Jayyy pue aoj3aryg
N = u\_@b Wiy *r [eByYaH Iy
A, W ZEET ‘62 daqmaoag
14
05896 IYcacy ‘nynjouo)
MTANTGYf 99105 xog "g°g
UOTSTAIQ Sadinosay Jajc
=7 T5IA1Q | N
ﬂ‘Q\Q ATAHNS TYIIDO03D
elLn

Jore3uy Y3 jo Juaurjreds( sejelg paytun

.\mnhq ey

e e b P et

O



e e e e Lt T e o o e e v ety rekn g S

i

APPENDIX B

ENVIRONMENTAL IMPACT STATEMENT
COMMENTS AND RESPONSES

Copies of the draft EIS were distributed to the following
agencies and organizations during the EIS public review period
from June 8, 1983 to July 8, 1983. A total of 28 letters were
received with comments on the EIS.

A double asterisk (**) indicates those which submitted written
comments requiring substantive responses, The comment and
response letters are reproduced in this appendix.

A single asterisk (*) indicates those which submitted written
comments not requiring substantive responses. The comment
letters are provided in this appendix.

No asterisk indicates the agencies and organizations which did
not submit written comments.

A. CITY AND COUNTY OF HONOLULU AGENCIES

1. Building Department
*2, Fire Department
*3. Department of General Planning
*4, Department of Housing and Community Development

**5, Department of Land Utilization
*6., Department of Parks and Recreation
**7, Police Department

*8, Department of Transportation Services
*g, Board of Water Supply

B. STATE AGENCIES

*]. Department of Accounting and General Services

**2, Department of Agriculture

*3. Department of Defense, Office of Adjutant General

**4. Department of Hawaiian Home Lands

*5, Department of Health

*G, Department of Health, Office of Environmental Quality

Control
**7. Department of Land and Natural Resources
8. Department of Land and Natural Resources, Historic
Preservation Office
*g, Department of Planning and Economic Development

*10. Department of Planning and Economic Development,
Energy Division .
1l. Department of Social Services and Housing




COMMENTS TO DRAFT EIS
WHICH REQUIRE RESPONSE

[P R U



- *aul ‘S3IV|D0SSY § 0J0MeNQ UOSLIA
e Add 232

LS:NHH

U0[3RZILIIN pupy JO JA03dad)q
' AONIAN *H 1IVHIIH SoF

K A mqu@uugmwmmg.

‘sanok ALnay Adap

*6YES-L2§ I¥ JJu3s dno
Jo pxey aualo] jaejuod oswald ‘suojisand Auw aawy pLroys nok J|

.ucuﬂ:ﬂu“ Yy u} uoua_ocwcwunw”mwuw
A 3w} 211490 ul3sIxa ayy uo
nu““muuuﬂwu”awuh_v“w s53ovde} fepjuajod Iy} Jo uojSSNIS|p ¥
*d0 oxodnejooy 2y3 u} Lepjuapysad se pagrubpsop seade uy spuvy
Juedwa jo Juamdoloadp 3pmdad [[jA maysks vu:oumn— 941 - t3uonmD]

s32edu] Kavpuoses g's ‘g obed 133Usdejoy ¢

. 2 ey
uouuuu—nmc—uu<.—-an-ou.u=_>_u:.Lz
.m,

B M ek f e a et e Caa L o oo mem b [

*af{34N3D} - savak 1) buppungy pasodoayg - pavimiajapun ay)s,
S} vojjeubjsop dey $3131119%4 I)1qnyg Buppuodsaslos ayl ‘4g
Y3 Aq £L3s(ioey 2tlgng sv pajyeubjsap s) 2115 ayl :juammEo)

(da) uefq Jududojarag ojodnejooy ¢y *z¢ 3bed :95usa9jay *2

“S12} 13510 plezey poapy "
Bupjelas “29-08 °GN AqurULpip 40 SUOLSLADad ay) oy 323fqns sy
139f0ad pasodoad Y3 343 uopjuam pnoys U0}323% s{yl :Jusmmo)

Euipools 1w 1°¢ ‘sz abeg :3ousdajay -

$ddyj0
03 s3udwwoa-5ulmol|o} ayy aAey pue g3 u>oaau:uvmxu_>ahu>u:u=

-y A3y dey xep
S3)3L1F20 dajvmaisen oleuenjep
am—mv ﬂculuuuum uu-nln —uu:ul:n.——::u 3jeag

:janzpoy *ay avag

EL836 [IRARH *ninhlouoy

LOE ®WOOY “383J435 v||nnvyajey 055

tieney o aje3g

LoJ43uoy aumhuzc (RIvamuodLALT Jo 33} 3390

40332440 SVEIIY ‘junz)oy X ujalay 4y
SUYItRUY B dadhnid Rl

£l "
UENEREL

Lnf

. C eest ‘e &
(H1)0652-£9/901 o6t °8 Aune

T2l 2lani g
LLL.-Tge Y} TT]

LT ivm
AQWIEM W ATV NI NOTURONY "N HIITID

Rrr-ire tiamy 988 HYAYM ‘NIN1ONON
LATWLE ONIN HANOS D89

MNMINTIONOH 4O ALNNOD ANY ALID
HOILYZITLN GNYT 40 ANINLEY a0




"PUI ‘S030T20385Y 3 0IOWNNO UosTIh

[D13U0] AIFTUND [VIUDMUOITAUZ JO NDFXISO 100

x3puthuy umﬂzc pud I0300a1qg
\h:___u DA

23 E ; J\Vn@.ﬂ\h\‘uﬁ\

oo -

"SId PASTARL DYI Uf PUPNIVUE DY [[A BIMGLLICD anok

“IEIQ £q spwm aq T{IA

Juawdoroadp G3Y3 237A238 03 sjuomosoxduy Azvssasow our  * (ayuq)
fpue] aUOl URYTeAT| Jo judwuarwdag I3uIS ay3 £q pasodoad B0JUUPFIIL
ATU 839pOWIOIDT OITR TTITA GDFITITOVS Io3jemajsen pasoduad oYy,

“po3203IR ATjuvoyyyubys nq 3jou pinoys

W32TA10% puw Uol3fiyov) oriqnd Bujisixa fscoaw TRTHUDRTSDY dIDY)
UTUITA B30T 3uedzs A7 L1oa 23w eaoyy bUTS  “gwdaw podoraaop
Eufiagxa o3 sosn puer Teyauspyeal sl eyl uvid juondoyonsog oyg

tesuod3ay

£B6T ‘92 A =g~ AQUI3ON 11 TTAVHOIMN *MH

e e T SEOTATEEITAN A SN LR S SRR ey B S e T e b th 8 ATt i e e n aperemrn

*POpNIouT 2q pInoys #OdjAlIs
puv SOTITTTORY I11qnd Bup3syxo ayy uo spuuy TeJIUapTsaI Juvava
30 juuudoTanep aswvrouy Jo sjovdwy Twysuszod oyy jo UOYIBNIBTP ¥

1Svo)

“R3I¢ OTRURWTEM OUI UY DJIULAPWOS POIVIGY aq [[IA v3IFE esodsyp
83394 PFIOS 2yl eyl gojuoypuy 3Isnf dow ayy ‘o378 Juv{d Juswyeaiy
2buaag olwuwayen oyl 3 pojuaol aq A[farsssucu jou TiTa dey
SOTITITORL 2TIqng 943 uo paseubisop 03ye (eoodsyp ajsem pIioY ayg

1esuodsay
‘w{DINaNg < sawsk z) Suipuny pusodoad - pouTCLIa D pun

93715, B} uoyjeubjacp dvy SOT3TITord oFrqnd Buypuodsazios oyg
‘uera Judmdofwaea oyl Aq A3Tigowd ojrqng aw pa3wubisop g1 d3fs eyl

1JUAUTIOY

*P3]0U 8% POSTADX Bq [1TA ULTIO0E STYL
toguodsog

*g30723870 pIvZeH

PooTd 03 Bugaeiax ‘z9-pg eouwuypag jo SucIstaoad oy o3 oefqne e
39afoad pasodoxd sy Iyl uojjusw prnoys (butpootd) (°§°1°f uoyIoes

13Uounmoy

*(IH1) 065T-£8/901) €86T ‘g Arnp pajep
183397 anodk &q gI4 I03fqne ayy 03 sIuscmos Inok 107 nok yuwyy

LUITLIVLS LOWIHT "IYINIHIOITANT
S4ILITIOVA YIIVNALSVA OINUVHING  31040Uns

USANIONZ JFIHD AHY HOLOHUIA ‘HOHD £ 13VIIDIN fHO"d
HOIINZITILA ONVI JO IN3lluvdaaq

HOLDAUIA ‘ROUTAIN "M TAVHIIN “HH 0L

HNAINYOHIH

€861 ’9z Arng
LIE-C0 daH




B MU B B TS Sk o s R ety - 3 R S b e s R Re i

TOUT ‘SOIWIOOSSY 3 0J0WENQ UOSTIM
ayntouocl yo A3uno) pue A3YD ‘uUOTIRZTITIN PUTT Jo uswjaedag
1013107 A3TTeNnd TRIUSTWUOITAUT JO 237330 109

asautbug yojy) pue 10308ayg

Kty *r ._mﬁa R
~OH %J
!l

"SI3 PISTASX D3I Uy PIpPNTOUT 29 [TTA SIUdUmOD Inoj

*poxrnbax se sjoedmy 9soyl @jebiiju o3

pojuoworduy aq Titm ‘0TFea3 Jo°ITp 03 usube1y buyuoTIvIS ER yYons
‘saansvaw ajeyadorddy -S13 syl uy PPT3TIUOPY 3Jouduy 9jqepjoARun uw
. £} UOTIONIIEUCD HUTIND voridnisyp ST3FIVAL  °Spuw SWoR uvTTOARH
' 3o juaazxzedog 9393S oYy o3 buypacose syIUOwW ET Inoqe 2aynbax oy
pajoadxs Afuo sy Iames aojdesdaajur andeyey ayy jo UOTIONIIBUOD

‘€861 _‘£Z sunp pajep
223391 anok &q s13 I02(qns oy3 o3 sSjucwwoo anok 10} nok xuvyr

LNIWILYLS LOWIWI TYINIFHNOHIANI
SALLITIOV HALVMILSYM OTVHVHINM :l33rdns

YIINIDHIT JAIHD NV HOLOIFWIA

HOHD °r TAVHOINW TROYd

. INTHIYYAIA 301704
01104 J0 J3THD ’‘€AID *D SVIONOA *HH 0L
HIOHVEORIH

© EBGT ‘zz Anp

B6T-E8 ddM

widlaie timase
¥aivw » ANNTH

LLE G DI IR Lo TTETT T
Q sy "WAND F TEYHIIN

CLEM HivaYH "NWIONCH
13FWLE OHINM HINDT 059

NINTONOH JO0 ALNAOD ANV ALID
SHHOM 217804 40 ININLBYIID

HOSUPONTY "B NIBUE

£1896 §lenel *npnjoucy
008 M1ng ‘303435 bupy yinos 51l
*JU] *saIE}I0SSY pue ojoaryg LOSLIN

EL096 fieney *ninjoucy

400t WLl *¥0a0yS Gupy yInos 050

ninjouol) jo A3uno) pue A35)
SYIOH 219nd JO JuxnLeda) 222

31104 J0 jajyd

S

*SYUOd XS ISP YT JIAD TIIT UQPIINIGSUOI

pasodoad ayy upyyiM sjuappade 2js404y Joujw WAL pur Jofea oapp a3vdppu}
SPJ023% JAnQ  *A33)RS pUR MOLJ D[}3RaY 0} ped 2q uojIuRIE alqeLapysued
15366ns am *323foad otyjud 2y Iye|dmd o) paagnbod ou|3 UopIONAISUOI SARIA
2/1-Z 9y pue Jasss a03dadaajuy nndexey gy Jo Uo323s ® Jo ualivoal An
03 anp ‘JaAsmol  *323fo4d SIf3||poR] Ja3THIYSEN o|ruectjen pasodotd oy o3
SU0I23fqe Aur *s@iy sy 3w TSAmy jou saop Jusmqdedag 92} 104 ninLouoy ayf

123004d SITLTTIIVS WILVAILSVN OTVINWIVA 03504084 ¢ 193ranS

1M3HIYVA30 321004 NINTOU0H
331704 40 431HD *AI9 *9 SYwNnoa SHOY

NINTOIOH 30 ALNNOD OHY ALLD
ROLLVZITLIN ONYT 40 LNIHLWVd30
HOLIIYIO *AGYTIZH *H 1IN 0L

£851 *g2 sunp
$3-10
suyintsy ¢ Uresd S ihias
BB LT
U 03
cRVEREL




o bl bt o e T e b ek a4 e e ek A e ¢t e e p et A e e

*sjuaueA0sdop B34S BY} JINUISUOI pUR SJUILNIOP

17023000 pue sueid asedasd *ubysap ‘veld o3 ajqe(peae amodag

Spuny pue palanJIsu0d Sp Jamag 403dalrzau] nndexeq Y SP UCOS SEP
padolasap aq ued sasde ¢2 Gujujewda ayy “Juandojarap pasodoud ayy
40} spue| ajqesn apjaoad pue 350d Judwdo|aAap Ay aInpas 'suopjeaa|a
pa.apsap 03 spue| ayy apeab *spunoa 6ujIS|Xa SY) aAowRL [{jM *IHHG
43 01 sanuaaas |eaduab Guypyaoad sapysaq *suopiesado Lasenb ayg
*2661 PUR §B6Y LITUN UOJIORIYX3 |RJ0D 40y *-p3] ‘Auedwo) w0y pue
31240u0) 314)eg 0] pasea| A|IUILIND S} 52400 Q|| Y JO S3UIR g

*sueld Jajsey pue juawda[aAd] oleuewjep S3} JIpun Spue|
olevautey jo saude gl L\a1ewpxosdde dojasap o3 sasodoud THHO Ay|

“Spuei @sayy Jo 9sn MO|le 0)

{33y 31 ns paduvApY SAc ({M uojIeda80 Attenb 543 1oyl pIIEd|OfIue
51 3} TJ3A0A0y 'Unj)oei)xd (RA0D JGJ 390y pu® 23349103 I4j1Ivd O
pasea} X|juatiny 51 vojirod y -jusidoaadp aiejpoum) Joj @lqe|)eAe
24P PAJP S{y} Jo 53Jae pZ A{ajempxoaddy 7| 2unbi4 up umoys

se ‘speaysomoy g Buris)xa ayy jo A3Lupaa ayy uy paredog sy
pue saide §7 A|ajeuyxoadde 5| ease Juamdo|aadp ay)] -123y asenbs
000'L Jo 2215 10( wnwptym 3Y3 YILN s10] pI¢ dogaaap oy sasodoud
THHE *aajieuadl e papuawmsoddd ayy Japun, fydeabeded Ise| ‘¢ abed

*StaumMouQy Iy}

0] S3JJAJAS L1110 pue 553020 JO uo)idnasyp enupuly
10| buyysyxa 03 ss300% Auedaodwd)

supjjetnbas Ayajes |euojijppe jo Iducuuouo) °
§1043000 Dppjea} Juabulays |

-
o M) =

:Buymol oy ayy asynbaa pue
sanoy buyyJom pajyai| 03 palaafqns aq PNROM puv SEaue pue Speot
pasotda) BujIsixa uy ‘daap pajansIsuOd 3Ig PNOM JIMIS Junay ay)

ey Gufaapysuod 123f0ud 2y} jo uop1dNJISUDd aY) o) voptlim 0 2¢
patew} 153 pey J3j14a YInm THH0 Ayl *K|3Ap3oadsas ‘ppgtoogs

PUT 000°Q03$ 3q 0} 2 UO[IDDS PUR | UOLIIAS J0J 750D BYY SIewsd
Jamys 103dadsajul nndeyey ayy Jo) sueid pue subysap pajpeyap
Guysedasd sp oym *-duj *sajeydossy pue ebeunyng ‘ue}|nsuol ang

0007SIE Z uojjoasg
000" (5¢5 L voiidag

Mm::on 2861 Janag a03dassaju] nndeyey
1507

SA[3IL|)ORF J21eMaSHY
oLeuwmpeN pasodosd Ayl Joj s3S03 UOJIaRIISUCY *E-Z 3Ry f9| abeg

NOIL2V AJH3IDY

TIVHVH “NHYD “0X04NVI00A *OTVNYHIVA
SITL1T10VS HIIVAIISYM OTVHVHIVM

(S13) ININZLVLS LOVJND TYLNIWNOWIANI

U

Sjuamaels

153URWNG)

HuaeINs

Bl e bl me et ;e a o e

U] “sajerlossy pue ojomeyp uosqyy

AnLouoy Jo Ljuno) pue A34) *syiopn JHgnd Jo *3dag
ninioucy jo Ajuno) pue A3)) ‘ucpIezi|In puey jo *3dag :a3

saJnso|au)
_._.:__m".&&xu
ueruie
uayaped ¥ euejbinag
‘stnok Klasaou)g
*1%3foud

353fqns ayj 4o §13 ayy uo JuIewod o3 A3yunyiedde 3y3 a0y nok yueyp

‘OLRuRMILeY UYL Spue| Jjayy §o juamdolanap

YitA paadosd o} HHQ 3y Joj Kaessadau s) 13m3§ Joydaduaqul nndeyey ayy jo
UDIINIIsUaY Ay  CsjudmdAcadu) pasodosd a4y syreddns A Lny Teg sy

*53934s payierie 43 uo sjuauwod Guysol (o) AyYY Jajj0 pue *myeg *Oeuewjen
Ul S213111984 Jdjemaisey olsummjey ay) Joj (S[3) Juausyers 1Iedo] ejusw
-UDA}AUT By pamapaaL sey (THHQ) SPUeT auoy ueyjeMey jo JuamJedag sy .

SHLYDGYY ¥ divmiad B3GR

Uzar2aal

PREP PVOYE TR
Ht o8 0 4
3His vitvea

W IGIO0N TR 00N
108 04
FRIN vowm
LR I ]

N0 mvm

SN LINONS

oM

(s13)

et a1nn

uep9y A30aby
O ‘nyeg *oyodnejooy *ofvueuyey
$213} (04 JO10MI)SeN o) cuen)ey
WsmAIeIS Jaedwy JeIvamiosiaul  :133rgns

Tilaused sy 4eag

€196  yjesey *niniouoy

10 waoy *3a0435 e|tMneyaey Q56
Loaju0] A3t(end (RIuaauoajaul 3o 21410
40333440 *|touaegd vy lanboep sy

LI L
€g6l *g Anp b
IMIPO Vv in
WM YT AWIIONM
uh e 0 d

SONYT INOH NYHVMYH J0 LNZWiHYJ3a
HYMYH dJO 3Livis

CTHM rrend 'IMNAYS
e e 09
N0 YT e

SINIIT 12M0NS

Svmend g v sy
WI0INY ¥ PwWOr)

PP, - e

e - BT B ARl DN TS B e 4 ST et ] Sl b P Rl

|



REINSARE gHink e NOLbusy

*OuUl ‘S93eTO0SEY 3 OJ0WENO UOSTTM *
niniouoy 3o Ajuno) pue A7) ‘UOTICZFITIN Puvwl 3o Jusuiaedog
ToI3u0d LTINS TRIUDWUOITAUZ JO 90]IJO 19D

asautbuy yojyy pue aojoeard
HNHD "0 TT3VHOIH W)

f‘-“ ey -_l...o -o\}“-sc..\lv
/i .

‘eucyound eyore oY oH
*§I13 PIBTADI Y3 UT PIpPNTOUT ©g ITTM BIUSITOD ANOXK

*walsis (HSITV)

TTear{] Jo 93e35 9y3 o3 esuvizodwr jo spum] TRANITNOTI6Y ay3 o3
Suypioooe patjysserd jou ST JUETd IuSwILaxl obvmas oreuruyed Iyl
ITY3 AOYS O3 PIIDDII0D B9 TTIA S5IF oYy ‘193397 anok uT pajou sy

. “£861 _“LZ sunp pajep
a83397 anok &q 513 Jo°fqns 9yl 03 sjuEmNOD INOA X0F nok Juwyl

JUTWe3els JORdUI [wIUSWUOITAUR
SITITITOR IA9jeMalseyM ofetemyed :3o3fqns

TRMNS *JH awag

22896 TTemeH ‘ninyoucy
651ZZ x0g "0 "4

TIOARH JO 9je3ls

9an3InoTaby yo jusmyaedeq
uermIyeYd ‘emMns *y IR STqUIOUOH

€861 *zz Linp

S6T-tE daM

SHITInIN hakgbw
vav® w Idwnem

Qg WAND P AZVHIIE

CINSS HIYAYH "NINIOHOH
4334 1S DHIN HANOS C5%

MINTONOH d0O ALNNMNOD ANY ALID
SHUOM J1MENd 40 LNINLEYCIO

p—

sqirm
HOINTQuY "W HERID

wiImpeL gl quimymnbye moyey gueding,

UL *$MJO0SSY pUT vjo0eQ LOSLIN,
3T *syaon S)1an8 4o Jumndedag
PN 2

BIMMOLLGY JO puvog Tuveupuyy
s ¥ %

>

*JuXE0y 03 A3juntdoddo ay) Joj nok queyy

*{e86t “p2 Kuenagoy PAITP “SYd0K DHIgNg JO JuxTedIg tOIS OUn

=IMIGY Jo Juomaedog 03 10399| 998) oysds :a_._“g__:.a__ Jo wmsn uﬁ o“

O3UTIL00S] JO SPURY [edmyInOLaBy By 03 Buppaodde FOLSISSR[D J00 spue| uo

PUT 32113319 Uvqn 2INS DYY UpYIEA S| A119%) posododd iy et moys o3

m._vﬂuwbao 8q pLhays *,spur| |viny myjibe sojag uo pAIeNYys 51 N31s ds
Ko eul, Juy Bujims 1e 9brd wo souoyues Y 3N 00U Dsvolg

*SIDU0D 2N JO [1® $assauppr L ojenbape
PUT S13 323fqns oy3 pvajad STy u..:u—:u-.._s—uo uco“f_wa_.owcmoﬁuvc:

PyRD "olwumuiey -y L
$351§0] J33en0350N O] PUTC)ER
10} Juaeig IoMd] |NYURHONgAL]  $300[qng

RInjoucy Jo A3unoy pur Ay
POJIRZEL AN Pue Jo ucﬂn.ﬁ%

03024 A0SLIY ‘K L9TYIHY 4 101
HaIvaoR
UV 3 & LV BN Y
€515 iy €061 "£2 aunp
_ﬁ.ﬁ E TTR96 TIEmwy) *ninjouoty
37 ) &SIZZ ™ 0d
L= m_\ﬁ_M@.w y wang Ry og gIpl
DANLININYDY 40 INIMLNYIIT
HEMEH Jo NS

TN ALWMN DV 20 QY YOS "NYTHN IVHD MNONYIADD

YRS "X AT

BSCATSY W 202030

e —



‘pajou ge Pastavl og TITM SI3 ayr
n@n_._m.m—uﬂﬁ

SSpuUng Jo AJFTTqUIIVAR pue I03danxajur nndayey

243 JO uojjonajsuon ucdn padoTeauvp wy uwo woxow ¥2 buyuteras
OyL *1e303 sYY: jo sazow gy 03021 AT3USIaND Auwdunoy X200y pue
932IJUCY DFJTORd OTVURLTRY UT pPodoioaop aq (1A puey jo saIow
601 Arojwuixoadde jo I¥303 ¥  *postadx ag pinoys puv 3591103
30U 3% 513 oy3l uy Jusudogeacp apug 2an3ng jyo uoyjdyaosep a2yg

13uowioy

*SId pasyaax
33 Uy p¥3od1xod Arozeadoxdde 89 T1TA 63802 UOTIINIITUOD ayg

taslodasy

*2 co.wu: Al

10§ 000'009% puw T uoy3Idag I03 000’008g$ 9aw I3ZOD I033302 oy
“3231100uy saw 91 abud uo €-Z 91qeL Uy pajuwsazd z pue 1 suof3inag
‘Iamag zo0adoadanjur nnduye;] ay3 A0 350D UOYIONIITUDD ayy,

1JUBLEO)

"E€86T ‘s Arnr paaep
A9IIDY oA £q SI7 ORI 2Yy3 o3 s3uUsoD ANDA J0¥ NoA Nuwyg

3IUIUAIUIY 0edAT {93 UONUCATANS
SOTITTISV] 303wmeguy oTwuwayup  1300fqng

tuaNaped *sH awoqg

S0896 "TTeAavH ‘nynjoucy
6LBT xod *Q 4
Hpuwy duwloyy uwyremwvy
70 Juomzedog ojeys
uogaodxtuy)
uayaped *y eueibioen ayqexouoit

EBST '9Z AInp
91E-£8 ddu

*jue(d jusmneda) abemds ojeucwmieN 3Yy) 0} SIS Ucw
Gemas oy K3Auod L[3M YIJym *lamas 403dadnaaiu] nndeyey Iyl 3
nuwuuawamcou uuw uodn Juabujjuod s} g pue v 52115 JO JuamdolIAIp A}

*pajILIP UIIQ SEY pue PAARNbIL Jou s} g 3345 2oy NJed-jupe y

“yaed-|Ujm ¢ pue S10| Gl OJuL PIpIAPGRS aq 0]
S2400 G°C SAPNLIU| m.u“_w. “uucuucum 3svl *ydeabeied 33413 oy Ibed

i e

+$JUdawo)

TIuoEIINYS

- e

]



.

"our ‘s93eTO0SSY ¥ ojoweyo UOBTTM
BIRTouON jo Ajunod ¢ A37n
UOTIVZTIYIN PueT Jo jusuyredeg
1C13U0) S3yTend TRIUNNOITAUZ JO 25TJ30 too

Isaurbuz yatyd pue 0309a7q
w=mu ‘0 TavHDIH

.I:\M\NA@ U)..%\SQ

‘eueysund wyorw oy oy

“SI3 pasyaAdI oY3z uy PopnIduy aq 1tim sjusumos
INOX *83uUdmmod ok Possexppe Atejenbape aavy aa vyl adoy opm

“812 9y3 o3jur pajuvaodicout aq TTI¥A UOTISTADI STYL

r9sundsay

' *xoydaoaajur

nndexeH ayy jo noa#uuuuucoucomﬂunwmnﬂunoo mﬂmv:ucn@uumuo

juaudotansg ‘guandoyassp THHG pasodozd 3o uotidyaosep ayy woiy
Pa3BTeP oq PInoys g17 ey3 Jo gy ebed uo paqyrosap yaed-tuyw oyg

1JUIUL0)

€867 "9z x100 bt A HIANIAV °A YHVIDUOAD FTEVHONOH




——

.u=H.nuauvuommqucmoaoamxccau__
SYI0H 341904 Jo *1d3q "Kuno] § auﬁw_) a3

. *s|au3
221130 UOYIPAIDSALY I[IOISIH SIRLS
9 5224N053Y (RINI9Y pup pueq j0 pacog

uLRy) OND-R

e

*sanok A(nJay A1ap

TUUNGD PUR HILADS JOJ 3I}JL0

S31)S 150154y ano 0 papsemto) Sa1dod OM) pue uIIILJM 3Q pLnoys juodas |euys

¥ *sse|b djuzajoa pue (rodieyd jo Bupiep Liojedoqey bufpniouy *pasaaoaas

SULRWAS (RANY(ND B) jO SYSALEUR U0y IPEW 3 P{NOYS SUDLSHADAJ  *UQJIINIISUOD

Bupinp paJsaaodsip spup} |edpfojoaeyase £pn3s 03 A3junisoddo ue uaalb aq prnoys

a4 *s21311A47100 Guygqinysyp-puncab Jojjuoa 03 patpy aq prroys 3syGoqoacydde

ue ‘eale ayy up S2ILS Y JO FIUPiodul AY) JO 3SRRIAY  ‘spue(S] uej|emey

) U} punoj salls uejledeli Ju3joue Isom ayy buipnidvg ‘vade (eyseod 'puepmof

Yy Inoybnoayl punoy ag {Lim 3335 | RI}6OL0DRYIIR PIANG 'AIADMOY *Tase
Oeuewiey ayy wp (ewjuiw e 534S 1v3360|0dRYIar JO SUOLIRIIPUY BIRARG

$3LIS J1HO0LSIH

Feauy uol1earday 3e3s Aeg ojeuwuley Apdeinopiaad fsease Eujlogybjau
3y uo sydeduy asaape |eyjuatod ayy aq [LIM IRYs UG ‘81 By 1@
SUOYI|puod pajedgdfjue 1@ 4apun sdopo juesealdun |0a3uU0d 0} ALaxiqun Kubyy
S} 0 jouued uojiesado a0 A6O10UYIAY BYY J] Zsawpd ([° 3P {paujeiurew pue
‘paujedy *pajyers K|sadoad **6°3) payedado Afaadosd ag SOL}LLIIRY J3EMaISEM
pasodosd Byl ||4n fojvuRuLEN IV PASN 39 3} LLJA OS5 J} pue ‘3j)s O|ruewWieN
ay3 e In320 Aeu jey) SuOLI|puod pajedidjjue ||® Japun Siopo jueseajdun
1043u0d 03 15ixa A50(0UYIa) Ay} S3op *A|(ealjpoads - 1nJSSaIINS uAag Jou
aaey (i nyeuey pue ‘yoeag Apues ‘pue|s] pues ¢*b*3) sjue|d juaneaa) abemas
Gugisyxa vayn LQaenajised *52)1) )37} J93eM2]SeM O |RuUPIlRH pasodoad ap

10 pal{o43u0d 3G A||en3Ie [|IA SIOPO Jueseadun Jayjays s} ULAJU03 Jng

KOI1Y3833Y

“33}19q yons o3 3Jdoddns 3[33}| s42430 A{aleunyiojun
13 322fgns ayl Jo 3edp udsadd ayz *sasanosas 3jlenbe up 3sa4AUY
$,3I°35 Y yI|M JUAISEsU0d 5| 13afosd pasodoud Ayl Jeyy A3y [aq Bm EIRLH

*333333 0} aamod s,juedpidde ayy upyIs waas Jou

pLnos yjum (|5 *d) .suopynedasd sadosd, pue sadjyoead Gujeuey ,ayepadoadde,
0} 3Ju3tajad andea Joj Jdadta *syeyiqey sjjenbe ojuy Bujysea) Jo ujysea
$SIUDLLIAU JO UDEIRIAPISUDD InOYIiM pue ((§ “d) Juedjjiubsu} Sv passjus|p ade
»1500W03, |ednyinojibe se abpn|s jo pue Jajea uopjebjaay se sjuanpyye pajeasy
4o tesodsip a|qyssog *sydedwp  ALiesodway, jo vojIeanp pajedyojjue ajedtpus
03 91npayas OU S} 343yl “saunseaw yons AD|dwe o} K|1en3ov JuE] jEH03 INOYTIM
{9y °d) pauoyivaw dae (sjudwiod jaua dpjeabe yo vojimyuasypas snyy pue) uojsoda
1043U0d 0} Sadnsesy *paljjivap) sasjuebio Jajemysaa) ayy go sasn 2yand Jo
40U 31| SujJew JO UOLSSRISEP OU 3 G) SWAAS adayl pajjijuenb jou auv Asayy
“{A12a3333dsa4 *zp-{g puv gz "dd) upjjuse Bupssed aAgadad sasn |RUOEIPALIAN

€861 "Ll ALmp -2 UORITZ}L4IN PUR] 30 *3dag

i m e e e W Ve ek Sl R R TLNE e

UL [240Ys pue euney meadys ybnoyyty “sayyew Siy} ssaJppe L1lea|d jou saop 5)3
3 Jo Yeup Juasazd ayy *aasamoy *333foud pasodosd ayy jo Joaey uy A bupays
247 DM JNIJ0 PINOM S)YY FRYT JUIYXR Y] 01 “®aJe ojeuemjey Ay} vy *31qqnd ay)
0} Saxnosad Jpjeabe paje)sosse gy Jo aNLeA 2y} snyy pue *ssarem Jo L3fgenb
Y3 aroudm) pinom 33 pajedpajiue an *udmgeasy {edyoyuma y3eM S|oodssa
Buj3sgxa ade(das 03 papuazuy 54 393foud ayy asne3aq *uojyyppe uj

“40a4ayy sasn ajiqnd pue *swsjuebao ‘sieyqey
SUjJRW puR JITEMYSIIS UO JUARDIJUD JUILIINU SO s1deduy abups-6uo| |eyjuajod
Yans ssaappe pue $sjuaauodjaud ajjenbe uo uoyIRIUIW] PAS PIIRLIL-UD}SOND SR
sjaeda) paje|aa-uop3and3sued ' £ivi0dway, yans ssnas)p Afybnoaoyy *pasapjsuoa
SBAPIRUIALLR JY] JOJ AOM pUP $1)S |§RIap U} aqjadsIp SI3 ay) ey}
‘2861 '62 43guIdag jo 13333| Aq pa1sabbns am 'bu)joom uoljeauojuy 3y qnd ®

30 Juds)UROUUR pu 23304 uojjeteday SI3 s,juedpdde ay3 o3 asuodsar uf

S3J4N053Y J1LVnDY

"0s op 03} £3junjsoddo
813 aeydaadde pue sseadia 03 suladuod Jayyo U0LILpPpR Ul aaey ay

‘pasolavd sy buypurisaapun
124} jo Adod ¥ ‘waishs Byl 4o uepretado pue BIVRUIIULRW A0 IYR]
PLAOA 31 3843 £31D 3y YIIN Paydead sum Gujpueystapun ue EL6L Lhddy up

"1I94400u) 0s{e S| ‘stam

uoj3oafu) SulISixs ayy Jo ajucuajupew Joj 31qysuodsad $} Lieney jo ayes Ay

oYy *Lesodsyg pue juawqead) 2°1*1°g vop3das apun *g 36ed uo juasdyeys ayy

*S||am esods)p Juan|jye ayy Joy alq)suodsaa 9q 30U ||}M S2IIN0SBY |PANIRY

pue pue) jo juam.edag 335 ayy *papurdxa 54 Jueld Juswiesdy Gupisixa ayy 34

%43 In0 Jujod 03 ysim M *Jaaamoy “sasodand uojie5pLLl a0y Juang e pazeasy
40 asn bulpnduy Sjuasanotda) wAysAs Janas pasodoad oyl jJoddns ay

*S213111904 J33K1STM ORuew)ey pasodoad ayy oy {s13) wawayeys
300duy | PUANIOI ALY DY) MIAR 03 A3puniaodde 2y} 403 nok yuey)

U [JUIY
SUTCSN 8 QLG50 Resun £1896 _s1eMey *nyngouoy
€663 1107 “ainiaio g0 Aunay pue 353
@ 1 uolIeZLL|IN puey jo Juam.dedag
M_bgm_@m_@_ €861 *11 Linp
LIPS TANG QYY) Y B2V SOUES Ifvimyd “MINMONOH

W Ty 129 x08 'O ‘e
SIDHNOFAHY IVHNLYN ONVY ONY 4O AINTNLIHYLIO
NYMYH 30 ALviS

re——— g . LAy
hEYrY. ¥ rvoar
ek sy wetyv ¥ Ut M0 Wkl

e PPy

wOiEY W 0

ity TS A e TSR arE W s e m bR i o T Y AR p———
e d i 5 i e £ PEREUP S PSP SRS ISR N SR Y -



*3uswaedog anok yitm
Passnds1p A1shotanad upaq TIR @auy sw23y¥ Buyobaaoy oy

*£37D
943 &q paaonaasuod sq TTTA €mOTZ £31d jo :o..nu«_uunnnu.aavuunu;

=IS5000u ®8q Avw yoyym wolsks ayy 3o torsuedys 2a03Ing  *p

\ *£1030%33U02 3yl Aq auop YI0M oYY UT paAafoaur soY1d
~USFOYJApP IOUIW JO UOTIDBII0D 2yl Uo ybnolIyi moTToy O3 put zZrel
'IC Iaquaddg Aq yaom Hutdevospuey aya a3jorduwos o3 $3U3NY TUOD

Ifayy BUTITTIING zoF 21qysuodsor aq TIFA a3elg our -

“S3502 ated2: pue apurudlurcw ‘Gutiviado Tewyou TIC Icaq TTIM

pue walsks 243 03 IDBUUOD O3 poamorIe @9 TTIA K310 2yxr -z
*Spavpuuwls A3TTUND Ia%e:xn . [vaopag- 1o’
23935 399w 03 AIVSEVPOOU BUOTITLRR IO SUOFICSITITPow-Jofen Auw 202

i 91qrsucdsay aq pur 9T 997 SYJ ureIex ITTM 23038 2yt -y

:Bbutpuelszapun
burmortoj ay3 yItm woasks sberomos 3oolqns oyl 30 JdurUdIUTLY puv
uvotierodo 9y3 IoA0 Die3 AToIvTpamwmy o3 BUYTTIM ST A37) oYy,

a
wLbl 41 ..ﬁj\«\mv. 1a3rg

30quoy pue gAY wa3sis abeiamag orvucurey :3250Lqng

OIIM OVRNS
e mraeeam topry ‘ay aean
§0B96 TYemen ‘nintouny
129 xog
TIPMPH JO D3eag

1aZACAaY

£32aAN0ESY TeaINIEN pur pur JO pavog
. JaquaK puUR UCWITUYD
. OpPTH oruns I

taautbuz JoIyy puw I0323.x7a

mawz~= X nm«znm\\ Sefeer V-l g
- \\u]\éov-a“w
- ‘el ‘- ‘- - - .
> -...\\-\\: - + QI~ZL S L L m_m:_
. sanok Arnaz #ep :
. WMl 30 3pyre .
vaysks ayy Buryerode urba T
03 Tsutosiad ano BZFIOyIne 031 paau SA TTe uwuuuuuua “wzu Np— L L e LT TR .t mreaan
30 Juswdsropua fq yteacadde 1o Poue wen SRLIINE binede ey Tt

¥ WOuErNdw
A0M3 "D ‘W ANIBON

3da20e Jo 1e3jer anog
. aAlyigel sMiud doy wortave -

Tiveiuciguraor g4 :e i div el :
-OPTY owvung i

s CINEE LIVMTM AINIONOM ./l

41 50 ALNNOD ANV ALID

HOM DIBNY 40 ANINLHYL IO S
R Y
Foas

O U vy ity vy My L

& o s e 55

i i,
et s a e T A [ERREY



}
!

Ry

e L T

*EpueY [PAINIINOYI6E woiz

buyiinooo Ar3juasaad Buyyosesl 0 Jjounz AIRupplo ueysy 123udwEayap
5831 10 diout 5} joeduy SYYI IIYIaYA uyw3Iodse O3 IINITIFTD

ST 31 *3s0duo? JO juLn(FI3 pPajeaIy 28N IRyl Spuey TRAN}{nojabe
wolj sjeyyqey oy1jenbu ojuy buyyoeay 1o Buyysesm sjuarIInu Jo 3ouduy
ay3 auyurayap Atoienbape 03 wjwp JusTOFFInSUT By daayy ‘Arjussaad

uﬂﬂﬁONWUﬂ

*302338 03 aamod sjueoyrdde ayy upyiim

wWaas J0U pINOA YoTym  suojjnedsaad aadoxd, pue ‘aodrjoexd Butumaw}
«21e11doxdde, 03 oounizagox anbea 303 3dooxs “s3e3lyjqey oyivnbe
ojuy butyoeay 1o Buysem SIUDTIINU JO UOTIVIIPTSUOD INOYITM puw
JuedT3TUbYSUY S¢ passjusyp @av ,3sodwon, TRAN}IInotibe se ahpnysw
30 puw lajes uoFiIvbIIXY S SjuUANTIJo pajwall Jo Twsodsyp argyssod

1JUDURIOD

"pouymIalap uoaq 39A jou sey burseyd joafoad ayjy

aous s3deday pajelal UOTIONIAISUCD Jo uorIeanp sy3 ajediopjue

03 FINITIIFIP BT II “sIuduuoryaua ojjenbe uo joeduy ayj szpmyuyw
1114 suorlev(nbax asayl 03 aJUaISYPR 3IODTIIS  "UODTIINIIEUOD

butiup pamor107 3q TITA TOIIUCD JUSMTPAs pue ‘uoisoira ‘Euppwab
bujurzaod zacueuypio BuylIsSTxXa ‘SI13 9yl Jo 9y ohud uo pajwis sy

r@5ucdead
*sjoedwy  Aivaodmsy, 3o uopiwanp pajedyoyjue ajuvagpuy

03 9INpPayas ou sT dI3Yy *saansevsu yons Loydua o3 Aryenjow
JUSWITUMOD INOYITA PIUOTIUAWL DIV UCTEOI3 TOIJUOI O3 SaAnNsSwal

1JUATEO)

*BUOTITPUCO asoyy 3oedwy 03 pejoadxs jou sy 3o3foad pascdoad
B3 9DUTS pPIIOOPUOD JOU DIDM SITPNIS poaTFRILSp ‘elowraylang
*SUOYITPUOCD IEIY3 aqTIosap Jo L3p13uunb 03 ayqeliwAw Jjou ERM wieqg

uﬂwﬁommﬁm

*PITITIUIPT susyuvbio

123emYysa13y ayj jo sasn oyIgqnd JOo Iou IJJl Sufied JO UOFSSNIBYP
ou ag 03 BwWalSs IIAYL *payIrIuenb jJou saw asayy ‘uorjuawm Buyssed
BA10231 s0SN [RUCTIEDIVIX SUTTIIOYS puw wUNDJ wWealls ybnoyyty

13JUamio)

“L3ftend 1ajen uo jovduy ou 1o [RUTUTW

aaRy TTTm WOlISAZ Iomas pagodoxd ayiy 3uyy ‘SI3 oyl Jo g¢F abed

uo oYqey AIvnwns o4l AQ POITITPUT SW papniauod aq ATuo ued 3¥
‘axojosayl “uwa3lgshs Iomas pasodoad ayl Aq paaoadmy 2q Arjavssaoau

86t ‘s 3Isnbny -Z=- ouQ nENsSns aTqeIoUuUol!

3j0u Ava A3yrend zojem ‘paatoauy oq Avu (suoyielado 30o03s

~3AYT ‘*H*9) $203003 IBYLI0 ISNEOIE “uorInyiod aajum Jo (8)odanos
Ten3ow By3 AJTIUSpY 03 8387x9 wivp Buyrdues A3yyenb Jojum pajyurl
1IADMOl ‘OTRUFTLIRM UY SId3em Souwians buyjvujuezuod aq Lew
sToodssen 3JERY3I UILOUDD ST 09Iyl ‘SIF 9y3 3o pz abud uo pajyes sy

tasuodsat

*Iajjwn STY} SS2Ippe
30U S0P SIF ayl °veliv orvurwIeM Byj uy 277qnd ayj o3l sadinosax
orjenbe pajeyoosse oYy Jo ongea @y3 ‘snyy ‘pue siajzes jo L3yrenh

ayy aacaduj pinos 3T WYl ajudioyiue om ‘juswiwvaryl yedyoyuny
y3Tms s1codesad burlisIxs pawidox o3 popuajur sy 3vafoad ayy asnevoag

tJUmoD

*aT1am 9Y3 SUfRjUTEW pue S33e33do NINTOUOH
30 Ajunop puw A3¥D ay3 eyl BIVSITPUT O3 pPIIDEII0D oq TITA SIT YL

tosuocdsod

*§1d 93 UF pajze3s oe ‘STToM uopjoafuy Burlsixe .
3yl JO SouruduTTW J03 STqTsUcdsax jou BY FrEMEH JO-33035 YL

tJUIUNIOD

*gjuawmod anok
03 gasuodsaz juyod-Aq-juyod a1w BuyMorrod *ca6T ’11 ATnc poajup
393301 Inok Aq si3d 329(qns oayj o3 sjuduios xnok X073 nek yueyl

USRS JoEaW] {ejuouuoIiaug
8873111003 IajvaDlsey ojRuevaivy :322fqns

toup °*IH aeeg

50896 TIPAEH ‘RINTOUOH

129 %od ‘0 *d

FIUMeH 3O 93U3S

=0 T O godanosay TRIN3V| pue puvwt 3O pavog
godl 10Ny

urmIteys ‘ouQ nunsns aTqeIouny
UEREREL

9yE-£EQ ddi

YIRS LiAg
TAYM W BIINATR

£861 ‘S 3anBOY

SISEND JI4ND BEV BEL2DNIE
‘G B TROND TV ITHITY

NOUNIONY ‘M NAIUD

TIEN VMY H ‘NIATOKROH
ADAHLE CHIX HANOT 05%

OINTONOH d0 ALNNOD ANV ALID
SHHOM D1NGNd 40 1NIMAHYJIO

Q8
1C-aL309 , )

e P A ] - — - PP PRV NP SUPIEIIESI I W TP SR LT Y SRR RSl

| e i e



‘ouy ‘sa3evyo0ssy s ojouey0 uosSyy) -
nnjouoy yo Ajunon puw £310
‘UoTITZIITIN pue 3o juamiawdag
1033u0) L371RND TeIUauUOITAUg JO 207IJQ0 10D

aaouybug jayyy pue d6339a3q
NOHD *p T3vHOIR

feunysund eyoye 3y ay

"S1d PISTASI ay3l uy papniouf aq 1TTA 33uduton
In0X  "passaappe A{oivnbape U9 aAvYy sIudwuwos xnok Jeyy odoy ay

“3uedyyTubys aq o3 pajsedxa J0u sy ‘axojaaoyy ‘E013TATIOR asayy
3o 3ovduy teorbotoseyaae yvyuayoed YL ‘*dem-jo-zjybra prox pue
Juetd orruvntey burysyxa ay3 sw yons swozw podotaasp Apraare UTyYItA
pajonpuod aq Atpivwizd TrIa S9TIFTIOR] pasodoxd ayy 3o uoyIANIISULO)

€B6T ‘S 3Isnbny == OUQ DWNSNS DTqRIouoy

e et L T O et L

e e e e et bt e e s bk o ot .

‘is1Botoavysxe ue Butayy jo A3yssasou Y3

Qujuialep o3 popwab 1o PPIRAROXD uaaq jou aavy Arsnoradad YITYm
BEIIT UTYITA UaNEIXapun oaw FITITATIOR Burqinystp-punoib Aug
810309 PajInsucd aq ITTA 997330 uoyivazesoag STI0ISTH Ije3s By
*¥3I0 OrRuRmyey 243 3O vouvdyyjubye Te316otoseyaar ay3 szyuboosa ay

togucdsay

*931330 Uorjwalasoayg 27I038TH a3wv3s 3yl o3 puzzodax puw pazireue
89 pInoys spuyy Teatboroaryaxn S4L  *sor3yaATIOoR burqanystp
~puneab zojtuow o3 P3ITY aq prnoys Isfhotoavysiv ue ‘oteucntoy
Ut 29378 [wotrboyoeeyoaw PATang yo asuvyzodug gy} 3Jo asneaxag

LR

‘Pa30933e A1eszaape 2q Jou pinoys seaze butaoqubtau Y3 ‘arogyazayy
‘warqoxd v aq o3 pajoadxa JoU 8T uoTIVIBUIG 20po ‘Karrrowy

30 pury sIY3l HITA sduarasdxs 3sed uo baseqg *ssapoad But3ysoduos
oy3 Buyanp siopo uywjuon 03 PasoToud aq TryM L3t1T9%] 2IT3U2 a3y
‘Iansmoy ‘K3y1Toe; burysoduos pasodoxd U3 YITM u33adUGD Teoydhy v
87 BI0pPO 3O uorzviauab 2yL *gxopo Jueswatdun ajezauab 03} pajoadxe
30U o3T% axe jueyd 943} 303 pasodoad S3TITLTORS TRuoTITPPR ayg

‘paurejuTew
Pue pajwzado Ayaadoad usaq seyq juerd ayy aours Aaussaoau u2ag jou
9ARY ERInsvam asayy ‘IoA3moy ‘gaopo Jueseardun toajuos o3 S18Iia

ABotouraay 4L *juetd otwuvmrey oyy sw S3Inswsw foajuon iopo
o73toeds ou \aw exayy ‘Arjussoag ‘uor3erasdo ojuy Ind sup 37 @ours
sjuyetrduos aopo Luw P3AT3D9X j0u mswy Juerd oTvuvusey Buyystxa ayg

sosuodsey

£UaIY UoTIRazoRy ajezs Seg oteururey Lfraefnoryand
‘geaaw Buyrxoqybysu 943 uo sjowday esaaspe ToT3uajed ay3 ag
TITA Jeym uayy *a3y1s ayy 3w SUOTITPUCS pajediojue rre Japun siopo

*Ataat3aoedsaz *BUTTTITIpURY Jo uoyIVNUTINOD puw e{Ton uor3oaluyr mau
91w 9534y, *yesodsyp obpnyg PUR JUanT33e yjoq X037 swaysis Aqpueys
3q TIT» 0Iay3 ‘porsjunosun b1e swalqord SnOYIIS Aur JuaAD Y3

ur  cjuerd jusmivexy sbymag oreusmyey ay3 103 posodoxd Tesodatp
abpnys puw IUSNTIIS JO sugow 9108 aY3 jJou 31w A3yyyow; Buyysodwos
PuU? wa3jefs Uor3Iv6TIIY JuanT3ze ay3z awy3 ajou 03 Jueizzoduy sT 3y

€861 ‘S 33nény -f- OuUQ NIMENE I[qUicUDy

A L T AN e 4 Pl st .



*ouy ‘833wI00S8Y 3 ojowryp HOSTTM -
nIntoucHy jo Ajuno)y pue K30 ‘uoriezITYIIN pUET JoO auoulzedaqg
Toxjue) A3r{end fejusmuoIyaug JO 931330 20

Iosurfuz yotyo pue I103221TQ
ROHD °[ TAVHQIN 28

*SI3 PISTAST BY3 UT PIPNTOUY Oq [[TA SIUDWTOI INOXK

. *s1eaoxdde hummuwuma 3o 3IBYT
S13 Y3 Uy papnTout ST Aem-30-8346TI 9335 UTY3ITA UOTIONIISUOD
0] uorjelrodsuezl jo juswizedag ajeas Y YITM uUOTIRUTPIOO)

*{ZLI6'D diS) €861 ’g§z ounp pojep
293391 1nok £q 513 0alque ey3 03 Siuswgos anok 103 nok yueyy,

Juswayeys Jouvduy TEIUIIOIYTAUT
SOTITTTON 19jEmMaisey OTvuvmyey t3a9fqng
teuuoyysebiy *aq avaqg

€1896 TTeMUH ‘nynfoucy
I99x35 IMoqyoung 698

TTeARH jJo ajwvyg
uotyelaodsuea), 3o juawmyzedag
ao30311qg

eULOFYseETH YyoTyoAy eIqRaouoy

€861 ‘zz Lnp

OJ0URN0 UOSTTM~
arnrovoy yo Ajunoy pue L31o
‘exI04 OTIQNA JO *3deg o0
uorjwizodsuezl jo Jojoeayg
lnnOMW-quu TUOEY

TN Rmer ) ey
T i ’ .

i er I

‘gzanok Xiniy Kzoa

oX:NTY

‘UOTATATQ SAwaAuSTH o yITA POIRUTPI00D eq
T AvA-Jo-s3ybyx AvAybTy ano upyITA Yxoa fue vy Aouebe
Bupwodoad sy SFTADY 03 UNY} IOYID SJuommOd ou SARY Bpy

‘JuEmoop 303[que ey3
U0 JUSCRIOD DUR ADTADX OF £33tm3zoddo sy3 203 nok xueyr

¥reAvn ‘nyeo ‘oxodnuiooy ‘oywuvmpoM
SOIITITONZ Jejuanysey oTRuTHIR)y
Jueme3eag Jomdnr TujueTVOITAUI

1TTOUIRd "N Iweg

€T896 TFIwmwy ‘ninyouoy

T0E WO0Y ‘300433 RTTAREYOTeN ass
T0x3u0D L3pTRND TVIUIWUOITAYY JO WOT3 IO
103003Tg ‘rrouxey suprenbowp gy

96T-E8 daM

[LLIRELL RFU LT )
wiyw ‘W IwnYm

RSN S8 duw BR20N
O Ny ‘HAMD ¢ TRENDIN

U

Ll AL S B S, Claneii

€861 ‘ez wump
TLI6"D ax8
waivn SUMOSKY ¥ Slonaad - s
HOTMIONT "W NIBIp

ffel 2 W00
1 I3 N .F
PR ETVERE

MNMTINTONOH 40 ALNNOD ANY ALID
SHNHOM DIENd 40 LNIMLHVYJEO
. AU S 0 Y U T Sy N Ut N 000 T TV S S 2t W e WNPRCY

e WL ITAL LR AP EINN

L T T P LTI

R



erdoduy ey

X0) jeag

R|RQ fpuexaly

WL YUl

- ‘] 'SR PosSY pue DJoWENQ uospim
. Ada 0

Je10231Q Sunoy
J3[W *N uipnboe

Q\XQA “ Y sz

‘Ann snoy

*IURUNJ0p pasias Yt Jo uopesedand ay) vy PP swonsafsng .

o putj [iim nod adoy pue SHFC SIYE LC JUS WD o1 Ayiun1roddo s swepoxdde ay

0861 P W 'l 9ty 130day jrurd

MUBWANLY [esalsI( RITASTSE R, eay 'pivon oI $DMNOSIY ey 'aeg rpwoED

"1L61 55324 apepoy “T3go] yshid it 07 SAapoon *Juddny jose) *ouaig

‘6£6) 'Anr ‘4301033, Meradosddy 0] J3UID) [ewdllEN
‘SI3PRRY SWOH 0T 9PND V H1986] 150dW03 'spaueq uyor 'UT33aY vor gy ‘suepy

*A20[owya93 sa o1 Auq jo ao130ead BumosE ayy yim pajeasse

USMIPULIO U] JO 52205 JUA[PIXS JUB S22 Juimolpoz 3yl *siuspras ORUTIR M )

upanded £ j1uasmo sun o vosnfjod pue yireay PIIEDOSSE ) pure usiels [oodssao

wasaxd ay1 o) aanewnIE ageidasoe ve se Pz o) pue poojsispun Apprad 210w g Aew
Sunscdwioo jo sidaouco ap Aynwuied spyt Jo punosdyarg e po3e sy Juisopsuony

*SIUIPEIL HIIT PIIIMISUN UYL 0) SANEPURIR Igen v aq Aew adoang pue

SIS JX|10 Ul pIsN AS0Y) OF RIS SURISAS J93e 4 A21n pue sRq0t £ Jo asn a se

HINS WIUNE) A -U0 jo spoylaw AReWIAIL]Y *(9¢ 23nd) sungad qipay qed pue

Jopo ‘uoneujureiuod REempuinosd--sanie; Joodssay, Fuipn pup se parepuI AR p e

SIRNISR] 1dunean NB-UC Jo stoedun oyt « 513ed U 3LIIAPY dgepOARUN,, JO fSupeay
20 SPUN G130 2 109 1Y UL PISNAEP 3R LI NIIPR] WILIRID M UG,

*sjoodssad gy

pareposse Luowwod swagord pue wnned ssiem punosd pue yyeay powos pue(cg sdud)

orevewrey uf Jusudojaasp ey opBe o v awpd e spip M J3iem 35U

‘swai1d s ademas puonuaauod uey} £n50> 559 1w oyl SRAnTWaLE Eodsp Jisea Ijes

apiaoxd ued ‘A sadosd paferew j1 swayels soyem L2003 Yia pauguico sp o) Junisedwos Jo

A1 puaunlruew sajemarsem Jo swagshs JANRUIIIR 02 U E UG WINEIWPEUOD Sy
‘SIU3p 520 O[RURIIE A\ 1 01 B[R ) aFemas 43 o LIpINg D1woLcad 33 Bulsep puo)

StIey Wwaweaif g ug
“SINIR] Riemalsem gy Jo

sivedut J110u033-0005 23 Sulap 2133q ©F Patjuep 3q pRoys SUIpING ERUTUY SR
*eak 32d 6014 10 1500 rEnwre gy s Apayyg 5 000'4% Jo asuadxa dmjooy 23emas erpy

€251 ¢ Apr ~-Z- odao e NI

T S A A

I

o

f

i
~
—

= ﬁ....m...

T e R e et et e i b s, ] — ; d

HAROINI ALINNLBOAIO TVADSE NY

:mn._n&am:w_aﬂb.._n.:.ﬂc_ 153m0] 3y} Jupsid wed proyasnoy 1 03 o syaeduy
ANWold 11 1414 ey o5 dueo 1wy Munuosa S1UM (11w Swioout A ueak TTeaane ayy g0
voriiod Jeym  juopielieIsul upyshs oFemas M1 0] pjoyasnoy sad 1ordun 2puovosa uraw E 11
o |4 1Pym "SZ R J0] PHUSpE) aBeseae Bupapsuad *gpyemey 323.m1 )0 pastdwod
Arresouad sy voprepded ag3 sey pue 002'0Z§ 10 woou) ployasnory e ipaty MR 62461 )
MORY $2WaDUT IARY ORUBUAR & U| SPIOIshoy 243 Jo SY1moj-33.241 A peau Sunapruad
213435 2R 51500 Jupesado pye LoRR RIS 28emas jo s1aedwy djwouads-opos ayl

s19vdw] Swoned3-opog

Q18] 231103 spayy inoySnoag pases AIpJ 3 sam sy

1843 5| UORPUIWILIOIAL UG *swagord Jwes asay) preae o) PPRUI I NiIm S[19M uoR 33[u}

mau pasodosd oy up SUORIED] Jpow Jeym “Iamamoy ‘voliedpuy ou s1asyt *Bumed pue

SADRPIRP RNONLS [RA 0} pAINGLIE 5§ SIPM von33fu) Junseca vy Fumon sun e w

Joasnel WHI AL @ 613 A nogdnoxy sIwn [J3a3s P §] sy *(9 93ed) 12yd moyy

Y1 Jo (¢ s3ed) siwd Lypoe) Y1 Ul uMoUS Lou 5T 1AM} pues © Ing (¢ pue og ¢y so¥ed
adurexa op) g3 ayy noyBnoayl pavoiuaw sy 1)} PUES 0IN]39 MU Jo o5

SR A Uon3suywnenng

“UONIERP 15U0D oK I0] paJaJj0 e SjUauNLoD Aupmorp] Y ey RIRURIAUY ‘o) Boly|
A®Y pue x0) qroq fyaeaH 21Igny ‘epOQ Jepuexaty isagdidean pue ABopan fwsinag
AR Jo acURisFTR 3 Y1 pasedad uasq sey AINTL I [P URIOIALT Sy )

nRQ ‘e adnejooy ‘ofeuewre p
SUIPe J21eM3)5e 4 ofeurle 4
Rueg 1oedw) RILWUtI UG 1R

nuepRiy/IIS Jeag

€189 el ‘npjouay

10¢ Wooy 13915 emnexdR Y osg
enuwd fimd [r1vs wuaiug jo 21350
Joaag

SUYDCESY B 10Wad KISI
gl > L .

Wi

(ETVEREL

£1596 liemey ‘nppevoy

J0o1d Yz *13a.11¢ Bupy yinog pg9
NREuaY Jo Awuno) pue 11D
LOREZIINN pue jo wawisedag

0REEIY

€861 ‘2 Apg
1664018 {000) avoydaja)
e -—-.-: -___._.__Qsa
Proy sadwe]) o5z « 21K piojmesy
e} [Mvsenonany

BOURH J2 Hemel Jo A)1siaAruf)

T S T S T S B




“ofERuRmIRN UTYITA SIorvduy OTWOUCDVOTIOS @3IYJ DUTWADIVP ATo3vindav
pue 2z21texoudb o3 3INOTIIIP BT AT ‘syenpiaypur buowe Ar3ywoxb
Ja3371P $103003 9s5oYy) 950vdag  * (Spuv] owol uevjyesvy o jusulaedag
'+H+3a) pordnooo Ayzussaid buysnoy jo adky oyl pue ‘siusam

-Aed sbebjacu But3sixd ‘juswuxaach 2yl Aq pepyaoxd sjucuabuviie
Teyouruy3 apngouy sasuadxe yons pxozjv o3 LITLIqe S, [RNPTATPUT

ug 339J3e Yortysm S103IDEJ I3Yly ‘SUOTILIIPTEUCD DSWOOUY uo ATITOS
paseq siaumo Ajaadoiad fenpyatpuy uodn sosuadxs UOTIODULOD JTamMag
ay3 jo 3oedutr oyj Inoge SBUDTSNIIUOD meip 03 o3ejadoaddeut st I

*yjuon xad Ggg 94 pabaeyd

21e sbuyriamp Itun a1dI3InH “yjuouw xad gp- ¢ S8Y sburjromp xoafdap
pur Arjuej-oybuys o3 obamys syl *S3500 aoduwvuajuyen pue uojieisdo
203 fed dray o3 Atyjuouw pobaeyo 1w sisumo Ajzadoad ‘uoyajppw ul

*000'tS ©3 g00’zs Arojvu
-Tuoadde jo 380D uoyjeITEISUT SIY) 107 IYqIsuodsal aap SIUMO
Ky1odoad {enprAypul — DENOY ay) O3 QU] A9MI8 JO UOTJUf[RISBUL

_"000°1$ ©3 0055 ST
3500 buil(Tiyoeq pajeuylss ay)  *siaumo Azxedoad fenprAjpur

30 A3117qisuodsex oyy 57 SYYl - BlOOAdSse DUTTLTINONq JO 3600

. *3joo03 aawnbs 1ad 0z°04 possosse oaw

seaze [eioIowmyo) 307 ool oaenbs-gpo‘s ¥ 307 QOBES IO fswazxe
1e7IUapPTIEDX 103 003 aaenbs 1ad gy g4 ST SIVI JUSWSSISER
JuaiAnd 9yl "s3I500 Juswasoiduy Sy3 JO dleys B J0J pPISEISET
axe sisumo A3iedoxq - JusuSSessSe j07i38}(Q Juswasoxdul AITD

*000°L$ pue Q0f’gs uoamioq obuel o3 polewIlsd ST 3500 UOIY

-23UUOD J0MIS TRTIFUT ayl °SIDTIISTIP Juswoasoiaduty Iomas pajvubysap
upy3lta sasumo K3aadoxd Aq paxanouy aq TTTA 83502 Bbupmorto]

ay3l ’(05-By sa3bwd) 513 3yl Jo {v) 1°Z*T"G UOFIDIE UF PIIeIs SY

tasuocdsayg

*S3TITITOR} lajemajses ayy 3o sjowduy orwmoucod

-07308 ay3j SujJap I0339( 03 PAITITIRID aq PINOYs susping JRyOURUTF
asoyl aeak 1ad sawoouy jsemol ayy buysyadwod spioyasnoy sSy3 o3 aq
sjoeduy oywoucda oyl TITA Iy ¢esyidwoo Joeduy oTwouodd SIYI TITA
owoouy Arawak abeioaw ayl Jo uolizod IWYM LUOTINTIRISUT WIS
abemag ay3 103 proyasnoy aad Jordwuy DJUCUODD URAm ay3l oq TIFA IRYM

tJuowmoy

*g3Insax buyloq ayy uo Hufpudsdap ‘Guysed pajerojyiad
® YITA POUTT O9q uTD STTOM oYL “STIam uoljzsofur oyl o3 Aressaoou
buyses Jo jualx?d Iyl aujuiajop o3 peaynbax 9aw s3say butioq 1yog

€861 '¢ Isnbny -2~ IOTTTH *H uptenboup *sy

"

*A3y1IqE¥Iax
pue fourwaozaod I1om aouvyuo 03 pajoadxe Dae Sjusuascxdal asayl

yjog ‘*osodind ssucudjuyem 103 dund yseaxorq ® Yits paddynba aq
OS{e TTITA 119 Mau yoeg “ST{om oy3 wWol} poaocwdx ArTedyporiad xejem
ysemyoeq bupjwazl Jo suvaw v apiaoad o3 puv ‘tmjexls butarsoazx

ay3 butbbord jo arqudeo v jeyl SITHM Y OJUT paonporjul

spy1o8 papuadsns jo Ajyjuenb ayj sonpal o3 pIpudIUT ST XII{TI pues
juanyiye oyl cjuamdynba Joueusjuyew TTaM puv ISJTTI puUES JUaNT3I3o0
uR Ipalouy sTTeA suoyloafuy Mau ayl 103 sSUOTILDTIFpouw pasodoxg

juetd sy3 aoJ pasodord

£37170937 Mou w BT 3T SOUS papnIoOuUT JOU ST ISITTI Pues Iyl 3juejd
olwuTmIRM 9Y3 JO SPanIEay HurisIXe moys ATUO O3 papuajuy aaIve

{1~z atqey) 3xeyo moT3 pue {§ puw ¥ sdanby) suerd Laygyoey oyy

: mmnommﬂﬂ

*yibust eatjuo atoyiz anoybnoayi pases L[ing

2q STT9A4 ©Y3 ITYl ST UOTITpULDUOOII Bup “srTem buy3lsyxa ayy
Y3Fa pAduSfISdia sworqoxd proAv O3 Ipwu og YITA STTOM uotizoaluy
nou pasodoiad 9yl UF SUCTIEDTITPOW JRYM UOTICDTPUT OU ST IAMYL
*31eYd A013F ayy Jo suepd L37T7ToRs 9yl UO umoys Jou ST 3T INg

S14 ay3 3noybnoxyy patojjluUdWL ST ASILT3I PULS JUINTIIS MBU ® JO as))

tJUamuo)

*s3u2unz00 anok o3 sesuodsax
juyod-Ag-juyod axe Buymolrold *({09t0 :3¥) €a6T ‘8 ATnc pajep
I93391 anoX Kq sI3 309fqns 9y3 03 8SIudcwod inok 1oy nok yueyl

JUowWajw3s Jowddl [e31UsHuoIiAud
SOF3TTTOoR3 Iajemajsey ofeuwuyely :30a{qns

$IITTTH "SH Ieag

AN g ZZA96 TIUMUH ‘nintouoi

YD T a0 v peod sndued 05sz
LIE PIOIMRID

mMm*m.um:ﬂ pouRy I¢ Jresmey jo A3jsaaagun
233Ud) TRIUSBNUOITAUF

_ ) :
Uaaizsal soTTiH ‘i aTToRgonE oK

EB6T ‘¥ 3snbny
8LE-£8 ddM

RidTaH Aisgre
TAUN "M EINATA

CLEYS NIVYRYH "BANTIONOH
APIWLS DHIN HINDE DI

NINTONOH H0 ALNNOD GNV ALID

eivm
HOIWIANY ‘¥ HMIBZD

DJ S$HHOM DJ1NBNd 40 LHINAUYIIO

; [G-5LEe) '

R ST S WA S T SEY N (i SR Gt SR SNy NNE VO S Gty N Sl NN G [ G S St N W S U

S O T S U -CON- PRI SN Or IOy JMNLIEF VPRSP S RN PISEE SPF S S PASE LIPSO IS SR ikt easa il



———

L L NELT PNV T P S P oy S

*ouy ‘203°T005SY 2 ojoumeyg UOSTTH -
WIn{ouoy 3o Ajuno) pue A373)
. fUoT3IRZITIIN pueT Jo Juamiaedag
T033u0D A3J1ENd Twiuswuoiyaug jo 207330
azaurbuz joyy) puv ao3omarg
NHD *L "1aVHOIH

— 72y

‘vueyamnd wyoie oY W

too

"SI3 pPRaTARI DYyl U popnIauf aq TITH S3UsumnoD
InOx  “passaappe A{ojenbape usaq aavy SIuUIMKIOD XNOA umaummosuz

*smo3gke asa

aq pINOM SIaUM02WOY TWNPTATPUIL
8yl 103 pPeIaPIsUCD SIoM ‘swajsis aoy
burysodwos o Lap se yons

Y3 BUTTI®ISUT 103 arqysuodsax
‘NIvUPEIR) JO SVIXE paiamosun
s A21b yyym pouyquoo s3afyol
fewa}sis JuewyvaIy 93¥S-u0 ATIRUISYITY

“olvurmieMN I0J PelepTSUCD DI0M YOTyM B2ATIEUIIITY IMJ S5aQIIDSIP SIF
ay3 jo ( zeydey) -uwid pasodoad ayy 3w 9ATIAY O3} suoljeIapysuod
TvIo08 puw *IRUOTIN3TIBUT {TR3uaUUOITAUD ‘DTIOUODD f1eayuys93 uo
Pagseq pajenTeas puv padofosdp olam sOATIRUISI(Y ‘upibolg sjueln

Uor3IdNIIBUCY [wxspal Iyy Aq paysyTquIse scaocad Buyuuetd L3yy1om:
®y3 SuyaInp paujwIolap LIeA SOTITTTOR] Iejunagsem pasodoxd ayyg

sosuodeoyg

ZIvdusbeurm JojvMalsem JO SwoysAs
SATIVUIDITR 03 UBATE u2aq UCTIRIGPYRUOD BRY .mu:u@um@uQua:asumz

O3 881371703 obemas oYy jo uvping oywoucoa ayy HupIepysuos

EYTETT R

£86T ‘¢ 3ISnbny = Z9TTYH *0 upienbowp *sy

IS U TR O A G S W N S SN G N (R N VR SR e BN iy’ B Wy B 3 W By |

s s e S Tt e AT b b T b e e e T el A 2B T i i e DR L R it 2 e il O BT

R T e e Al s 0 PRI R T




v

SITSIERR § DAY gur wRL IR
L AL LUFREET PIVETEY

| -

*oul ‘923°100SSY T Oj0uLyQ UDSTTM
ninjouoy 3o Ajunod pue f31n
‘UoTIRZITTIN Puw Jo Juamizedag

Tox3u0D A3FTend Twausuuozyaug 3o BOTIIO oD
Ioautbug Joatyp pue I0309x71q

.-.5:0 ‘0 TIVHOIH

£

T, N ...uluu\.\v\d
& r.__ o </ N\\
‘vueyaund eyore oy ay

*SI3 943 UT PIPATOUT Bq TTYA SIUDLWOD Inox

*E3DTIISTQ
paeze)l poold o3 buyiviax ‘zo-pg soueutpio 431D Jo suoystaDad ay3
Yatm A1dwod T1rm SOTITITONY ao3jemassem pasodoxd ayy ‘axomIayyang

“Aivpuncq pootr3y aead-goy I UTYITA PRIEIOT SBY YOTYM ‘a3ys
JUeTd Judujearl obemag oyeuewyey 8Y3 3je spaezey pooly IZTMyUTE 03
‘*®°7) sIInsvom [OI3uco POOTF o3enbapw
*5I3 943 Uy patTITIUAPY vaw orRuUeWIRM UT 8va1R Duoid-poo) 4

“€86T ‘L Arnp pajwp
193391 Inok Aq 513 30afqns 8yl 03 SJUAWOD Inok 107 nok NueyrL
jusuajels Joeamy yw3aUswuoafaug
S9TITITORd Jojemo3seM ofwuvmyey

tyoalgng
shunayy *ay aeag

BG896 TIRARH ‘Iojjeys -33

Amzy 9y3 JoO Juamzedaq *s°n
g1aauthuz jyo sdiop

‘UDTSTATG uRR3Q DY3TORd

uoysyATa Buraeauybug

FOTYD 'Bundy) XNSTN *IK

EB6T ‘67 Aynp
61€-£8 daM

ROLIIRIN Bikgde
Avm M IJwATM

TI2%4 [IVAYH 'NIAI0HOH
LATHLE ONIN HLNOR Of9

NINTONOH d0 ALNNOD aNY ALID
SHUOM D1MANd JQ LHINLHVAIO

rme g e el s T ek ke R Tt

[ITTTY
HOIWNONY ‘N WIS

CopwNzAlq Bprasauriug ‘Jepgy
Smay Anopy

L |

‘413330035

*EpavIvy poofy o3 Iansoded Ionpax
@3 pur-‘slyxep poo[y SINUMII 10 PapETuE 6} PAIINIIFUCT puUE paawooy
"9 PINOYS 3a91s4s 19838 88 RONF SIFIFTFONF PUR EIFIFLIIN 271q0d (@

*swaforg duwineny pooya twuorIvy M3 Jo musmaanbaz gy xapup  cwopyemy
~FUTURpY 3ovrinsul [RaapIz ¥q1 £q paiwdaxd ‘nqnyoucy jo Lunoy pur L3

4} 1oz Apn)s 9IUBINFUI Poolg WG3 OF Sugpaodow smaav suoad-poory L3U13Y
21w BIUoMuipTR SRFITITING IIRADIEEA pesodaid 3yl jo suojlxng °*q

*paagnbaz 3ou 5§ Ipmrad fmay Jo jnsaitedag y 'w

$PAX9)30 21w 23umod FUINOTTO) OYL *EIFITIFIRA 131N TEY
OISUFREFN 207 STA 943 AAR1 03 L3fmnizoddo ey 107 nok quwyrp

H

£ oo
5 = Ay *1g 1wag
=X T
S €1§96 IH ‘nmycuoy
=i = X004 93T *339135 Fury yanog poy
&5 e *ilop OFTqng o Jusmirwdag
s _ 20339310 ‘Ung) TANITH t1q
~ —
o M 2
o)
mh»\w\
\svﬂ \“\N‘ b prang el
S\ AESPo boty

b M

Attt i r ety e ke e ¢ " g,

€861 ‘L Lnp
Eeleo €8  suzznioma .nM-uu.....M.”ﬂ.u.ﬂ-”..” “uuuo u::u.-.,.u.
AWHY JHL 40 AN3INLYYJIO -
B R O R VA T iy T Sy R e I o B I P S SR

R A S e L e el Ta L A e T e i od e e st £ T e, B, AR L e M o o T Y

[ TP S



odBjoURIZ uws ‘ygy
M13aGH
uvau

0ddM - S3aHH 00
S8JIAIaS TRIUAWUOZTAUL JO ODFJFO

1apeaq] joafoag Guyjoy
13weay *H WeITTIM

G ey
+Kya1aosulg

*jusuwod o3 A3junizoddo stya sjejosadde ay *(g 2anb13)
UOISIAIPQNE paaamas Bujjsixa ue o3 jusoefpe pajedel B} YOIYm peoy

2k, L i 2 = o T SR R S
- T et e e D 2T B mm it e T S e R L R A Tt 3 e A i B o e e A e i S e Ll s Dot T S e AL R Rl BTN B N k. 2t

L ¢op- By ) J

03Uy 2008 o i puv K¥1oug 2oy

-

obuyme1d sSe Yons svaae waiqoad aonyazas o3 uastb aq prnoys uoy3
=R13pIsuodsy  *suoljeajunduns 1etiajdeq puz JuajaInu pasealouy Aq
pPajoajzie oq Aem vaie yowveg efeuruteM/smoT1ad 8Yy3 sv TTIM S0 ayrs
spueriey Axepuosag *g-3°y SHOTTOH” a2yl ‘PIYEIGIYA pue weaals oyl
Jo X31tenb 1ajes speabop PINOR £3FI@INGII] WEaII5 OfeueIey 0IU}
HOT)IDAD YDIUYM ERaIL pazomosun Bujuiemaa ayy uy saaIng§e3 [00dsEE3D]

“SUQIIFPUOD MOTIWCDIYE
bupinp wesazg ayowour uo Jjouna uorjebiazy yans 3o sjoeduy
T°y3uajod ssnoslp prnoys sgiz IeUTy Oyl *{weails orRURDITEM
t9°1) swea13s (eyuuazad ojuy uyeap At3oaayp jou op yopyms spia13
Ur pasn aq 31 IRy} asjape am ‘aasamoy {edox> buy3ubiaxy 103
Juani3yie psjearz-Aaepuooos ‘pajeujIo(yd jo oSNl ay3l abranosua
24  °(y 2anby3 puv 11 abed) §13 Teuyj ou3l uy pafjtoads ag pinoys
8t19n volldafuy pasodoad ayy jo Uojaedey pue 1aqunu Jp3roads oyl

" {6y abed)
S22IN0EaX  OFJTIPIIM pue ysy3 ©3 s3oedwmy 3J09IIPUT pue DBITP Jo
uoysenogyp papuedxe uw Xq paoueyud ag pInom 513 Teuyy oyl cueyd
8213111003 poesodoad ay3 Aq pejoezye 8q 1118 Aay3 jeq3 ejedyoriue
jou op ey “(gge1  ‘t1r Azvnuep jo 183387 Ino aag) eaie jaafoad
843 uryaya Jussexd aq fum yoym sjuerd pouaywvaayy/parabuvpua
93epipued puw eprjqiejem paxebuewpuo ano3y ayj sabpaymouyae SIF oyl

*s100dss02 ajeatad pue
A3y1I003 29jemoysen OTRURUIEH &Yl YIfM pajuldosse swajqoad yygeay
or19qnd  YeIuaied BIREABTIV 03 diay TTIA pue svazw poaamasun
Kisnojaead o3 wojades Buypyacad &q A3 junmmoo Byl J1Jaulq TTIA
3oefoxd syr ‘*gpsT '9 eunp Pa3Ep uojEsTUWO] A3FTend TeIUDWUDAAUY
843 3O 193381 BY3J YITA BN 03 PIPIEAID] sEAR yorysa sariyyrraey
A8IRMBISEM  OTRURWIRM 843 Jo Jusmescadul pue uogsuedxa 103
(513) 3juemaje3ls joedmy Tejusmucajaug ayy PINGTADY SBY 3D7AIBS BYL

IUIUITIULD 1e3g

£1896 fYiesen ‘ninjouoH

SUVOCSSY 3 QIOMYI0 NOTRA 30074 Y3 ‘30135 Bugy Yanog gse
nyntovoy jo Ajunod pue X3
€36 4,00~ BB GE WG uot3eZyrIaN pued Jo Jusmyzedag
£9 wooy E
- ) : .. SLERE [ivawH "NIMONOH .
LI 19108 ¥l Q-9
! 1&. ONTATINGE YNYON Y1V 001
" -..am”:.u.-n-..m IDIAHAS A3ITAUM ANV IiS]d
£y 13k

= =3 JoLIM] Ayl jo Jwaweda() Sa1RI§ paluf)

W
1
h

Farve




"UOTEBTAIPQNE pPOIOADS
But3stzo ue o3 Juosuefpe pajwoor 81 UYOIYym 399135 obujuwerd se yans
seare wagqoad (oodsSsoo a07A199 03 uaath aq prnoys UOTIRIIPIBUOIOU

8 LHAWHOD

-ﬂﬂ:ﬂdn—u weaxls

243 ybnoryy gA0TJ ] B¢ PAINITP aq TITA IUaNIIIn pajwaxy Bugsn
§¥P1AT] wolj JJOURI DIUTH SUOTITPUOD MOTFURIIIS Buyanp pajorduy
Ataueoy3Tubts aq o3 pajoadxe jou ST weaxjg afovouy ‘Lrjeasuan
"Spuet [RANITNOTIbY woxy Hurrinooo A13jussead J3ounx Axvuipio

ucyy Tejuauralap SS9 A0 oIouw &1 joedmy STyl 3IYIaym ugezadoge

03 ITADIIITP SY 3T  *Wealy§ JTOPOUI Ue FIound uoyIRETIAY Jo oedm
243 outuiajap Arojenbape 03 EIVP JUSTOTIINGUT ST PxaYyY *A13ussaag
‘vaxe Huyuueid

Y3 Uy par3iTivapy weails [Rjudazed Afuo ay3 ‘weorls oTRUCHITRA

ojup A1322X7p uTRIp JjOU SPOP IR STYL “juerd Juswleda), obuvmas
ojuueayel aYy3 jo eYNEW PIIVIO] BY JUINTIID pPIJeail yirA uoy3ehraay
203 eaae [eyjuajod ayy ‘ueld pIysIajuy oleuvmyey ayy o3 buypaoooy

tASHOISAY

*SUOTITPUOD MOTJ-wealls BUTInp wealjs afoeour

Uo J3jOouni uoyIPEYIAT YINS Jo sIowduf (ejjuajod SSNOSYP pnoys

SI13 TPUTJ 2yl ° (weaIl5 ojeusmiey ‘-9°f) Swealls [eyuusiad ojuy
uyedp ATI0DITP HOTYm SPTITJ U Pasn b 30U pIOOYS Juan[Izo po3wail

1 LHZHHO0D

*231s jJuerd orvurufey ayy 3w 8913117093 pasodead ayy

Butmoys @aInbr3 @ opn{ouf TIFA SIZ PSTASI ayL *S11am Hurisyxa oyy
Jo A37uyotA 2y3j ur poIvnyis g TLIA STIToA M2U SYL “pPITTIWISUT aq
IT¥A 3943 STTOA JO Jdqunu JDEUXa DY JUFUIIIPP 03 ITNOTIITP ST T
‘p93onpuc> uaaq 30U aavy s3sey buydund praty esnwoey *paxynbax oq
TITA STTIam uoyldafuy maw vaayy 3svey v ‘{1 obed uo PISSNASIP SY

$ASHOdSad

*ly 210673 pue 11 obed) SIF {euyy oYy uy paryjosds aq pinoys
STT2m uotjoafuy pasodoad ay3 jo uogivdor puw gIaqunu OTIToads oyl

1 IHIH00
£861 ‘07 3Isnbny -z~ Zoweay ¥ WeTTTTM “IW
- Lo S Lo Lo [ (Y R SRR ‘-

-

*uoyYsSNOBIp ;

Y3 puudxa 03 Aavssooou jou S§ 3T 1293 9 ‘103381 anok puw !

(6¢ o6ed) atqey Axvemins aygy uo Po3edtpuy e ‘S90IN0SAT DITTPTIM
Puw Usty uo Joedur ou ao Tvuwuye davy o3 pojoadxo ale soyayrioeys

pasodoad oYy osnesag *Eay3TTIoRY posodoad ayy woxy sjzoedwy Juvd

~¥37ubTs BIYBTIUSTY 51 oy3 uy s3oedwy Tejjusiod JO UO(sSENIASTP oyl

*sgaie

IvITqey ayy 309330 J0u TUEA ‘snyy pue ‘querd syy jo ap7s nndeyey !
243 U0 pue B3FE URT4 JusWIVEIL Ibumdg oTuncwyey buyysixa ayy 3o
P3jeno] ag TTIA SOTATTTOw] aaivmpisea pasodoad ayy *O8INOIIDITHA
3y3 buotw euney oyjenbe snojaea pue voie spuetlam a3 uy spajq
-av3us pazabuepus 103 3wyvqey sapraosd oeaiss olRuCtyey ‘sUct3loas
93943 UF paqrId=op sy * (Spuviian) £ICT°f pue {eunvs pue vIoTd)
TIT°t UOY3ID8E UT PITITIUGP] 9Iv S3DINOSIT VJTTPIIM puw Ystd

$35HOd534

“$351N033X DITIPTFM PUT YI33 03 S53oeduf IJ8Ifpuf pue 30211p
3O uoysENIEYTp papuedxa ue Aq pooueyus aq pinum SIY TRUTY aqy

SLHAWHOD

18UdUOS anok
03 sasuodsax jujod-fq-juyod sae buymotroa rcasT ‘L Knp pajep
283381 anok Aq 513 3oefqns ay3 03 S3uswmIos AnoA I0F nok yueryy

JUDUSILIS J0°dU] [vjuamuOIFAUT
‘S37ITITONS I93WAdI0wy OTRuRUTEN  1390[qng

tJaueay *Iy aeag

05896 TFrEARH ‘ningoucy

L9105 %o@ 'O °d

20¥II3UL By} jo uamzaedag *seqg
82TAI5 BFTIPTIM PUP YSTJ
890TATag ﬁuucoEcouﬁbcw 30 NUquuo
UG aaprea] yoafoxg buyioy

_ BalLiany IauRIR “¥ WPETTIM *3H

Uzarzgsd

SUYLOUY T Llinad wy i

EB6T ‘0T 3snbny
6SE-E8 ddM

L IER L YTl L)
TA¥n "H 1 wnvm

SEIMIBND JTiu3 dwv 001 I Dee
(O TMAMD O TRY MM

[T
NOIMTOMY ‘W HE3ID

TIE96 NI VAYH ‘NINTONOH
AFIMLE ONIN HLNOS O£%

ATINTONOH A0 ALNNOD ANY ALID
Qy SHHOM 5178Nd JO LNINLUVLIO

19-3Lc29 :

L) Ol

G Al v e - ©

BRI SEPPL YR BN = - T N r JI ML DA P Y

L o ] MY LY PP P e Y SRSt SP R s



M
AR,

B Fabe L el ¥ B R 1AL st ae T IR S e e e SH— ey E .- Y P A L e T : Sarbid e o

Co- e - R R T TS e e e I e L P E R T A M sy

‘our ‘sajvyoussy pue 0JoWEN0 UOSTIH
ninjoucl 3o Ajuncy pue X31)
'UCTIVZETIIN PUR] Jo uswiawdag
Toxjuo) A37tend jvjusuuoiyauz 3o ad1330 00

I2aurbuz yeyyd puw zojoaayg
WOHD *r£ TAVHIIH .

T Iy

_ ‘rueysund eyore oy an

h “Sld PIBTADI 9Yy3 uj DEPNIOUT 8q T1TM s3usuuod
anox  ‘passoappe Lrajenbape usaq BARY B3USWWOD INOA Jeyl adoy oy

"IAMOE 03 BATIOVIIO 50D jou

) ] 81w axav tad suosyad gof uwyy ESOT BITITSUSP YITM seaxe ‘Louaby
) UOFIDGI0IL TRIVIWUORTAUZ *§ *n oyz Aq poystiqeasa sauytTopInb
. Uo pased *393135 obuywel Se seaie YIN3 IDTAIIE 03 9ATIDa}Ia
. 3802 j0u 87 37 ‘sedav Tean3norabe oyy uy £31su0p uorzwyndod

MOT BY3 JO @snUdag “O[VUGHIVN JO sEsiR PIIgMasuUn oYy uTyITA

82an1yey toodseas 3o jouduy o1qepjoavun Y3 saeSNISTP SI3 oYL

13d5H0d53d
€861 ‘01 3snbny -£- XoWRIY ‘Y WRITIIM “aH
SN S A S R R VY Gy B U IR S A R T B b TTY OO0

L A YT Pl e R i e T A U D e a3 S

B e e D e B e e T

L3

Tl L i P



. -

‘E)/1O0UROIITW 03 W3 emyc
013j& puw ‘A o3 nif

tenojroy sw *
1 PP12#2100 83q PINOYE p.g a[qel
U} sljon JajomEINg z.¢
I1q%] U} SAogs noyIEmiOjuUY
oq3 dywimoes 300 sIop '
1-08-I0 J30dey  +gg
s3ngs v~u=mﬁououv useg
s*q {0006¥Z9T wOTINMIN)
Wye11g OfRGEYmEEy IW
. Sciioljucw Lifyend asjey *1*9°1°¢ $I-¢z
FIRIRRTY RIIT v

, 191128203 Jugaogiog
43 BA¥Y pUY SEIITIFOEI I231I¥AIASEN OjRUNDIEM I4] 20)
(SIX) 3Ivemeqwig 35edm] {w3iuomUoOIFAUZ #Y) PIAITARI Iavy ap

TIIRIer awag

€1996 TFIPATR ‘n{njouop
10f Wooy 330335 F[TANEYITR gg¢

Ja14qd 13313831g Juyainy

Sarninial aiv ap

TESTIFLIVINL IBIVAIINNY Olwuwmrwvy oyl 10) a0 -dww—amunnuohmmnu-u-
aq 3 n
5§13 *q3 natasz 03 L3yun3yzoddo a4y wn Boyaj? 203 nok jueqy T e ins e 8

T ¥ang

*IW] *SIINIIONSY puE OIOMEND wOTy]p 1023003 A3yywnd [wavomuoagany Jo #373F0
Toey2op 2¥1qngd 3o Inawmyzvdag * 203I231Yq *1ie0Iwg suyranbowp sey
WOJI®EITIIN PuUFT Jo juemjasdag 129
-@Insopang
SuvDosty ¢ ) THHM
397 wognay

IR 0L
UEREREL: R

*pairandal ew g1y *q2 05898 Tivawg *niniouop

‘..‘.u,u
m@-

e i
N
2N

s

. Jouryu] 9y Jo Juswgreda(] sopng partup

R -




B D VL

*ouy *E93EJIOSSY 3 030WENO UGSTIM/
niniouoy Jo Ajuno) pue X31) ‘uoriezy(ran pueq jo jusuiredag
Tox3uo) A3yyend [wIiuvoeniolrfAul Jo 9I2F3J0 oD

Iepuybuly yeyyy pur I030917Q
NOHD " T IW 203

s TTNY?

-—y \ Wi
‘dueljound eyoT q o
*SI3 PIsTAGI SY3J UY DIPNTIUT S TITA SIUSUMLOD INDX

*S13 ayjy uy
pejworpur B8R ‘I-Q0R-IH 3r0day jou puw wiep OrYF Aaaans (eoiborosy

*S *n 87 wawp L37iwnb aojem wusals OTRUBWIRM OY) I0J EBOUDADFRI
30582100 By ‘I9338T anok UF pPIoU S PaIDITICO Bq T[TTA 514 oyl

*£861 fzz sunp pojep
asney anok Aq s13 I0ofqne oyy o3 sjuawwmon Inok 303 nok Yueylr

JUBHDIVIS FJORAUI [ejUsuuCIjAUz
B9TITIFORS IDIVADISTM OTRUCEIYM :308fqng

ta¥l “IH avaq

05896 TYemeH ‘nynyouocy

oty ¥ Qi 7Y 99105 Xog 0 °d
J0faajuy ay3j Jo Juaujavdag *g *n

m@.w 845300 Kanang teorborosn
ALY UOTSTATQ S2DIN0SdY JOJNM

. A Fotyd 810 BUTIov
Uani293Y re by

€861 ‘zZ Linp
¥6Z-£8 ddM

LITEL T ]
FATH 'H A3lwnTR

WIS NS JBIND Aoy waid)m LLLLL
G SR T YR YRS

SOIEIONY "W NERTIS

C1FE IIYRYH "NINTOHOH
ABTULS DNIN HLNOS 059

NOTINTONOH 40 ALNNOD ANY ALID
Qg SHHOM D1TBNd 40 LNIMLUVJIIO :

19-5L2€yY

R WY NN (R EY e TN W N W SO S0 N v SO v S Suv NS e [ S S S0 St

- s —— >

B e T PR L e LA L LS ST T PRPELPAEEPY Tt SIS ST & LRI E SO S AP SOMPPA I JLLSLER Syl e Sl e MO o FITE 2 S-SR ot B JROTE-li ¥ -y Sy ST SIS A A S P 8 AL

PP -

Thiwn



COMMENTS TO DRAFT EIS
WHICH DO NOT REQUIRE RESPONSE

AR D me e e T, g o e P e o8 ok it "0t

S N

o Stmaiodt T b3

T R W

Rl i Sy Lk e e

)

'
PR BNl

:
FReTEES B



*OuUI ‘*D0BEY ¥ OJOWENO UOSTIMA

Maq

g 9o

IWWWSWWNMMNMWHS

Jauuerg
OLSHYMW HATV

Py Wy

‘K1axz0uysg

$adAQHIAY

*SIUMMOD TWUOTITPPR

ou aavy sy
ang

‘pagsoappe L1ajenbape u23aq savy SUIPAUOD
*33730N uorIvavderg ay3l 3O MBTASI XNO UT nok o3

Paparatoy axam 392foxd pesodord eyl uo ajusmmos ang

USRS IOVAWI [VIUOWUOIFAUT
SOTITITORS 193UMO3BRM OTeuvmywy

‘ ITUMZ oy "IW Ivad

£1896 TYemMvH ’‘niniouoy
10t Wood ‘380138 BRITANEXITRH OGS

a__-._muamﬂ ¥ Gloied 1 A |
AT
(EYYERE

£86T ‘L AIng
TZ69-£8/949q

ATIIE40 CHERE VS JINP AL RIVE
BHONL P04 Hd1 TR

RIS BEINET IS STy
oW ‘A OUTTITHE

18 NITRYH "ATAIONOH
ATTVLS DNIN RINOS 01

NINTONOH H40 ALNNOD ANV

DHINNYId IYHINID 40 LNINLHYIIO

Cn e P i

S

FTeaeH jo @3u3s
T013u0D A3FIRnd TelvowuOITAUT JO SITIFO0

Z030217q buyjoy ‘ywnzyoN UTATEH *aW

whavem
WM IINTY "W HNIRUS

ALID

SO

L

L S e L ded oM e T S Ll o S e R 5 PR TR Ay e 1A AT R L n i ke M S b A et Tl

e "JU] *STIVLI0SSY PUR OFOUNYQ UoS| N
SAI0H 2} 1qng jo Juawrjaedag :22

J21y) a4y
VAVHOH “H NIATIN

S

ORI SIYY I® SJUII0D SAYIAN) OU BARY PUR SIJ By} PIMILAIL Ay I

SALAITIIVA Y3ILVMILSVH DIVRVHIVA 12308
" 431HD YIS VAVHON "H NIATIH ‘HOU3
R 0ULNDI ALTTVND TVIKIWNOUTANT 40 331440
SUYDOIY B idihd BEI, Y0LI3U0 “1IINYYA INITINDIVE CSW
R L ROLLVZITLN OMVT 30 INIWIBVAI0
- : . AYOLITHIG "AQYTIXH *H 13VHIIN 0L
t

of

(ETYEREL:

€86l ‘g Linp

AR A4S0 TR
NEINGYE ‘3 TYMOML

A1) 3804
VUTHOH VAT EN

FISE (ITRYN AW WONOM
SO POON "AITNAE VINVITNIE ‘5 EEV)

OINTONOH H0 ALNNOD ANV ALID
1NHINLHYIEO JHIS

Y O S VUl T VY S G N S B '

e AR T PVE § SR PR R W PR E A gL

ohivm
MOIMIONY ‘M M3 Y

Y B

Fintus e suE,



ARTARIINY Bauddary
THIMFRY ‘¥ NYIID

BRININME didade
hilFRal ]}

*0SSY 3 O30mRAQ oSN
%[ ]

AN

40323210 00N% "1 OAIWI (*S-H)
mu\\...dn..\J.J.\.. LA

\\\. s Q“

‘sanof L1a490u4g
"S13 343 Mala3d 03 A3junjuoddo syy Jo) nok yueyy

9145 339f0qd ay3 03 L3jwyxosd uy S2131L1974 UopIRaIIIL
Uo jaedm} |vyvampaiep Aue SARY J0U | ||m $ILYL| IR JojeMaysem pasedodd ay)

SALLIIOVA ¥LVAILSYA OTYNVHIVA 3H1
Y04 INJHALYLS LIVIHI IYINIRNONIANG  :193rsns

sileuaRd sy mag

. EIR96 1iemey *ninLoucy

U  Dideaad . o . 10E mO0Y ‘392435 B AR YDLPY 055
1043u0) A3} genh (p3usmroajAul jo 1430
40329410 *|isuseg aujtanbiep sy

B

1S A

Uaaiaaats

£861 ‘2z sunp

ET895 jpemey *minjoucy
008 :3ns *102438 Suly yInos g5ty
Juf *s3Ivjlossy 7 olowey) LOS(EN-

€1896 }lemey “ninjoucy

J0013 VATT *393135 Eupy yinos g5

ninjouoy jo £3unc) pue £3}%
$X408 241q0d JO Juamaedag 293

ARYNOD °X HdasoP
Puds wutug .
INVNOD % Hd3s0r

*Alazsougs
52134 4n0 404 320dax §13 Ay upegaa LR,

'¥240 ay3 u) Gugsaoy
J0O3UF  3IRAIp0R-MO| J0 JuwdoyIAdp 343 u} Bupysysse 03 paeminy syoay
Judadoganag £y jummso; pur Bujsnoy jo juamavdag ay) ajdoad gy’ Jnogqe
do s3jun Bupsnoy gz1'z SpNIILL L LIM WAYSAS Jamas [e30] I *ApLouoy)ppy
' SJudmaA0Ld) JNPMIISLIIU} patR(aa pue $3134L490s Ajpuncengd tyaed o
‘looyss Ainjrasaia ug ‘5301 asnoy mau 050*f u) 1534 plhoa spue| Isay:
30 Juxdofasap wnajxew 3y) TSpue] 93#3S Jo saude gz Jo Juaado{arap ayy
10} S11%3 vaar ojeuewien y3 uj udoandp 1epusplsas ay3 ey ajou N

“IUAWINIS JIvde] [PIUNBUOL ALY SIIFLIIRY Jorenajsen
O|RURWLEN 3] uD Jusmsgd PUt M3jABa 0 Ayjunisoddo agy Ajepaudde ay

SINFLIORY daesaisen ojvurmien  :30afqnRg
tA0a 13 “ai deag

€IBI5 3pemey °nynjoucy

133415 Buyy yinos gsg

. nEnLoucy jo Ajuno) puw £1)3
UOF3RZLLEIN purq jo Juamaedag

4030344q *Aod 13w N 1eRYINY ‘Y

SUIONY | G aviih)
061 a3 uap Y
U ELELY

SRidited dsngdg
WOUINOL " $3T8YMY

EBGI ‘22 aunp

[T
AWTYNOD ‘W Heltor NONWIONY "W NISTIE
i i ']

erre——rOY NOEWIONY W HIRVEN .
cOMx T ool :
ST T e o . e N 0
MIOTONOH HO ALNNOD ANV ALID ATNTONOH 40 ALN
NOD ANV ALD
) NOIYSHOSY GRY Bilvd 40 LiBNLU Va3 ANINJOTIAZA ALINAMMOD gNY ONISNOH 4O LNINLEYd3O
L I S S S A R A S R O R O I R U B e T (S

SR e

B gV F N S PR e e e e B e T e e s A a3 ke N Y A VT ST - e

T Ny e




.uonnchuoaexo =omwa:.
uxa04 OFIGNa Jo +3dog oo

aeautbuz Joyyo pur aobeucH
YATHSVANIL NZVN

\.\N.Qu..-_ o tN
fernok A1nay Lanp

*8ET9~L2¢ v Buwyy
@ounime 39ujucd oseald ‘suotisonb fuw eavy nok 31

SIVCUMDOP TEIUDTUOATAUD DY) UOC FIUOTIOD TRUOTITPPT OU Dawy
pur 320fo01d posodead oYy o3 sucyion(qo ou oamy ay

SAILINIOVE HALVNILGVH OTVHYIINA

403 INAHIIVIE IOVAHI "IVIHAKHOWIANE 11D3r04ns
K1d4ns BIINN 40 MIVed
VAIHSYAVI NIV 1HOUa4
HOILYZIIIILIN ONYT J0 INIHI¥Y4dd
YOLOZMIAQ ‘X0YTAOH *H "TEVIHDIH 0L

€61 ‘51 aunp

7\

AMIIONOH 40 ALNDOD ONY ALKD
AlddNS HALYAM 40 OdHv0o

*ag] EAVPHEY PUD NICHQ UIS]IR,
g3Iop sIAnd 39 wamindeg o

LIRHOG Y KVITTIN

¥R DT

6ol
*Aymoey pesodord oy Suprebsl CIUSLRLID QU SATY PUP I A1 PTMDIANY DAPTl DY

SEILTNOVA HILNAALEVA OTVAVHTY 404

INDIIIVLS LOYE TYANARLOYIALT  1a2a(nns
YOLOIUIA *LINNOA Y INVITIA oY
HOMLVZIILINA QYT JO INIMLYYIF
HETVROR [ SUNPN S YOLOTHIA *AOMTIN *¥5 TAVIOM 0
T SRAEVECNIR
A5 e
8lez-1a/9 3L L86I "62 Fun(
*DOSSVIOM
T N VA TN Y TN SO N TR NN SRR N SO N VPN NS S |

. S



S13/n ‘wmo) Lapiend caugy
*oul “*J08sY 3 oj0mm) GOSN
“UOH" JO D90 ~ SN10M SFIqng jo adeg . 1o

3

132¥330 13u3 7 1qu0) .
DHVH ‘u
Yoasivi - _.W
'£1n13 sinoy

TN STYI JE 19730 01 BIUIWMOD OU JAPY PUT AITAIZ Ino PM121d00D awy ay

TIvacelg yoeda; (ravemuoaraug W¥IFIT(TINY 103vnalsUy areurwgey,,
‘133f01d pasodoad ayy n31A31 03 L33unazeddo ay3 sn Burpracad 305 nok Auwyy

SITIFITI94 131ena1sey ovurmpen
Wa3ue) Av I moyy of

. £1896 ¥remvy ‘ninfoucy
TOC wooy ‘132415 wyyanmqarey gg¢
Te13u0) AIfrend TeivsmuolfAny jo 231330
0123a1q “{ravaed augranbonp sy
:_-.u__ﬂnr ¥ Wonesd o, " 4 €1896 TreAwy *niajouoy
R 10014 Y3z ‘133135 Bury yanos pgg
AT B A

. nIR{oucH yo £iuncy puw L3179
Uanazaal

UOFANZITFIN PUST JO Iuaniwdag

E8GL N 9 1 oHIIR

THIM HvsYN TNONON yrOw QYN GaoTrg U
TIYHINTD INVAOY IHL 20 40
3SNI439 JO INIWLYvdI3a

"D Teevs IYMYH €0 alvas

TR Y 3
Ty

WP gy
oy wrva

o g
LU R 15

S O N W A Y A et B

B e A E A et I e e e e

Cx et e a4 e

WECLNNY W FowdD

Hiates Faandewd AT 00k saais e e e R A A R D e LR T LI

"OUT ‘sojuroomsy BUR ojoureyo wosTym A
8YI04 OTIqQN4 Jo Juamzedeg 10

Tfisn
I911033dw0] AjN3g
IviINY oc3axin
;- . .
faanoX Atnzy Kzep
*19330 03

BIUMRIGD OU VARY puw §13 3Ioofqna oyy POADTART DAYy DN

JUwe3uyg Jovduy ywjustioxjaug
BOTITITOVL Ioaemayswy olwuemjey  t3oafqng

tXox1azd i aveq

Trenavl ‘nintouo)
nintouoi Jo Xqunep 1 L3y

UOTIREFTTIA
SHTDALE ¥ RGN Be il PUTE 30 Jusmiawdog
Io30ex§q
N AoatasH (ewyotk *ay

G enrzagd

£861 &2 HAr

£*arst(a)

SR SN e B we I s B B Y R

—

T L Lt e e e L TR L teanmieesr T
L At T D e e g A A K S T i T P Y SO B )

m

1

]
:
1
;
13




SOIRID0BHY T OICWWHD UOSTIM
Mdd fue

103231yq bBuyjzoy

Nuuannx "W UlATSH
TN .
“T

tA1saeoupg

"amy3l SIYI J¢ 9yUw OF SJIUSNEOD TRUOTITPPE Du
oamy] a4 “22130u uoljeavdaad anoX 103 poraed Jusumoo ey
fupinp apex ai1om 03foad syy3 Gujpivbaz suresUOD Ui ang

nyep ‘QIRURWICY ‘sol3ITTTOR]
I3JeMDIEEM oteuemyey -TEY 103 513 33wig :yoeofqng

1£02130H *aIH Iwsq

ET896 YIRMWH ‘ninioucy

A “DOSSY X 010WRQ UasIIA
DHOM J]Iand Jo 1deq 9

"M2]A3J 20} 2D1Jj0 S[Y} 0) pANjLEIqns
am susd eup) swp oy v oefoxd ey uwo suopaLssa {BjualitiolfAud a.ning
asodw) 03 14312 oy} eaRtal ‘axojadeyl oM "UOISSNIEID JO DIN0S atos sy Bujaq
suvd Assuwiead o) anp sanjuy Ul WS 019 sjuALRIMS eyp TRy LHINCETETT

199[0d sy 0) SwepIo3]qo AUE AWy jout op oM 1B pawaoju aq asgald

‘svopiemaay yiay ditgng eiquadde (@ yitk Kidwod ma 10afoid sy yeyy siseq
S UO "SIF 19Iqhs At} U JUIWWOI U MALARI 0) sT FupMopE 0] nok xumyl,

nQ ‘oxodnuiooy ‘ofsuvuriay o126
SRIPMAISU GIUUTWIVM IO} (5IF) IWIWHNWS ORdu] (Buswwoiaug  1idafqng
YIEIH muwuodAug o] Jojoaayg Kindag 1wog

D000 A[ENY [¥ILIWUOIAUT J0 931310

SUYDOIY ¥ Slmyip L ¢l 10073 YiL .uuﬂnumhm-:u_ nuscmhomw ;199110 ‘[etIvg supenbovp g
ninioucy jo Ajuncd puw £31D o . ) N .
i opaeatTEIN FheT 30 Iuesdreds nIRtUOH jo Kimog ¥ 199310 "oKEo W 1omioi o w01
1 ) N ﬁ. I03d031Qq -hOH.—HUI ‘L TISRUDIH *IH
: a4 HNGNVHOWANW
UERYEREL:
- 5% opua
to Jeyws seeayd et w
€861 ‘9 Knp WC 8 I Lty -
T £851 -QN ﬂs.—h- m—.:gwﬂ ] ﬂ.—f--.b v
W 00 LM At
CIT06 MTMYM TIVEMOmOM e sk

1t o
A1 YRMAOYEITY IS
FOUINOD ALFTYND TYINNCOHIAND 0 B0
serens UVMVH O JUVLS

oM INOHI DL
Jdo32axyq ugioy

[mNZIoy *) urAte

o L — 7
ll.l--lulplll h E’H.ﬂn BH Ju 4_—...—-

VN WOSswenl W ke HLTVBH &0 IMEMLHVYIIA ) - < Ha .
e so mvie. U3A13934

S 0 O ir)
WHdLy 9 PNCTY

L ] L R
N R T8 or

[e—— ST AP WS

VY 9 SITUVHD

T 0 L T O e 2 T e U At NN A NN N NN AN Y S B S

. B L LT L R R R RN 20 N O PUCIE PR #I ESUEDT L ST DU IC RSP ST 3 homdaB REIELIEL PRIV PRES FETER T g

by e A L A N e i S

i fahe e e i et



gpRufs vy )iy _.,Tiw. 1

A i

g.,—:......:d . )
98 .r?..%

+gsasoxd §J3 ayy vy vonedpyaed anok sop wok Huayy,

~uoissiwwoy) ays ol 11 vanias aseajd “513 S{Y) Lo) Isn 19Y14ng ou daey nok 5y

61 '8 Aing  :Aq poysewisod a0 paageaas aq 15U Sjuawmed JNop

€189 lfemey "ninjoucy

£1896 lzAel ‘ninjouoy 40014 YiLE "18915 Gupy yineg gs9 ‘301 'sa3epo0ssy puw olcaryy uosyry A
= - ot o . .
008 2ung ‘J@asig Buty Inog 0514 ANY njnjoucy jo Aunog pue Ay o mouubﬂson:u" b.«uﬂ.ﬂs___ Hﬂaumoouﬁo .
*3u] “salejlossy pue olowey) uos|ig s$xJof) 31qng Jo uawsedag
. Y319% *H g
:Kyaed Sugsodouad ayy 0 Ajdas anok jo Adod e puas asealy
T . Nﬁ &« UE ) U
" — . BAE} ‘NiN{oUO * .
. E1896 flewoy ‘mnjoucyy £1896 :m :. injouats ‘sanok Apizy’ Loy
10f wooy *180415 etMnNeyR[EH 0SS - . 40014 it “‘1wasng bury yinog gs9 .
. " ) K «ﬁnuinzu!mtuaubﬂsﬁ&&ﬂuuouiﬁﬂh
{onuo] AyEn]) [ejuawuoaiAul 3o 22130 anNy -mnoucy yo Luno) pue A1 SI3
LT . L T .o s399du Juoms "SI3 ¥ Uy pessasirY L23embopy oue
40)3011f ’jjaudeg aujenboer sy uojezinp puey jo juawsedag baontd el IR BT o

PUR $ITITTIIRF JA1EN01SEN OTeumpey

\ Y43 103 (S13) WIS Iovdep TRIURTOITADY oy TOROTAAL 2Am] oy

2 AuaBe .aE:cE.n_n 10 Loyine Gundasae ayy 01 Ajdos anok jiuigns asealy
=Pawoed[as DA SI:f YT UD SIUALWOI OU O TuBWIBRSIIMOLNIE 10 SIUALINOD SN0

‘ “ o
: ST a1 TESE. S i L I
. Gopoy Asusby | TUGRCILISSTID SH SIRJTIY2I I0emsisty opeurarey  13%0fqng
. Wfemey ‘nyeg ‘oyodnejooy fojeurwien . wopwmoy - AoxpIoN “aq Zrog
. - : : e ’ LT . SI896 Jrensy ‘ninpouny
. - . o .. coe - \ i hsmﬂﬁm .uuahum w:.: nes 5o
- - y - ; oy
. .. . . SeRLPE] INENTIEeR) otueuey - zaqgy, . [nrovor jo Lumoy puw L31)

TORRIITN paw] 3o Jusaimlag
zupjssiaues L1ENY JriUALUCIALT BYY jo suniienBay pue sany

. 10320418
i .y - vertest Loz Tewpd .
+  Si) pus seIMElS PIsIARY Jlesely ‘g4t Jendeys o) Juensund pasedaad cea SUMORY ® Jidiied ieret = e
. 3oy (S13) Juswnels Pedu] (EWRIUCLIAUT Ue §§ MejA01 anok Joj pepPERY - T .
R A R T L . taemelaeyaesg . p ¥ 1 . A
i et Rk e e Qm::.. GHLC
- _ mm_... : . -.a:.!i. ) L 2 ] .&Lf.h £ost °1 Ao &O
. . . o] aoNGe ) . )
- Unaizend TEEL L
an NOSSINGD ALMYND IVINTWNOMIAND . I .a....M...“..._E,.sn.: D TP LTI e v 1S B s 02 Beomg ety .
Kipeiid N .o WH 40 TS - . ,,mé.... =L INIWJOTIAIA DIWONODT G {1 T
. _ — 1313) "W oy ONINNVT 40 INIFWLIVYIG
CronITL W sod Eon £ Ny S PLOLAY ¥ 3013

g
MROARY M I0U0ID

. . : _ B O L S I Ut T S0 T i B s B sy i

L ka L LENE S PO S SO A P R T

Tl e e e e T R R R Ay L e

(0w et



R it o
rapintovew o

B 30g wivgld sh > g Su)

£1896 [H 'ninjouog
QoR_231ns _*123as Jury gines 0StI

ﬂmc— f$23E 12085y PuUR OlOMBY( UOS[IN

£1896 1H *oIntoucy

10014 Yty "122115 Bury yinos 0S%

nnjoucy 3o Liuno) pue L11)

sx40§ 211qng Jo usmrredag

£1895 1H ‘ninjouny

10£ wooy ‘15 TLiAnEYI[ef] 055

1oxyuc) L3j1end [BINOEUOXFAUT JO IIFII0

20312921 Jupyoy ‘yemzgoy *y UTALIMH 3@

33

15jU0]ITALISUD] J1BIS
HTT "0 3 STIHVY

G Zhae
*A1a1asuisg

-juomndop STy MTAdL 01 Alfunizoddo ay3 loy nok yueyl

*gyce o} SIUINWOD
ot saey puw Judwdiels 1dedmy [RIUsWUCLFALI 30a(qnS Y] PIADFAIL IN

nyeg ‘ojeucwiey *SITIT(IO¥d 193EAd}SEN OeuTelep J0F SI3 :1322(qng
sK01{3% *IH I3
SUYDOSSY B dvwaid i 251

2% AR

(ETNEREL:

£1896 5\3:—2.2_

xoofg w1z “133115 Jury ynes 059
nyngoucy] Jo £3Gnoy pus L31)
uorIwzEIEIN P 3o jusmiiedsqg
J033011Q .h%um ‘H 98It "IN

€861 ‘9 LInp

B D L R et e LT T T e Sl Y TP

HAADYMING ALINNLHOMIO “IVIIDE NV

*Juy **008TY 9 ojowWNQ UOSTIM
21D *Haa
Trouaeg supranbaer 120

ef:HIa

I0INUFPIOO) SIT
\ YyssAqury *L upnpz

Ry [C P

*L19123u3g

Q\.‘

*tauuosiad oM Aq
PaNITARX S TWli3Iva SPYL *j09mm0d 01 L317oniioddo 3yl 1oj nok yuwyp
*A9J30 01 JUIWMOD OU JANL pud SIF IFVFQAT DYI PIAITADL VARY I

€86T unr “nywp “‘oxodneyooX ‘T-% FNHL *A3ITTTONd
29IWAIINEY OTVUNNIUN I07 JUIMPINIS JowdE] TRIUOMUOIFAUT  IL10ArENS

1UaNITINRY
£1896 Jyeaey ‘nnfouoy :
aoorg yag *19313s Fupa yinos (g9 '

ninroney Jo Aiunod 9 L3113

. SUTHOUY ¥ (dnead & 0 UOFIREFTFIN PUPY JO JudwIaedsg

. gl .
(ETVEREL

€esT ATr 21
090 nemey J—un_ns:

1315 #o() OF5Z = 09T [1®]) sawngy
1|9 WA BIDOLIY Eaep

2OUBA] JB IIEME]] JO A)ISIaAruf)

05896
gAcH ‘nno sy -i._o.,&<.
P e B ()
. , 9
AU YOO T TUUY N VR SR A S W R U A U S Y N WU S WY B

B TP TS INC IR P Y S VI S PIRE E C  CU TS PSR JLVREUPRPYES W PRT I EPRI I S PR IV = T LR L

OR[N VU T W [ VY B

! L -

L)

aletts ard, i e




SI895  $1vAwd ‘ninjouvy

*39] "SAIFISOREY PUY CIUAT ) WWMELIY

ong 31)rs ‘30238 Mg qamg cn_.__\“

L1895 FIvATy Clojujouey

donty GITL *¥1e3a35 Tugx 0S4
A IOeRCH Jo A1GraD pov £11D
$1Jaz INGrd 10 1nnsgesday

£1F98 11247 “upninuoy

ooy IZ 194218 Tupg yiaug AL
) ninjouoy Jo 43800, pue ASLY
COPINTEIIIN Pur] je ramiswdag

tpagrpuang vatdo)

Surredaling sarrLInS e a3330330
siaatiFas ju wdae ) ‘feweie,

THess e

49 pautn [3I0uD

LFYESTE T
SR 203 N Twad 1Y ANInlaeddy =43 ang ok ey

*32eyrrd pEevd-td o 3 h-m:mu_r Y1 T} SBJIJALIIT A ErOfIB| v IBU}

Angy ob o pir w2t; 25210 G1 FINAMOD OU ARG PR JUE Facd]AM

uBgy W} ¢ ‘awdnricox ‘oleuTu]ey "Ea]I§1 IR JIIVALIARS,
LEENLSIEY Y3 24 {RYF) 1ISENICIC 157dTE [IInonThItAt? Al

fjpenrjoy *ay Jul

C1ege  JpeEnsy *npnforog
fUE 300y I0e135 €1 ARELALeY O5L
postcy £3ffend) (tikarinajAv] JO 3241]0

SHHIARY € Ol SP% S 10334233 U3V 'JWn3I04 UIAEAH *dk

o .
ﬁw ..nw_m.uam ..w .w M_ m.ﬁ.. Tepaendytuz FIFII11934 JO SWWIVIdealg
el ¢ Live
S W YOUUURE N VT SR T NN WY BN SR S SO

£1896 [H *nLnjouocy
008 234ns ‘332235 Bupy yinos st
*3u] *s3a)e}a0ssy puedjomey) UOSi|H

£189% IH *ninjouoy
40013 YILT *333435 Bupy yInos og9
ningouty; jo AJuno) § 4313

Y04 3} 1And 30 Juamaedag

EIB36_ JH "ninjouoy

400t4 Yig *333435 Gugy yInos gs9
nintoucy jo AJuno)d 3 £313
UOLIRZE{)IN puey JO Judwydedag

Butaaaujbul 14a1) Jo Qea0)32ayQ

A1 Butd |Juaul 3 Gabul *3a3y)
10y &)

*Judwnop
Y3 MILADA 0 K1junysoddo a3 4op nok yueyy pue 320foud anok Jo paspadde
30404 )Y Y Gupdady up $3403J2 FAL3eaadood anuk ajepdaadde Alyeaab an ‘2

*313afoad pasedoasd ayy o

9ALIR(34 JUNWOD OU SeY pue §]3 332[qns ayj pakajAas STy B3}530 SIyL 1
SUVDOTY T Glimead WOSOM

£ L 1NN '

£1896 11 ‘n(niouo)
10€ wooy *382415 el janexajey 05§
Le4uc) A3jend (wuamuoajAuZ JO 334350

\\MENS_““_ h:u:W:

@_ \ JOIIRLY] *||auaey duplanbaep sy
AAIADI €
SIPIHLLITS JDJRMIISTN ORURMERY DY J0) JUDWIIRYS JIRd] (RJUSWUOIFAUT JjR4( -s2iiwns
€051 BOP 9 (1E81-6by ‘eprwer 4H) AI30 oianain
CH IIWMYIL"I5VU 22HO J LIV MV X3

LAVIVI DN ISV WAV HLGD SU LEYVLOUY Jit

3O Hiv IHL 40 LNIWLBYIIQ
S U TR VN T VS S SN (RN VOUD R SN SR S B

e i e A i



"aul ’‘S33WiI0S5Y PUR OIOWEND UOBTTM—
SYI0M4 JTIqnd o Jusunaudaq

UCTIRZTITIN puwT jo jusunavdag tRdoy

3IJTIIETC pIvND IHRO) YIUSIIINOI ‘IIpuwumod
30 uoyr3oaxyp g
1327330 Bujuueg 3jotiysyqg
D 3IBR0) ‘S *n Iopururno)
ZIY¥YMHOS "3 °p

fL12190uys

‘ewyy Juasaad ayy v xGJJo
03 BIUIMWOD IATIONIISUCD 10 uoyioafqo ou sey pue BITIFTIORY

TAITAIITEH OlRUTHILY DY 103 JUDwAIRIS Jowdor TeIUSEUOITAUY
SUI PIATADT BRY JOTIISTA PIEND IUROD YIUSDIINOS oYy

1119UTIed sy aesq
LULNGTUN AL I

E1896 Tyeaul ‘ninyouoy
4" 1 Nap 10 wooy *330135 wIyANEXa[®H 05¢
. .._:_ Hoaucuu.a...:n:a.—uu:uﬂcouubnmuouu.uuuo

@ JA1IDI @ 30392310 ‘1euiey supranboep

€867 ounp g1
955 twyaag
00011

TIBTIPS oy

g BT} LALINO 4

(Tdp) mwpwwwoy

L.J

LoJ

A ant I LS S PRSP RV PR URVES SUUNTIUHIE PR SUSY S P . BRI )

Y I

A i T

H...VII.IV "Suf *SOIEII0SSY 1§ 0JOTHO UOSTIN
ninpouct] Jo Anmo) pue A31)

*SYL04 DI1qNg Jo Juowmsrdag

uolssTHmoy A3TTery) TeIUSEMON|ALG

YIGHYYAYDD 2L 30 PO A0
) EINLOE T

v. ,.. -
(1L BT [

' Ara100utg
*SIZ a3 MatAal 03 Aumtoddo #p3 toF nok yumyy

101 Adog

*uogsstmeo) LIT(end) tejusmuolyaug

23 03 pawInlar uasq STY SIF AL

19330 03 SIuauwod ou sty AAeN oy3

PUB POMITAIL USDQ SEY SITITITIE] JIIBMIISEH OLCUTEIEN DY 103 SIT UL

SATIFIII0S I2ICHIISTH ORUTHIEy
Juaels 10edul TeIUDmOARAUY

UMY ¥ 040nya) Koo
G Wy

k]

Uzaizgat]

€06l M g1
. £pST 105
wef:gH:VZ00
191 NI AT M O IIYRYH "NORMYH THYRd
HO®RIYH JEU.-W&EW“(.B IVAYN
SHRLBYNOGYIH
Lod Led g 23 00 70 O

e e L TR LT S v T W et e e Bl W d e F o Mt et B e 4 e el o o oE i

TUDEDT JU

£1896 Trovacy ‘ningoucy
10€ wooy 300418 eYpmrefain (55
Iocajuo) hu:g TOIVNRIOITALR JO ouCuO




\3.uoun¢ T oJouvyp uosy|p
SXA0N 23Lqng jo 3dag  :ad
[®32 AP dup

Jusmidedag [e3udmuosyaug *J9b2upy
L{3uuo),0 "7 pieyd}y

l
1
! ‘Alataoug
i
H ‘Juamaje3s joedm]
LeIUIBUOLJAU] SEyl U0 Juamwod 03 A3junisoddo ayy 403 nok xueyy
“SL3hL10R; s, Kfuedwoy 4432813 uepeMRy uo
133))9 BS4aAPR Ou IRy prnoys A31()9%3 pasodoad ayjy IeYyy pugy
) pue juamaiels joeda] iB3usuuoaaul aroqe ayy P3MILAIL TARY ap
jusmalels joedm]
- : {PIUANUOL AU S3)34) o0y J3jeHayseN orurmyey $323fqng
) £1896 11PMRE *npnioucy
: VIV 8 Jiliaad 2331 40014 Y3L 393435 Buly yinos ggo
nEngouoy jo Ljunoy pue hm—u
. uogIRz ue] jo Juswjaeda
m&mn:..... $IRZELIIN puR) jo Judmy a

NUEWNEREL.

/AN v v ot
. 1-2 AN3 €861 "9z dunp LN TYIKETHOANE TIYHY
. Td TINNOLO 1 OIVHX

OFR96 / 11tmen) “moyoucy / p52z xog
. ‘TNt ‘ANYdWWOD TIELO3T3 NVIIYAMYH

S VO O R O VA G R AT S Vs S R G A G N U D S R U R S R SO I

. - - e R e R S g
D L pravyrpey

e T BN LT R LR W AR R e o o = o 5 e e & - -

et o e e e WAt e O, e
. s 2. ik, VoA 3 s e
A A Sy i et 2 Sl L o T P A e T T AT e R i R LA 2 T RN SR ST el § L



	Scann004.PDF
	1984-01-OA-REIS-WAIMANALO WASTEWATER FACILITIES.pdf

